N—=VT vy

BE-0901EAc, 1201BAc  Farrssook

BROTHER
EMBROIDERY
SYSTEMS

9 §1 1 EARHELE
12 &t 1 GEPHRbE

9 NEEDLE 1 HEAD EMBROIDERY MACHINE
12 NEEDLE 1 HEAD EMBROIDERY MACHINE

brother.

BRINOBRIEERIL Parts Navigation TTEWW=/ZFE T,  http://partsbook.brother.co.jp/partsnavi/jpn/index.htm!
The latest parts information, refer to the Parts Navigation. http://partsbook.brother.co.jp/partsnavi_em/eng/index.html



IN—Y T ZHAICERLT

. COKIE 2004F12A DT —RE DVWTHERSN 2D TY,

2. BERIEFELGLISRAEBSNSEELNHYFES .

3. HEMTHRTIEAE. BWERTRLTHAYET,

B X

A. EREIfR 1 Q1. %FAFEfR (BE-0901E-AC) 59
B. @z 3 Q2. %3HFEf% (BE-1201B-AC) 61
C. sHEEEEIRAfR 5 R. #HuERHRE R 63
D1. &t#Ef%k (BE-0901E-AC) 7 S. BEEEmEMR 63 .
D2. &R (BE-1201B-AC) 11 T1. avbka—LRyH ) XB& (100V,120VA) 65
E1. $HEUNRIZERIfR (BE-0901E-AC) 15 T2. avbka—)LiRyH  XEE& (220V-240VFH) 69
E2. §tEYRE1FRIfR (BE-1201B-AC) 17 U1l. EXmBER& 73
F1. #zE& Gl S5+ 19 U2. EXRBER 75
F2. BAREF (B AT av i) 23 U3. BEMER GFTav @icR) 77
F3. WXME&R (R—Lityh, AT avEm) 29 V. E—428&% 79
F4. #zEE GlLwS#htyb, A7 av & 33 W. HBREERMERE T avilam) 79
F5. MAMR (RrEtyb . AT avEm) 33 X BhEaE 81
F6. #ZR8% Y1. WEFHEE AT a8, 180X70mm) 85

O TRk AT a Ehm) 35 Y2. WEFHEE (AT a5 ;360X85mm) 89
F7. ABER AT a8 37 Y3. WEFHEE (T a & 160X75mm) 93
G. Wz LIFE& 39 AA. REEE T avil&) 97
H. BEEShAl= Y& 41 AB1. HR—)>5tyk
J. EYERNBE 43 (BE-0901E-AC; AT av &) 99
K. T#hBd% 45  AB2. R"R—=Yrjtvybk
L. #amiEBRE 47 (BE-1201B-AC; A7 av&&) 99
M. REIVEER 49 Z. HRME&R 101
N1. %#LLBA{% (BE-0901E-AC) 53 Ga. ¥—UHR—EX 105
N2. %$L.UL\B{% (BE-1201B-AC) 55 Op. #lLwS5# AT aribam) 106
P1. E%@LEfR (BE-0901E-AC) 57 Wa. ZBESK)L 107
P2. EXELE% (BE-1201B-AC) 57 &5l 108




Notes for using this parts book

1 This book was prepared based on information available in December 2004.
2 Parts are subject to changes in design without prior notice.
3 Parts supplied as complete assemblies are circled by a dotted liner____l.
CONTENTS
A. Machine body 1 P2. Upper threading mechanism
B. Upper shaft mechanism 3 (BE-1201B-AC) 57
C. Needle bar and driving clutch mechanism 5 Q1. Thread tension (BE-0901E-AC) 59
D1. Needle bar mechanism (BE-0901E-AC) 7 Q2. Thread tension (BE-1201B-AC) 61
D2. Needle bar mechanism (BE-1201B-AC) 11 R. Synchronizer 63
E1. Needle bar flip-up mechanism S. Machine head parts 63
(BE-0901E-AC) 15 T1. Control box mechanism (For 100V, 120V) 65
E2. Needle bar flip-up mechanism T2. Control box mechanism (For 220-240V) 69
(BE-1201B-AC) 17 U1. Power supply equipment mechanism 73
F1. Presser foot mechanism U2. Power supply equipment mechanism 75
(Embroidery frame) 19 U3. Power supply equipment mechanism
F2. Presser foot mechanism (Option & Supply parts) 77
(Tubular frame;Option parts) 23 V. Motor mechanism 79
F3. Presser foot mechanism W. Attachment set (Option parts) 79
{Name frame set;Option parts) 29 X. Power table 81
F4. Presser foot mechanism Y1. Cap frame device
(Embroidery frame set;Option parts) 33 (Option parts; 180X70mm) 85
F5. Presser foot mechanism Y2. Cap frame device
(Border frame set;Option parts) 33 (Option parts; 360X85mm) 89
F6. Presser foot mechanism Y3. Cap frame device
{Clamping frame set;Option parts) 35 (Option parts; 160X75mm) 93
F7. Presser foot mechanism (Option parts) 37 AA. Bobbin winder mechanism (Option parts) 97
G. Presser foot lifter mechanism 39 AB1. Boring device set
H. Drive, feed mechanism 41 (BE-0901E-AC ; Option Parts) 99
J. Feed guide mechanism 43 AB2. Boring device set
K. Lower shaft mechanism 45 (BE-1201B-AC ; Option Parts) 99
L. Lubrication 47 Z. Accessories 101
M. Thread trimmer mechanism 49 Ga. Gauge parts list 105
N1. Thread wiper mechanism (BE-0901E-AC) 53 Op. Embroidery frame (Option parts) 106
N2. Thread wiper mechanism (BE-1201B-AC) 55 Wa. Warning labels 107
P1. Upper threading mechanism Index 108
(BE-0901E-AC) 57




A . E&B8% / Machine body

BE-0901E/1201B-050



A. E£4&B8{% / Machine body

REF.NO| CODE QTY ALES NAME OF PARTS RM

1 $32511409 1T7-LRXYRH= ARM BED ASSY

2 018103032 4|7 FARILF10X30 BOLT, SOCKET M10X30

3 $32514001 1[RYKH/\-S BED COVER, S

4 $23418001 6| ART4X5 SCREW, M4X5

5 $32515001 1|{RYEH/N-L BED COVER, L

6 061400816 4{4524X8 SCREW, FLAT M4X8

7 S$50023000 NAANE xR - LABEL, LUBRICATION

8 117936001 4|7 L2094 RUBBER CAP, 9.4

9 117934001 2|3 L+t2135 RUBBER CAP, 13.5

10 159150000 3|3 4L+t2205 RUBBER CAP, 20.5

11 $32655001 1 F-LAsN-L ARM COVER, L

12 060501016 3|/ 1> F5X10 SCREW, BIND M5X10

13 159150000 1(3 L2205 RUBBER CAP, 20.5

14 625010000 117402952 TNK-2N NYLON CLAMP NK-2N

15 062400816 1|F~24X8 SCREW, PAN M4X8

16 140890009 2014 HhYT OIL CAP

17 $20878000 2|3 Lt25.3 RUBBER CAP, 5.3
<BERD> <For Japan>

19 $38357001 WYY FAILSILBAST LABEL, OPERATION (BAS) JPN.

21 $10820000 1NTUT7IINIL VOLTAGE LABEL AC
<USAR> <For USA>

19 $38571001 1V Fa1I145NILBAST LABEL, OPERATION (BAS) ENG.

21 S$10820009 NTUTIIRIL VOLTAGE LABEL AC

22 $52582001 N RAEAT A5 R)LP2 MERCURY WARNING LABEL 14X70 P2
F—Oy/ > <For Europe>

19 $36921001 1|7-=2JS~JLEN WARNING LABEL, EN

19 $36922001 1|7-=2%5~JLDE WARNING LABEL, DE

19 $36923001 1| 7-=2 5 5R)LFR WARNING LABEL, FR

20 S$36925001 1|CE=-% MARK, CE

21 S$10820004 NTUTIIRIL VOLTAGE LABEL AC

BE-0901E/1201B-050




B . L#hB3{% / Upper shaft mechanism

BE-0901E/1201B-109




B. L #hB8{% / Upper shaft mechanism

REF.NO CODE QTY mf NAME OF PARTS RM
1 $32517101 119250 UPPER SHAFT

2 140726000 HITDIA2)M UPPER SHAFT BUSH, M

3 $32518001 AV BALANCER

4 012060636 2|7FE>6X6 SET SCREW, SOCKET (FT) M6X6
5 S32519001 12T A2)IVF BUSH, F ;U-SHAFT

6 012060636 1|7 E>6X6 SET SCREW, SOCKET (FT) M6X6
7 $50020001 1N\ TUEVALDE THREAD TAKE-UP CAM ASSY

8 $50021001 1NFoEVAL THREAD TAKE-UP CAM

9 §50022000 117TILk FELT

10 532521001 UESZGywES WASHER, THRUST

11 532522101 NALARD SCREW

12 $23651001 3|7 FES6X67RY A SET SCREW, SOCKET (FT) M6X6
13 S32532001 1V\o52098YkI2 CRANK ROD ASSY

14 $32523001 11909529 CRANK, 90°

15 145466001 1WA\JRDYS50VE NEEDLE BAR CRANK ROD

16 147777000 N=-RILRTYLT NEEDLE BEARING

17 145465001 1|2 ARTIEIL SCREW, SM3.57-40X6 L

18 $32507101 NI TIL/ARDZ JUMP SOLENOID ASSY

19 $32501001 WYL/ AREA JUMP SOLENOID BASE

20 $32502000 1NoYoTIL /AR JUMP SOLENOID

21 081003870 1]101)>'S3 ORING, S3

22 048025346 1|FATTE2.5 RETAINING RING, E2.5

23 $32503001 IV /AR 27 JUMP SOLENOID BRACKET

24 S$35646001 2|7 ~2026X8 SCREW, PAN M2.6X8

25 $32504001 1NhLd3 CAM PLATE

26 S$25773001 2|51 T4 SHOULDER SCREW, M4

27 $32505001 NALARINR SPRING, PLATE

28 062400816 2(F~24X8 SCREW, PAN M4X8

29 062400816 2|F~24X8 SCREW, PAN M4X8

30 $34200000 1N|\IL/4kovs3ay SOLENOID CUSHION

31 $37277000 NIV IARRI RN J-SOLENOID HEATSINK

32 062401016 2|F~R34x10 SCREW, PAN M4X10

33 $32525201 AVE PRI Lok 4] NEEDLE BAR VERTICAL SET

34 $32526001 N TRATF JUMP CLAMP

35 062351016 1{F~35X10 SCREW, PAN M3.5X10

36 $32527101 IPa e wL R JUMP BRACKET

37 532530201 PP ZIASS SPRING, JUMP

38 532531101 1NERNURDIAZIL BUSH, ;BIN-BAR

39 532533001 1[ERNYRD BASE NEEDLE BAR

40 $33673000 1NEBMARDTIILE FELT

41 012060636 17 E>6X6 SET SCREW, SOCKET (FT) M6X6
42 S$32435001 N2 h>- BEARING COLLAR

43 523651001 2|7 FES6X67RY A SET SCREW, SOCKET (FT) M6X6
44 076204659 1|REIT72/76204VV BALL BEARING, RADIAL 6204VV

BE-0901E/1201B-109




C .£H45:EREHEI{% / Needle bar and driving clutch mechanism

O

12 13 9 10 11

=
Q)
IL

@
€

2
N

(82}
/
/
I
\______I______.___

BE-0901E/1201B-117




C. $#+#:EE3)BS{% / Needle bar and driving clutch mechanism

REF.NO CODE QTY mf NAME OF PARTS RM
S$52042001 (1 2=8] Ny WA ey cAV] LEVER SET

2 S32574101 1NToEYDaAIRILN LEVER

3 018501036 1|7+ ILEEX10 BOLT, SOCKET M5X10

4 107550002 1|28 ROLLER

5 S$32575001 11 7rEyanEy THREAD TAKE-UP ROLLER PIN

6 148782001 1| A=Y SPACER

7 S32576001 1NVToELSIr THREAD TAKE-UP BEARING

8 018501236 2|7 FRILR5EX12 BOLT, SOCKET M5X12

9 S32577001 NTUEDIRILN-D3 TH. TAKE-UP DRIVING LEVER ASSY

10 S32580001 112y ROLLER SHAFT

11 532674101 1208 ROLLER, 8

12 021500103 1 UkSs NUT, 1 M5

13 113431002 1 TFH+ WASHER, PLAIN

BE-0901E/1201B-117




D1 . #t#B84% (BE-0901E-AC) / Needle bar mechanism (BE-0901E-AC)

29 28 27

BE-0901E-AC-118



D1. $+#:84% (BE-0901E-AC) / Needle bar mechanism (BE-0901E-AC)

REF.NO CODE QTY an NAME OF PARTS RM
2 $32581301 1N/\IR - NEEDLE BAR CASE

3 S$32584101 9{/\JR NEEDLE BAR

4 $32585001 9[/\RIHRDIINF SPRING, COMPRESSION

5 118735002 9|H¥H = WASHER

6 S36153100 9oy a3 L RUBBER, CUSHION

7 $32587001 IIAYLTUARMY IS TOP DEAD CENTER STOPPER
8 018301036 9|7 FRJLEF3X10 BOLT SOCKET M3X10

9 $32588101 9|N\YRIHF X NEEDLE BAR CLAMP

10 062350816 9| ~1135X8 SCREW PAN M3.5X8

11 $33149000 (PRI AW E D FELT PACKING

12 532654001 1 7TILbAHST FELT SUPPORT

13 062400816 2|+ ~4x8 SCREW PAN M4X8

14 025040136 2(eSYHR a4 WASHER PLAIN S 4

15 533149000 P2 AV E FELT PACKING

16 S$36505001 9(N\IRDLT T A NEEDLE BAR THREAD GUIDE
17 S$36264001 9|7 7ES3.5X3.5 SET SCREW, SOCKET (FT)M3.5X3.5
18 $39415301 19T THh/N-D= UPPER COVER ASSY

19 S40719101 T hALETF INNER THREAD GUIDE

20 008300514 9|+F>X23X5 SCREW TRUSS M3X5

21 008400806 2|+F>X14X8 SCREW TRUSS M4X8

22 008400806 2|+F7>RX14X8 SCREW TRUSS M4X8

23 S$32592009 1| hFT A\~ LOWER COVER

24 008400806 2|+F7X14X8 SCREW TRUSS M4X8

25 S$32593001 1 B2ARETF THREAD GUIDE, LOWER

27 S$32378001 9(RAXHZ DISK

28 532379001 9| RX /R SPRING

29 $34032001 9/ bRV TR SHOULDER SCREW, M3

30 008400806 2|+F>X24X8 SCREW TRUSS M4X8

31 S$32595001 YR ITARL-IL GUIDE RAIL, NEEDLE BAR

32 062400816 5|F+~34x8 SCREW PAN M4X8

33 532596001 1/r-A37L-Ib RAIL FOR CASE

34 062401016 4(F~R34x10 SCREW PAN M4X10

35 S$32597001 S Srks SPRING BRACKET

36 014400636 1|7 FOHR=4X6 SET SCREW SOCKET (CP) M4X6
37 532600001 11 7VEYDY SHAFT, T/TAKE-UP

38 $32631001 NTrELSITY BUSH, T/TAKE-UP SHAFT

39 S$32651001 9[FrEUL/IN-UZ THREAD TAKE-UP LEVER ASSY
40 $32633000 9lTrEU L/ THREAD TAKE-UP LEVER

42 S32632000 9[FEVRR BOSS, T/TAKE-UP

43 S46404001 18| ~aM3x7 SCREW, PAN M3X7

44 014400636 47+ HR=4xX6 SET SCREW SOCKET (CP) M4X6
45 S$32634001 NTVEVRD DY HOLDING SHAFT, T/TAKE-UP
46 S32635001 1NTrEYRSTYS BUSH

47 S32637000 9[FrEUKRY HOLDER, T/TAKE-UP

48 S$32638001 9[F v/ SPRING

49 515629011 9{=>, 2 /\IJDBXK5 NEEDLE, DBXK5

50 S$35632001 NeZHFHRS WASHER, PLAIN M8

51 S36434001 1[AFZFA THREAD GUIDE, A

52 062400616 2|F~104x6 SCREW PAN M4X6

53 018061636 47 F7RILL6X16 BOLT SOCKET M6X16

54 025060236 AlESYHRF176 WASHER PLAIN M 6

55 028060243 4[N HF 1r2-6 WASHER, SPRING 2-6

56 S$32582101 UNYRDT-AF T AR NEEDLE BAR CASE BRACKET, R
57 532583101 WANIRDr-ZARE AL NEEDLE BAR CASE BRACKET, L
58 S$32652001 24 FFAEY PIN, W/SCREW

59 532653001 2(4FFAF YR NUT

60 113431002 A ES WASHER,PLAIN

61 532598001 NI=FHAR LINEAR GUIDE

62 018301036 417 FHRILE3X10 BOLT SOCKET M3X10

63 047501242 2|RFYTEVAWS PIN SPRING ROLL AW5

64 $32599001 1|RSRR-X RSR BASE

65 018061236 3|7 FARILE6X12 BOLT SOCKET M6X12

BE-0901E-AC-118




D1 . §t#B3% (BE-0901E-AC) / Needle bar mechanism (BE-0901E-AC)

BE-0901E-AC-118



D1. $+#:F8{% (BE-0901E-AC) / Needle bar mechanism (BE-0901E-AC)

REF.NO CODE QTY LRk NAME OF PARTS RM
66 062300416 8+ ~a3x4 SCREW PAN M3X4

67 070699800 1|RETT77/r69927 BALL BEARING RADIAL 6997272
68 S32639001 N2 r3AIh>- BEARING COLLAR

69 532640001 NAFFAE POSITIONING PLATE

70 018501036 2|7 FRILREX10 BOLT SOCKET M5X10

71 018501236 1|7 FAILE5X12 BOLT SOCKET M5X12

72 025050236 1|ESHHRF105 WASHER PLAINM 5

73 028050246 /AR HR2-5 WASHER SPRING 2-5

74 S46961001 177 YR BRACKET COVER,R

75 546962001 TS YhhA-L BRACKET COVER, L

76 018300636 2|7 FHRILE3X6 BOLT SOCKET M3X6

77 532257001 2179875 YJk3 NUT, CAP M3

78 008300514 2|+b5X23X5 SCREW TRUSS M3X5

BE-0901E-AC-118



D2 . $+#R34% (BE-1201B-AC) / Needle bar mechanism (BE-1201B-AC)

B N ———

BE-1201B-AC-118

11



D2. §t#:88{% (BE-1201B-AC) / Needle bar mechanism (BE-1201B-AC)

QTY

k=)

NAME OF PARTS

RM

REF.NO CODE

1 S46960501
2 S46959001
3 532584101
4 532585001
5 118735002
6 S36153100
7 532587001
8 018301036
9 $32588101
10 062350816
11 $45506000
12 S45507001
13 062400816
14 025040136
15 $45506000
16 S$36505001
17 $36264001
18 $45508109
19 545584301
20 146924100
21 S48399001
22 008400806
23 S45512009
24 008400806
25 $46294101
26 146924100
27 $32378001
28 S$32379001
29 S$34032001
30 008400806
31 S$45515001
32 062400816
33 S45516001
34 062401016
35 545517001
36 014400636
37 S$45518001
38 532631001
40 S$32633000
42 $32632000
43 $46404001
44 014400636
45 S45519001
46 S$32635001
47 $32637000
48 S$32638001
49 S15629011
50 535632001
51 $45520001
52 062400616
53 018061636
54 025060236
55 028060243
56 S45532101
57 S45522101
58 $32652001
59 S$32653001
60 113431002
61 545523101
62 018301036
63 047501242
64 S$32599001

[ T I QG G Y
NNNNNNNN = =

— -
D N =2 O =2 N2 NN = -

—

N =2
ANN-AAaaAdaUglaN

FEGE N
NNNN =2 2N

ANRARANNNS 2R RARANA

NYIRDH-ZX12S9=
NYRr-X128
NIRRT
NYRHARDI DR
HHx

ANV N

A TFURMYIN-
7FHRILE3X10
NYROFF
FA~35%8
TIILRIYF 12
JI)LbAY T2
FAR14X8

ESHH R4
way A NASERY)
NYRIAT T A
73 E535X3.5

YT THIN-1293
ARSFOIT129%
ALYRTYL 2
FHARIF12A
+F5.X24X8
HTH-12
+F5X04X8
SRALREF12H3
ALYKRITVLa
RAXYS

AR INA
ARROIADE U RD
+F5X4X8
NYRGHARL-IL12
F~_34X8
-Z23L-)L12
FA~R24X10
INERTI12

T+ 1HR=4X6
FUELTH12
FoELTHTYL A
TFoELIN-
FUEURZ
FA_aM3X7

7+ 1HR=4X6
TFUELURUUH12
FTUoEURS TV A
FUERY
TYINR

222 /\JDBXK5
ESYHR8
AFZFAL2
FAR4X6
7FHRILE6X16
ESYHRF1I6
NPT H R2-6
NJIRG-ZRE AR
NYRO-ZEZ AL
AFFAED
AFEAF VUL
HHx
Y=FHAK320
7FARILR3X10
ATYTEVAWS
RSRR-XZ

NEEDLE BAR CASE ASSY, 128
NEEDLE BAR CASE, 125
NEEDLE BAR

SPRING, COMPRESSION
WASHER

RUBBER, CUSHION

TOP DEAD CENTER STOPPER
BOLT SOCKET M3X10
NEEDLE BAR CLAMP

SCREW PAN M3.5X8

FELT PACKING, 12

FELT SUPPORT, 12

SCREW PAN M4X8

WASHER PLAIN S 4

FELT PACKING, 12

NEEDLE BAR THREAD GUIDE
SET SCREW, SOCKET (FT)M3.5X3.5
UPPER COVER ASSY, 12
UPPER THREAD GUIDE ASSY, 12
THREAD BUSHING

INNER THREAD GUIDE, 12A
SCREW TRUSS M4X8

LOWER COVER, 12

SCREW TRUSS M4X8

LOWER THREAD GUIDE ASSY, 12
THREAD BUSHING

DISK

SPRING

SHOULDER SCREW, M3
SCREW TRUSS M4X8

NEEDLE BAR GUIDE RAIL, 12
SCREW PAN M4X8

RAIL FOR CASE, 12

SCREW PAN M4X10

SPRING BRACKET, 12

SET SCREW SOCKET (CP) M4X6
THREAD TAKE-UP SHAFT, 12
BUSH, T/TAKE-UP SHAFT
THREAD TAKE-UP LEVER
BOSS, T/TAKE-UP

SCREW, PAN M3X7

SET SCREW SOCKET (CP) M4X6
TH. TAKE-UP HOLDING SHAFT, 12
BUSH

HOLDER, T/TAKE-UP

SPRING

NEEDLE, DBXK5

WASHER, PLAIN M8

THREAD GUIDE, A :12

SCREW PAN M4X6

BOLT SOCKET M6X16

WASHER PLAIN M 6

WASHER, SPRING 2-6

NEEDLE BAR CASE BRACKET, R
NEEDLE BAR CASE BRACKET, L
PIN, W/SCREW

NUT

WASHER,PLAIN

LINEAR GUIDE, 320

BOLT SOCKET M3X10

PIN SPRING ROLL AW5

RSR BASE

BE-1201B-AC-118



D2 . $t+#B3{% (BE-1201B-AC) / Needle bar mechanism (BE-1201B-AC)

1
——

BE-1201B-AC-118

13



D2. £#H#%E8{% (BE-1201B-AC) / Needle bar mechanism (BE-1201B-AC)

REF.NO CODE QTY RES NAME OF PARTS RM
65 018061236 3|7 FRILE6X12 BOLT SOCKET M6X12

66 062300416 8|F~03x4 SCREW PAN M3Xx4

67 070699800 1|REIT97)/7699Z7Z BALL BEARING RADIAL 69922
68 S$32639001 N0 2 raAoh>- BEARING COLLAR

69 $32640001 NAFF AL POSITIONING PLATE

70 018501036 2|7 FRILE5X10 BOLT SOCKET M5X10

71 018501236 1| 7FHRILE5X12 BOLT SOCKET M5X12

72 025050236 1eSHHRF105 WASHER PLAIN M 5

73 028050246 NARYH R2-5 WASHER SPRING 2-5

74 S46961001 1T S Y/3-R BRACKET COVER, R

75 $46962001 T2 rIbhi-L BRACKET COVER, L

76 018300636 27 ILR3X6 BOLT SOCKET M3X6

77 S32257001 2179831 Vk3 NUT, CAP M3

78 008300514 2|+h5R33X5 SCREW TRUSS M3X5

BE-1201B-AC-118



E1. #4422 EEI{% (BE-0901E-AC) / Needle bar flip-up mechanism (BE-0901E-AC)

BE-0901E-AC-122
15




E1. $HEtNiREER R

—~—~

BE-0901E-AC) / Needle bar flip-up mechanism (BE-0901E-AC)

REF.NO CODE QTY a4 NAME OF PARTS RM
1 532643201 NFIUORIYIR CHANGE BOX

2 S$32644101 1HFZoTohS- CHANGE BOX COLLAR

3 014400636 4|7 FIRZ4X6 SET SCREW SOCKET (CP) M4X6
4 532645101 1 hL Ik CAM SHAFT

5 S17390101 1N1FToohL CHANGE CAM

6 S$23651001 2|7 FES6X67R A SET SCREW, SOCKET (FT) M6X6
7 018062036 2|7+ RILE6X20 BOLT SOCKET M6X20

8 028060243 2[R HFHR2-6 WASHER, SPRING 2-6

9 025060236 2| HRFa06 WASHER PLAIN M 6

10 Z25701001 1|BH200575042-B04 PULSE MOTOR, ;BH-200575042-B04
11 018401236 4| 7FHRILF4X12 BOLT SOCKET M4X12

12 028040246 4|\ T R2-4 WASHER SPRING 2-4

13 026040236 AESHHRIH 4 WASHER PLAIN M 4

14 S$17399152 1|FV LFV-A CAM GEAR, A

15 014400636 2|7+ 1z4X6 SET SCREW SOCKET (CP) M4X6
16 S17401051 1|F v L¥Y¥-B CAM GEAR, B

17 014400636 2|7 FUHz4X6 SET SCREW SOCKET (CP) M4X6
18 $32647001 1|FTooaaR-X CHANGE ROLLER BASE

19 S32648001 9|hLaOtEVYhk CAM ROLLER SET

20 021500103 91 JkS NUT, 1 M5

21 004401003 2|+93534X10 SCREW, FLAT M4X10

22 028050246 9\ Y FH R2-5 WASHER SPRING 2-5

29 S40720001 1FRM)ITR-R PCB SETTING BASE

31 062400816 4|F~R4X8 SCREW PAN M4X8

32 S$40728100 1| RT3 A-2DZ3H POTENTIOMETER ASSY, 3H

33 S40721000 1 RTAVA-214 POTENTIOMETER PLATE

34 025100236 NeFHHRF1210 WASHER PLAIN M 10

BE-0901E-AC-122



E2 . V) R1ERI{R (BE-1201B-AC) / Needle bar flip-up mechanism (BE-1201B-AC)

“?—3

@%36
SN

17

BE-1201B-AC-122




E2. $H#EtN#u4%/ERI{% (BE-1201B-AC) / Needle bar flip-up mechanism (BE-1201B-AC)

REF.NO CODE QTY e NAME OF PARTS RM
1 $32643201 NFLORYIA CHANGE BOX

2 S45528001 1NFToOhT- CHANGE COLLAR

3 014400636 2|7+ URz4X6 SET SCREW SOCKET (CP) M4X6
4 545587001 1hLYTH CAM SHAFT

5 S17390101 1N1FToThL CHANGE CAM

6 523651001 2[7FES6X67RY A SET SCREW, SOCKET (FT) M6X6
7 017062006 2|7RJLE6X20 BOLT M6X20

8 028060243 2\RHFHR2-6 WASHER, SPRING 2-6

9 025060236 2|ESYHRFI6 WASHER PLAIN M 6

10 725701001 1|BH200575042-B04 PULSE MOTOR, ;BH-200575042-B04
11 018401236 4|7 FRILb4X12 BOLT SOCKET M4X12

12 028040246 VAVAY S i A WASHER SPRING 2-4

13 026040236 AlESHHARIHF4 WASHER PLAIN M 4

14 S17399152 1|Fv LFY-A CAM GEAR, A

15 014400636 2|7 FRz4X6 SET SCREW SOCKET (CP) M4X6
16 S$17401051 1|1¥V LFY-B CAM GEAR, B

17 014400636 2(7FR=4X6 SET SCREW SOCKET (CP) M4X6
18 S45527001 1|FITooaa~-X12 CHANGE ROLLER BASE, 12

19 S32648001 12|hLaotvk CAM ROLLER SET

20 021500103 121225 JkS NUT, 1 M5

21 004401003 2|+4524X10 SCREW, FLAT M4X10

22 028050246 12|\ R HH:2-5 WASHER SPRING 2-5

23 S$45530001 17 7FY-A REDUCTION GEAR, A

24 §23651001 2|7 FES6X67RY A SET SCREW, SOCKET (FT) M6X6
25 S45531001 17 99%%-B REDUCTION GEAR, B

26 014400636 2|7 FOR=4X6 SET SCREW SOCKET (CP) M4X6
27 S45533001 1YY Tk SENSOR SHAFT

28 012500536 1|7 ES5X5 SET SCREW SOCKET (FT) M5X5
29 S46948001 NFNM) YT R-X PCB SETTING BASE

30 S08421000 2| AR SPACER

31 062400816 1(F~04X8 SCREW PAN M4X8

32 S40728100 1|/RFAA-2D33H POTENTIOMETER ASSY, 3H

33 545539000 1N RTULAA-2(4E POTNTIOMETER PLATE

34 025100236 1NEeZYHRF10 WASHER PLAIN M 10

35 S46947001 NFIUDRYI AN CHANGE BOX COVER

36 062400616 3|7 ~04X6 SCREW PAN M4X6

BE-1201B-AC-122



F1. 8 Z B8k (# L w 58) / Presser foot mechanism (Embroidery frame)

|

|

|

1 — |
| | |
| | |
| | |
| | N |
| 507 505 | ! <\§| T |
L 504 506 D ! K |
—— T | 542 sa0 o, |
501 \____ "= "= .J

BE-0901E/1201B-201
19



F1. 482 B8% (L w 5#) / Presser foot mechanism (Embroidery frame)

REF.NO CODE QTY 4t NAME OF PARTS RM

1 S46999001 2[V<=1IM4B KNOB SCREW, M4B

252 S36397001 1NFA4I99= FRAME HOLDER BASE ASSY

253 S36391001 1e3797L-LV HOLDER BASE ASSY

254 515284000 2|ARY A4 SLIDING PLATE

255 S15285000 2(ARYZT)LE SLIDING FELT

256 062400616 4|F~R14X6 SCREW, PAN M4X6
<KEHLT)7415X260mm> <Sewing area "415X260mm">

7 515660001 1173977 45X32 SQUARE FRAME, SPFA-45X32
<$EH T1)7205X200mm> <Sewing area "205X200mm">

7 S15650001 11707 24X24 SQUARE FRAME, SPFA-24X24
<$B T1)7415X170mm> <Sewing area "415X170mm">

7 515654001 1|h977945X23 SQUARE FRAME, SPFA-45X23
<HEWT)TA415X215mm> <Sewing area "415X260mm">

7 515658001 1\Hh97545%X27 SQUARE FRAME, SPFA-45X27
OUEDOHBEERD> <For Spider net frame>

487 $49342001 1NI®'IRFAT VD2 SPIDER NET FRAME HOLDER ASSY

488 S49343001 NIBRIRFARTYZ SPIDER NET FRAME SCREW ASSY

489 S49345001 4|19FIAFALAR-Y SPIDER NET FRAME SPACER

490 S46999001 4= IM4B KNOB SCREW, M4B

491 026040136 4leSHHRaHT 24 WASHER, PLAIN S 4

492 021400206 412231 IM NUT, 2 M4

493 S$S49346001 NIBRIRFAHDTFT T HOLDER, 1

494 S49347001 1NOBIRFEAH T2 HOLDER, 2

495 062400816 41F~014X8 SCREW, PAN M4X8
<KEHTY7 ¢50mm> <Sewing area " ¢ 50mm">

496 S49348001 119/ RXJ4-05 SPIDER NET FRAME, 05

501 S49349101 2|RILIU-059= ROUND FRAME ASSY, 05

502 $49351101 2|RILIH-05V ROUND FRAME, 05 :OUTER

503 $49352101 2|7 LT 9-050F ROUND FRAME, 05 :INNER

504 S32798001 2179 hT- COLLAR

505 S$32799001 2|70 AU M4 NUT, M4

506 S$33802001 2|70 AR TMA SCREW, M4

507 S36043000 2179393 x% SPRING, COMPRESSION 5.3X47.7
<KERTYT d70mm> <Sewing area " ¢ 70mm">

496 S49353001 119F/RXI9-07 SPIDER NET FRAME, 07

501 S49354101 1<ILTHU-070= ROUND FRAME ASSY, 07

502 S$49356101 1|7 ILITH-07TV ROUND FRAME, 07 :OUTER

503 S49357101 1T O-010F ROUND FRAME, 07 :INNER

504 S32798001 120 AR5~ COLLAR

505 S32799001 1702 A4 I RM4 NUT, M4

506 S33802001 19 ARIMA SCREW, M4

507 S36043000 IPE VAT S SPRING, COMPRESSION 5.3X47.7

BE-0901E/1201B-201

20



F1. $#Z B8k (FILw %) / Presser foot mechanism (Embroidery frame)

|

|

1 B |
| | |
| | |
| | |
| | I A E |
| 507 505 | | Son_ > - T |
(s LA |
T | 542 540 o |

501 58 s Y

BE-0901E/1201B-201
21



F1. #1 2B8{% (BILw D4) / Presser foot mechanism (Embroidery frame)

REF.NO CODE QTY mf NAME OF PARTS RM
<EEBTYT ¢ 100mm> <Sewing area " ¢ 100mm">

496 S49358001 1|17F€/XJ9-10 SPIDER NET FRAME, 10

501 $549359101 1ILTU-100=% ROUND FRAME ASSY, 10

502 S49361101 1|=ILTH-10VF ROUND FRAME, 10 :OUTER

503 S49362101 1|~ I-100F ROUND FRAME, 10 :INNER

504 S32798001 1|20 AR5~ COLLAR

505 S32799001 1|79 AV EM4 NUT, M4

506 $33802001 1|79 AR M4 SCREW, M4

507 S36043000 1|2939/31 SPRING, COMPRESSION 5.3X47.7
<EEHITYT d130mmd> <Sewing area " ¢ 130mm">

496 S49363001 119F/RXT9-13 SPIDER NET FRAME, 13

501 S49364101 1|=ILITD-130= ROUND FRAME ASSY, 13

502 S49366101 1|=ILI79-13VF ROUND FRAME, 13 :0UTER

503 S49367101 1|RILTI-139F ROUND FRAME, 13 :INNER

504 S32798001 1792 AhS- COLLAR

505 S32799001 11792 AV M4 NUT, M4

506 S33802001 179 AT Ma SCREW, M4

507 S36043000 1793 9/8 1% SPRING, COMPRESSION 5.3X47.7
<EEHTYT $160mmd> <Sewing area " ¢ 160mm">

496 $49368001 119F/AXJ59-16 SPIDER NET FRAME, 16

501 S49369101 1|=<ILTD-160= ROUND FRAME ASSY, 16

502 S49371101 11=<ILTO-16VH ROUND FRAME, 16 :OUTER

503 S49372101 1UILTI-16TF ROUND FRAME, 16 :INNER

504 S32798001 19 A RS- COLLAR

505 $32799001 1|70 AU RM4 NUT, M4

506 S33802001 1|79 AR M4 SCREW, M4

507 S36043000 P EEIAES SPRING, COMPRESSION 5.3x47.7
<EERTYT H190mmd> <Sewing area " ¢ 190mm">

536 S49373101 1<ILTHU-199=% ROUND FRAME ASSY, 19

537 S49375101 1|<ILTU-19VF ROUND FRAME, 19 :0UTER

538 S49376101 1\=ILTHO-190F ROUND FRAME, 19 :INNER

539 S32798001 129 Ah5- COLLAR

540 S32799001 1702 A Y EM4 NUT, M4

541 S33802001 1792 AT M4 SCREW, M4

542 S36043000 179393 SPRING, COMPRESSION 5.3X47.7

BE-0901E/1201B-201

22



F2 . ¥ 2 B8{% (F¥#; 72 3 > 888 ) / Presser foot mechanism (Tubular frame; Option parts)

|
\

184
185

—L———~ 191
187 —8

.

— —— — — — —

BE-0901E/1201B-201

23



F2. R Z B9R (B4 7> a > 8#&) / Presser foot mechanism (Tubular frame; Option parts)

REF.NO CODE QTY B NAME OF PARTS RM

8 S$36483001 1|Z7yB8E/7L-LtVE TUBULAR FRAME HOLDER BASE SET

9 $36485001 117708/ T7LEYE TUBULAR ROUND ARM SET, L

10 $36486001 179RE/ D72 TUBULAR ROUND ARM ASSY, L

11 S$32775000 LA 7 WA S SPRING, COMPRESSION

12 U08671003 2[+-F 1tz L X3X5DB SCREW, PAN (S/P WASHER) M3X5

13 S$36488001 12778E€/2TREVE TUBULAR ROUND ARM SET, R

14 S36489001 11790E€/DTRIZ TUBULAR ROUND ARM ASSY, R

15 S§32775000 IRk v WA S SPRING, COMPRESSION

16 U08671003 2[+-F 1t L X3X5DB SCREW, PAN (S/P WASHER) M3X5

17 536484000 11790%/7L-4 TUBULAR FRAME HOLDER BASE

18 062501416 2|F~a5X14 SCREW, PAN M5X14

19 028050246 2|\ H12-5 WASHER, SPRING 2-5

20 026050136 2|ESHH R3S 45 WASHER, PLAIN S5

21 §32877101 8| FFAEY POSITIONING PIN

22 062500816 4|F~25X8 SCREW, PAN M5X8

23 028050246 4| IR Y R2-5 WASHER, SPRING 2-5

403 S$36405001 1UYI9797TB HOLDER, B
<$EHLT1)7450X285mm> <Sewing area "450X300mm™>

39 S$33803201 1Y 730X480% TUBULAR FRAME ASSY, SPFA-30X48

40 $32795201 1(h97430X489= SQUARE FRAME ASSY, SPFA-30X48

41 S$32793101 1(Hh9730X48 SQUARE FRAME, 30X48 :OUTER

42 S$32798001 IO ANT- COLLAR

43 S$32799001 1792 A I M4 NUT, M4

44 $33802001 1T O AR M4 SCREW, M4

45 S$36043000 PEEIAES SPRING, COMPRESSION 5.3X47.7

46 S$32797001 21V IhFITA HOLDER, A

47 062401616 4|F~4X16 SCREW, PAN M4X16

48 021400206 422Uk NUT, 2 M4
<EEBLT1)730X50mm> <Sewing area "30X50mm">

59 S44700201 11UYI9-0502 TUBULAR FAMME ASSY, 05

60 S44702001 1(v2I9-05Vk TUBULAR FRAME, 05 :OUTER

61 S$32798001 1D OL A h5- COLLAR

62 S$32799001 1|70 AU M4 NUT, M4

63 $33802001 1O ARTME SCREW, M4

64 $36043000 I PFEZIAES SPRING, COMPRESSION 5.3X47.7

65 S39104001 2(VyI9hrIC HOLDER, C

66 060300616 6|/ \1>F3X6 SCREW, BIND M3X6

67 025030236 BlESHHRFALD3 WASHER, PLAIN M 3
<R IT1)F755X70mm> <Sewing area "55X70mm">

59 S44703201 107 9-017=2 TUBULAR FRAME ASSY, 07

60 S44705001 17 9-01/+ TUBULAR FRAME, 07 :OUTER

61 S$32798001 1792 A h5- COLLAR

62 S$32799001 170 A Y M4 NUT, M4

63 S33802001 10 AR M4 SCREW, M4

64 S36043000 N PFEWVIAES SPRING, COMPRESSION 5.3X47.7

65 S$39104001 2y ohrC HOLDER, C

66 060300616 6|/ N1/ F3X6 SCREW, BIND M3X6

67 025030236 BlESHHRFLD3 WASHER, PLAIN M 3

BE-0901E/1201B-201

24



F2 . ¥ 2 B8{% (B, =7 3 > 888 ) / Presser foot mechanism (Tubular frame; Option parts)

J

__:_______—__—_—)

BE-0901E/1201B-201

25



F2. iR Z B8{% (B4 7> 3 > &8&) / Presser foot mechanism (Tubular frame; Option parts)

REF.NO CODE QTY mf NAME OF PARTS RM
<§EBLT1)785X100mm> <Sewing area "85X100mm">

59 $39101301 1YY 9-109=2 TUBULAR FRAME ASSY, 10

60 S39103101 11V YI9-10Vk TUBULAR FRAME, 10 :OUTER

61 S32798001 1292 Ah5- COLLAR

62 $32799001 11702 AV EM4 NUT, M4

63 S$33802001 1T ARIMA SCREW, M4

64 $36043000 U PMEIAES SPRING, COMPRESSION 5.3X47.7

65 S$39104001 2wy ohrgc HOLDER, C

66 060300616 6|/ 13X6 SCREW, BIND M3X6

67 025030236 6|l HRFLI3 WASHER, PLAINM 3
<EEH T F7115X130mm> <Sewing area "115X130mm">

59 S39105301 1|V vy2I9-130= TUBULAR FRAME ASSY, 13

60 S39107101 1|VUYII9-13Vk TUBULAR FRAME, 13 :OUTER

61 S32798001 102 AR5~ COLLAR

62 S$32799001 11992 A JEM4 NUT, M4

63 S33802001 17O ARTM4 SCREW, M4

64 S36043000 17939/ % SPRING, COMPRESSION 5.3X47.7

65 S39104001 2|V ohFsC HOLDER, C

66 060300616 6|/ \1/K3X6 SCREW, BIND M3X6

67 025030236 6|lEZHHRFLI3 WASHER, PLAINM 3
<$EHTT ¢ 30mm> <Sewing area " ¢ 30mm">

274 $15623000 11290%€/724-07 TUBULAR ROUND FRAME, TFA-07
<EEHLTVYT d50mmD> <Sewing area " ¢ 50mm">

274 $15624000 112980%€/77-09 TUBULAR ROUND FRAME, TFA-09
<EEBTHT d80mm> <Sewing area " ¢ 80mm">

274 S15625000 1l17280%€/79-12 TUBULAR ROUND FRAME, TFA-12
<EERTYT d110mm> <Sewing area " ¢ 110mm">

274 S15626000 1|7o0%/279-15 TUBULAR ROUND FRAME, TFA-15
<HEHLTI)T ¢ 140mm> <Sewing area " ¢ 140mm">

274 S35655001 1|770%€/2-18 TUBULAR ROUND FRAME, TFA-18
<$EHLT1)7205X200mm> <Sewing area "205X200mm">

156 S15627000 117980%/7J79-24X24 TUBULAR ROUND FRAME, TFA-24X24
<FEN T F7285X215mm> <Sewing area "285X215mm">

156 S15628000 1|728E/79-24X30 TUBULAR ROUND FRAME, TFA-24X30
<$EHT1)F7410X260mm> <Sewing area "410X260mm">

156 S36495001 11790%/7/7-32X45 TUBULAR ROUND FRAME, TFA-32X45
<KEH T1)7335X453mm> <Sewing area "335X453mm">

156 S40063001 117498% /7 /-335X453 TUBULAR ROUND FRAME ASSY,
<KEHTI)T d160mm> <Sewing area " ¢ 160mm">

212 S49377201 1\ vyI9-160= ROUND FRAME ASSY, 16

213 S49378201 1|V IT9-167F TUBULAR FRAME, 16 :INNER

214 S49371101 1= ILTHU-16VF ROUND FRAME, 16 :OUTER

215 S32798001 1129 Ah5- COLLAR

216 S32799001 11792 A I MM4 NUT, M4

217 S33802001 1|79 ARIM4 SCREW, M4

218 S36043000 PE I IAES SPRING, COMPRESSION 5.3X47.7

219 S49379001 2|V ohFJE HOLDER, E

220 060300616 B[/ N1/ K3X6 SCREW, BIND M3X6

221 025030236 6|lESHHRFLDS WASHER, PLAINM 3

BE-0901E/1201B-201

26



F2 . {1 2 B3k (B, &7 3 > 88&) / Presser foot mechanism (Tubular frame; Option parts)

BE-0901E/1201B-201

27



F2. 2 B8R (FP#A 7S 3 8&) / Presser foot mechanism (Tubular frame; Option parts)

REF.NO CODE QTY e NAME OF PARTS RM
<EEBELT)T ¢ 190mm> <Sewing area " ¢ 190mm">

212 S49380201 1|V 9-1992 ROUND FRAME ASSY, 19

213 S$49381201 1YY 9-190F TUBULAR FRAME, 19 :INNER

214 $49375101 1|<ILITU-19Vk ROUND FRAME, 19 :OUTER

215 S$32798001 NI A NS~ COLLAR

216 $32799001 1709 AV RM4 NUT, M4

217 $33802001 HIT I ARIMA SCREW, M4

218 S$36043000 I PEIAES SPRING, COMPRESSION 5.3X47.7

219 S49379001 21V 9hFJE HOLDER, E

220 060300616 6|/ N1/ F3X6 SCREW, BIND M3X6

221 025030236 6lEZHHRFLD3 WASHER, PLAIN M 3
<S=8mm,L.=21mm> <S=8mm,L=21mm>

280 $33207000 179FA A RT21 ADJUSTING SCREW, 21
<S=8mm,L.=23mm> <S=8mm,L=23mm>

280 $33208000 179 FA A1 %+23 ADJUSTING SCREW, 23
<S=8mm,L=27mm> <S=8mm,L.=27mm>

280 S$33209000 179F3A9 2127 ADJUSTING SCREW, 27
<S=8mm,L=31mm> <S=8mm,L=31mm>

280 S$29634001 170F3A2YRIL ADJUSTING SCREW, L
<EESL T T 220X225mm> <Sewing area "220X225">

183 S44715001 1|V 923X2403 TUBULAR FRAME SET, 23X24

184 S44714001 111977 923X249= SQUARE FRAME ASSY, 23X24

185 S44713001 1|1ho7923X24k SQUARE FRAME, 23X24 :OUTER

186 S32798001 1292 A5~ COLLAR

187 S$32799001 1170 AU RM4 NUT, M4

188 $33802001 1T ARTIMA SCREW, M4

189 S$36043000 e 2AES SPRING, COMPRESSION 5.3X47.7

190 S32797001 21VUVIHhFTA HOLDER, A

191 062401416 4]1F~_4X14 SCREW, PAN M4X14

192 021400206 412,24 NUT, 2 M4
<KEB T1)7285X270mm> <Sewing area "220X225">

222 S$55031001 1" 30X28P50003 TUBULAR FRAME ASSY, 30X28P500

223 S44724101 1107 530X280% SQUARE FRAME ASSY, 30X28

224 S44723001 1|h2730X28V SQUARE FRAME, 30X28 :OUTER

225 S$32798001 129 Ah5- COLLAR

226 S$32799001 1792 A Y MM4 NUT, M4

227 S$33802001 17O ARIME SCREW, M4

228 S36043000 12939/ 31 SPRING, COMPRESSION 5.3X47.7

229 S55030001 PANVAIADEs bl oA ¢ HOLDER, G

230 062401416 4|F~R34X14 SCREW, PAN M4X14

231 021400206 42,2 k4 NUT, 2 M4

BE-0901E/1201B-201

28



F3.#ZR% (R—LBEY b 7> 3 8&) / Presser foot mechanism (Name frame set ; Option parts)

326

1
I
J
_/

et —————

BE-0901E/1201B-201

29



F3. B Z % (R—ARty bA 7 3 38) /Presser foot mechanism (Name frame set; Option parts)
=]

REF.NO CODE QTY b NAME OF PARTS RM

283 $36400001 1| R=-LTUD= NAME FRAME ASSY

284 S$36399001 NESINIL/E R e NAME FRAME PLATE

285 $20012001 1| AR-H SPACER

286 S09823101 1| RZARTL-+D2 SLIDE PLATE ASSY

287 S09830101 11437\ (A) PLATE SPRING, A

288 S09827001 1A HTRAR-H PRESSER SPACER

289 509828101 179945 FRAME PRESSER PLATE

290 062670814 7|7 ~2357-40X8 SCREW, PAN SM3.57-40X8

291 028350243 TV T H$2-35 WASHER, SPRING 2-3.5

292 025350236 3lESHAHRFLD35 WASHER, PLAIN M 3.5
<BA-G. B3X63EER &> <Common parts for "Hoop A-G & 3X6 ">

297 121764001 EZA%S SPRING, COMPRESSION

298 121765001 VEEESZLY KNOB SCREW, SM3.57

299 021670203 112225V +357-40 NUT, 2 SM3.57-40

300 021300205 21223 FJk3 NUT, 2 M3

302 062300806 2|7F~23X8 SCREW, PAN M3X8

303 025030233 2ESYHRF 193 WASHER, PLAIN M 3
<EBERITVYT ¢ 105mm> <Sewing area " ¢ 105mm™">

293 532945001 1|70A0= HOOP ASSY, A

294 $32296001 1A THIAD EMBROIDERY HOOP ASSY, A

295 157044201 112229 vbT9A EMBROIDERY OUTER HOOQP, A

296 157047201 1UIFTIA INNER HOOP, A

301 S09815001 1|htVhRILE-(A) CASSETTE HOLDER, A
<EEBITYT d75mm> <Sewing area " ¢ 75mm">

304 $32946001 1|7oBY= HOOP ASSY, B

305 S32297001 11229798 EMBROIDERY HOOP ASSY, B

306 157200201 112229V J98B EMBROIDERY QUTER HOOP, B

307 157199201 1|9F258B INNER HOOP, B

312 S09816001 1|htYhHRILF-(B) CASSETTE HOLDER, B
<FEEHTYTF ¢ 25mm> <Sewing area " ¢ 25mm">

315 $32947001 11979CH= HOOP ASSY, C

316 $32298001 1122979092 EMBROIDERY HOOP ASSY, C

317 157202201 11>va9vreooC EMBROIDERY OUTER HOOP, C

318 157201201 1|9F75C INNER HOOP, C

323 S09818001 11htYkHRILF-(D) CASSETTE HOLDER, D
<EEBLT1)760X25mmd> <Sewing area "60X25mm">

326 S32948001 1|7oD%= HOOP ASSY, D

327 S32299001 12297 9D0= EMBROIDERY FRAMED ASSY

328 157204201 1122299250 EMBROIDERY OUTER HOOP D

329 157203201 19 FTID INNER HOOP, D

334 S09818001 1|hEYhHRILF-(D) CASSETTE HOLDER, D
<HEB T1)725X60mm> <Sewing area "25X60mm">

337 S32949001 1|7 VEVZ HOOP ASSY, E

338 S$32300001 1|122999E9 EMBROIDERY HOOP ASSY, G

339 157344201 112229V IJE EMBROIDERY OUTER HOOP, E

340 157203201 1|9F25D INNER HOOP, D

345 S09817001 1|htYkRILF-(C) CASSETTE HOLDER, C
<KEH T1)755X25mm> <Sewing area "55X25mm">

391 S30580001 1|70Go= HOOP ASSY, G

392 S30581001 11222979692 EMBROIDERY HOOP ASSY, G

393 S30582000 11229V 79G OUTER HOOP, G

394 S30583000 11O FI9G INNER HOOP, G

399 S09818001 1|htYhRILF-(D) CASSETTE HOLDER, D

BE-0901E/1201B-201

30



F3.#MABRFK (R—LBtY b A7 3 88R) / Presser foot mechanism (Name frame set ; Option parts)

N~ —

BE-0901E/1201B-201

31



F3. 3z % (R—AREY AT 3 888) / Presser foot mechanism (Name frame set; Option parts)

REF.NO CODE QTY mf NAME OF PARTS RM
<KEBLT1)7120X50mm> <Sewing area "120X50mm">

379 S55035001 1A ToTI3X602 HOOP ASSY, 3X6

380 555240001 11522977 43X6 HOOP, 3X6

381 555036001 1ALV 3X6 OUTER HOOP, OVAL 3X6

382 S$55037001 NF I IFT3X6 INNER HOOP, OVAL 3X6

386 S55233001 1|htYRILE-(F) CASSETTE HOLDER, F

389 021300205 21222 FJR3 NUT, 2 M3
<$EHT1)F85X60mm> <Sewing area "85X60mm">

348 S09848001 NI RIS T MAGNETIC CLAMP, 70X90

349 157275001 1950 TIRM44 CLAMP LOWER PLATE

350 157276001 119352079744 CLAMP UPPER PLATE

351 S19604000 4|7 Yk MAGNET

352 152632001 1|FIA9NHIZE HINGE ASSY, R

363 152633001 1|F3A 9> H3E5Y HINGE ASSY, L

375 S09815001 1At YhRILE-(A) CASSETTE HOLDER, A

376 062300806 2|7 ~13X8 SCREW, PAN M3Xx8

377 025030233 2|ESYHARFLD3 WASHER, PLAIN M 3

378 021300103 211 +Yk3 NUT, 1 M3

BE-0901E/1201B-201

32



F4. #Z28% @#Lw 58ty b; A7 3 V8R)/ Presser foot mechanism (Embroidery frame set ; Option parts)

BE-0901E/1201B-201

F5.#ZB& (BER#EY b; A7 3 8&) | Presser foot mechanism (Border frame set ; Option parts)

BE-0901E/1201B-201
33



FA. B z% FILw S8ty bA TS 3 3ER) / Presser foot mechanism (Embroidery frame set; Option parts)

REF.NO CODE QTY 4 NAME OF PARTS RM

2 S36398001 1\F 479892 FRAME HOLDER BASE ASSY, S

3 S36396001 11575 7L-LSU= HOLDER BASE ASSY, S

4 $15284000 2| AR A4 SLIDING PLATE

5 S$15285000 2| RARYZ )Lk SLIDING FELT

6 062400616 4|F~R14X6 SCREW, PAN M4X6
<REHETYT d175mm> <Sewing area " ¢ 175mm">

257 S$15642001 1> 7521 ROUND FRAME, SPF-21
<S=8mm,L.=21mm> <S=8mm,L.=21mm>

280 S33207000 1 oFIA7A4T21 ADJUSTING SCREW, 21
<KEHETYT G 210mmD> <Sewing area " ¢ 210mm">

257 S15646001 1|2 525 ROUND FRAME, SPF-25
<S=8mm,L=23mm> <S=8mm,L=23mm>

280 S33208000 1|70F3ADtAH%23 ADJUSTING SCREW, 23
<HEHT1)7205X200mm> <Sewing area "205X200mm">

259 S15650001 118977 24X24 SQUARE FRAME, SPFA-24X24
<S=8mm,L=27mm> <S=8mm,L=27mm>

280 $33209000 1N oFAD AL RT27 ADJUSTING SCREW, 27
"R ARm” "For spply parts"
<S=8mm,L.=31mm> <S=8mm,L.=31mm>

280 S29634001 1|79F3A0tYrTL ADJUSTING SCREW, L

BE-0901E/1201B-201

F5. 0z B8% (BER#ty b4 7 3> 88&) / Presser foot mechanism (Border frame set; Option parts)

REF.NO CODE QTY ELES NAME OF PARTS RM
<FEHT1)F7450X300mm> <Sewing area "450X300mm">

24 $36406001 2 AP Rk V] SASHES FRAME SET

25 S$36422001 WTroBoI90% SASHES FRAME ASSY

26 S36401001 17252099 SASHES FRAME

30 S$36421001 AT R RFIAVLE SUPPORT PLATE

31 062400806 8|7F~104Xx8 SCREW, PAN M4X8

32 026040136 8|ESYHRaH 24 WASHER, PLAIN S 4

33 028040246 8|/ AT R2-4 WASHER, SPRING 2-4

34 S$36418000 2(Z T JLR2X25X25 FELT, 2X25X25

35 S27910001 1 AR-H SPACER

36 $32791000 27232 9') T 290 CLIP, 290

37 S36408000 4|l 91) T 220 CLIP, 220

BE-0901E/1201B-201

34



F6. MzB®R (OS5 Tty b ;AT 3> 8&)/ Presser foot mechanism (Clamping frame set ; Option parts)

77

<H#®T Y 7200Xx160mm / Sewing area "200 X160mm" >

BE-0901E/1201B-201

35



F6. 2% (4578 ty MFA T 3 8&) / Presser foot mechanism (Clamping frame set; Option parts)

REF.NO CODE QTY mf NAME OF PARTS RM
<EEHLT1)7200X160mm)> <Sewing area "200X160mm™">

77 S39531001 119527 7520X161 Yk CLAMP FRAME SET, 20X16

78 $539532101 195277 920X1692A CLAMP FRAME ASSY, A ;20X16

79 S$39533001 1|95 T R-X20X16 CLAMP BASE, 20X16

80 539534000 4| ARIJR AT L1~08 SLIDE STOPPER RUBBER, -08

81 S$39535000 U ELy 2 SLIDE SHEET

82 $39536001 1|4 YT 1420X16 PRESSER PLATE, 20X16

83 $39807000 4| AR AT Lr-32 SLIDE STOPPER RUBBER, -32

84 S$39537001 1|4 YT TAR PRESSER ARM, AR

85 $39538001 1|AHTHFAL PRESSER ARM, AL

86 S09774001 4|52 M5 SHOULDER SCREW, M5

87 021500316 413, FJk5 NUT, 3 M5

88 S39539001 1|44 T9TBR PRESSER ARM, BR

89 S39540001 1|49 THFBL PRESSER ARM, BL

90 S36475000 2|YIZRIM5 SCREW, M5

N S55277001 2| <=HRILEM6 THUMB BOLT, M6

92 028060246 2|/ HH 426 WASHER, SPRING 2-6

93 025060336 2|ESHHRE (6 WASHER, PLAINL 6

94 S39541001 21AHITHTR-R PRESSER ARM BASE

95 017061006 47K)LH6X10 BOLT, M6X10

96 021060306 4132216 NUT, 3 M6

97 $39542000 2[4 L3853 TOGGLE, 38S

98 018081636 4|7 FAILE8X16 BOLT, SOCKET M8X16

99 028080246 4N HFHT12-8 WASHER, SPRING 2-8

100 025080236 AESHHARFILIS WASHER, PLAIN M 8

101 021080306 4133 FJk8 NUT, 3 M8

102 018062036 4| 7FRILE6X20 BOLT, SOCKET M6X20

103 S39543001 2|7 AN -Hr M5 WIRE HOOK SCREW, M5

104 S$39544001 2|1 TTFHLN- PRESSER BAR LIFTER LEVER

105 S§39543001 2|74 -7 M5 WIRE HOOK SCREW, M5

106 146354001 2| WASHER, PLAIN 5

107 110793001 2|7UEY PIN

108 $25439101 2176 SHOULDER SCREW, M6

109 159486001 2| H = WASHER

110 S39553001 2|{I\RT AR SPRING GUIDE BAR

111 S39551001 1A Y ITHT /%R PRESSER BAR SPRING, R

112 $39552001 1NAYITOTINRL PRESSER BAR SPRING, L

113 025060336 2|l HRE A6 WASHER, PLAINL 6

114 062060806 2|5 R116X8 SCREW, PAN M6X8

115 018061636 2|7 FRILE6X16 BOLT, SOCKET M6X16

116 021060306 2|13 FJk6 NUT, 3 M6

117 S36475000 AWEEE S VE SCREW, M5

118 S39545001 1A V-REJLY= WIRE PEDAL ASSY

119 S39546001 1A YT 7T IALY-D= PRESSER BAR LIFTER WIRE ASSY

120 S39547001 1RAIJILR-Z PEDAL BASE

121 S09834000 5|3 LFXY RUBBER LEG

122 062300616 5|7 ~213X6 SCREW, PAN M3X6

123 S39548001 1(RF )L PEDAL

124 S39561001 124%-29 WIRE SHAFT

125 048040342 2|FATJE4 RETAINING RING, E4

126 S39549001 1RFTITH PEDAL SHAFT

127 048060346 2{bATJEG RETAINING RING, E6

128 S39804001 1| RF IV SPRING, PEDAL

129 S39550001 1|7A4¥-REF WIRE STAND

130 018501036 2|7 FHRILE5X10 BOLT, SOCKET M5X10

131 028050246 2|\ HH $2-5 WASHER, SPRING 2-5

132 025050236 2|ESYHRF D5 WASHER, PLAIN M 5

BE-0901E/1201B-201

36



F7.#ZB8% (7> 3 &8&) / Presser foot mechanism (Option parts)

BE-0901E/1201B-201

37



F7. 8 ZB9{% (A7 3> 88&) / Presser foot mechanism (Option parts)

REF.NO CODE QTY A NAME OF PARTS RM
<R T1)7285X410mm> <Sewing area "285X410">

432 S43473001 11E5730X430= SQUARE FRAME SET, 30X43

433 S42331001 1|77 30X430=2 SQUARE FRAME ASSY, 30X43

434 $42332001 1|72 30X43V + SQUARE FRMAE, 30X43 :QUTER

435 S$32798001 11292 Ah5- COLLAR

436 S$32799001 1|02 A VM4 NUT, M4

437 $33802001 UTHLARTIME SCREW, M4

438 S36043000 P FEDIAES SPRING, COMPRESSION 5.3X47.7

439 S$43471001 1|52 9h+49BL HOLDER, BL

440 S43472001 1|57 9h+%BR HOLDER, BR

441 062401216 41F~R34x12 SCREW, PAN M4X12

442 021400206 41223 Ik4 NUT, 2 M4
BB T1) 7225X215mm) <Sewing area "225X215">

454 S44716001 1|65 923X249% SQUARE FRAME SET, 23X24

455 S44714001 1\h07923X240= SQUARE FRAME ASSY, 23X24

456 S44713001 1\H07923X24 )k SQUARE FRAME, 23X24 :OQUTER

457 $32798001 129 A5~ COLLAR

458 $32799001 109 AV RM4 NUT, M4

459 S33802001 1T ARTIME SCREW, M4

460 S36043000 P IEIAES SPRING, COMPRESSION 5.3X47.7

461 S44734001 1|57 9hF % CR HOLDER BASE CLAMP, CR

462 S44733001 1|57 49HhF % CL HOLDER BASE CLAMP, CL

463 062401216 4|F~R4X12 SCREW, PAN M4X12

464 021400206 41221 VJk4 NUT, 2 M4
<EEHT1)F7415X210mm> <Sewing area "415X210">

465 S44721001 1|ET5923X439% SQUARE FRAME SET, 23X43

466 S44719001 1\H97923X439= SQUARE FRAME ASSY, 23X43

467 S44718001 1|77 923X43V+ SQUARE FRAME, 23X43 :OUTER

468 S32798001 179 A RS- COLLAR

469 S32799001 1|70 AU M4 NUT, M4

470 S$33802001 1202 AR M4 SCREW, M4

471 S36043000 P FEDIAES SPRING, COMPRESSION 5.3X47.7

472 S43471001 1|52 9hFJBL HOLDER, BL

473 S43472001 1|52 9h+BR HOLDER, BR

474 062401216 41 ~R4X12 SCREW, PAN M4X12

475 021400206 4122 FVhk4 NUT, 2 M4
<$EHLT1)F7270X285mm> <Sewing area "270X285mm">

476 S44726001 1|E572730X2850% SQUARE FRAME SET, 30X28

477 S44724101 1|1h9730X289= SQUARE FRAME ASSY, 30X28

478 S44723001 1|{ho7-30X28V SQUARE FRAME, 30X28 :OUTER

479 S32798001 1792 Ah5- COLLAR

480 S32799001 11702 AV M4 NUT, M4

481 S33802001 1 ToT ARIME SCREW, M4

482 S36043000 P IEDIAES SPRING, COMPRESSION 5.3X47.7

483 S33805001 1652 9hF AR HOLDER, AR

484 S33806001 1652 9hF 5 AL HOLDER, AL

485 062401216 4{FR04X12 SCREW, PAN M4X12

486 021400206 4123+ NUT, 2 M4

BE-0901E/1201B-201

38



G .#z FIFBE{% / Presser foot lifter mechanism

39

BE-0901E/1201B-204




G. #®Zz _FIFE3{% / Presser foot lifter mechanism

REF.NO CODE QTY mm NAME OF PARTS RM
S$32662101 NAHTORILN-DZ DRIVING LEVER ASSY

2 014400636 1|7+ OHR=4X6 SET SCREW, SOCKET (CP) M4X6

3 S50024001 1|L-29 LEVER SHAFT

4 012500536 1177 ES5X5 SET SCREW, SOCKET (FT) M5X5

5 $32663001 1A YYD LINK, OPERATING

6 544514101 NAHITIORILIN-DY PRESSER DRIVING LEVER SHAFT

7 012060636 1|7 FES6X6 SET SCREW, SOCKET (FT) M6X6

8 111865009 1|26 CAP, 6

9 $50019001 1|2[a7.94 ROLLER, 7.94

10 532667001 NAHTOY P-FOOT SHAFT

" 532668001 1NAHTOIAZILU BUSH, U :P-FOOT SHAFT

12 S$32669001 1NAY IO AZILD BUSH, D :P-FOOT SHAFT

13 532665001 NAYTOITF HOLDER, P-FOOT SHAFT

14 062401016 1|F~_24X10 SCREW, PAN M4X10

15 S$32675001 1A Y T2 SR SPRING, RETRACTING

16 081006070 110> P6 ORING, P6

17 $32664201 1A THEo24 OPERATING BASE, P-FOOT

18 $32672001 1A TT7 A PRESSER FOOT, A

19 052400806 1| FR3/ARES4X8 SCREW, PAN (S/P WASHER) M4X8

20 532676000 11AHxTovsay CUSHION, P-FOOT

21 S$32673001 NABIT7o T3 GUIDE PLATE, P-FOOT

22 060501016 3|31 F5X10 SCREW, BIND M5X10

23 $32678001 1A Y TEIEL /Y- RETRACTING LEVER

24 S32677001 124ELN-20 LEVER SHAFT, ;RET.

25 028060243 1IN HFHR2-6 WASHER, SPRING 2-6

26 021060106 U= v i NUT, 1 M6

27 $32680101 1|21ESOLL /-0 RETRACTING SOLENOID LEVER ASSY

28 018501436 1|7 FRILR5X14 BOLT, SOCKET M5X14

29 $32683100 1NAH TV /(R RETRACTING SOLENOID

30 532682001 1|AHITSOLM) Y r 4% SETTING PLATE, ;SOL.

31 060501016 2|1 F5X10 SCREW, BIND M5X10

32 028050246 2|\ HFFH R2-5 WASHER, SPRING 2-5

33 025050236 2| AHRFIDS5 WASHER, PLAIN M 5

34 S33630009 VI A SOLENOID COVER

35 008400604 3|+F>X34X6 SCREW, TRUSS M4X6

36 $33631001 1AHTh/ - PRESSER COVER

37 008400604 2|+ 5 X04X6 SCREW, TRUSS M4X6

38 $15259001 13-FIvyoaFaw CORD BUSH

39 $44515001 NRZAMF T R11 WASHER, THRUST 11

40 048110142 1k AT 293G RETAINING RING, EXTERNAL C11

BE-0901E/1201B-204

40



H . EREh{AI5% Y BI{R / Drive, feed mechanism

‘\\ Ly
29 —%\\
.

g?—@ﬁ% | zj

Pl - 26
i

11 12 10

T\%42 41

TO® o
!

41

BE-0901E/1201B-243




H. ExEh{AI% Y B84% / Drive, feed mechanism

REF.NO CODE QTY mf NAME OF PARTS RM
1 S$15225101 1NXOR 95 A X-DRIVING BRACKET

2 018062036 3|7 FRILE6X20 BOLT, SOCKET M6X20

3 028060246 3|\ Y H R=2-6 WASHER, SPRING 2-6

4 $15268000 1|E=A>F7B PINION GEAR, B

5 012500536 2|7F7ES5X5 SET SCREW, SOCKET (FT) M5X5
6 $15232000 NT7ARILFYA IDLER GEAR, A

7 012500536 2|77 EZ5X5 SET SCREW, SOCKET (FT) M5X5
8 $15233000 N TAY-F5LX WIRE DRUM, X

9 012500536 2|7FES5X5 SET SCREW, SOCKET (FT) M5X5
10 515234000 1UXIR22 X-DRIVING SHAFT

11 076002800 2|RET U4 6002Z2Z BALL BEARING, RADIAL 600227
12 048320242 2(FAD7F3C32 RETAINING RING, INTERNAL C32
13 S$15267000 HEZAUFTA PINION GEAR, A

14 012300536 2|7F7ES3X5 SET SCREW, SOCKET (FT) M3X5
15 $15239000 1|7AFIL¥¥B IDLER GEAR, B

16 012500536 2|7FES5X%5 SET SCREW, SOCKET (FT) M5X5
17 S$39488001 1|XJZY R WCAP X-LIMIT DOG, W

18 0A4300605 2|+ RHJ23X6DA SCREW, PAN (S/P WASHER) M3X6
19 $15240101 11t 9-20 SENSOR SHAFT

20 $15235001 1A AZL BUSH, ;ECCENTRIC

21 012400636 1|7 E54X6 SET SCREW, SOCKET (FT) M4X6
22 S$15236001 UXTTURYT X-AXIS HOME POSITION DOG

23 012500536 2|77E>5X5 SET SCREW, SOCKET (FT) M5X5
24 $15237001 NXTF T TSIk X-AXIS HOME POSITION BRACKET
25 0A5400806 2|+F~4HH=24X8DB SCREW, PAN (S/P WASHER) M4X8
26 0A4300605 2[+FRHH323X6DA SCREW, PAN (S/P WASHER) M3X6
27 515241001 XYY IT S Ik X-LIMIT BRACKET

28 0A5400806 2[+F~+4=24X8DB SCREW, PAN (S/P WASHER) M4X8
29 0A4300605 2|+FRHI23X6DA SCREW, PAN (S/P WASHER) M3X6
30 018501436 4|7 FHRILEEX14 BOLT, SOCKET M5X14

31 028050246 4R H 125 WASHER, SPRING 2-5

32 025050236 AlEZYHRFLIS WASHER, PLAINM 5

33 $15229001 NWYORO95 A Y-DRIVING BRACKET

34 018062036 1|7+ ILF6X20 BOLT, SOCKET M6X20

35 028060246 1NN HY T 72-6 WASHER, SPRING 2-6

36 018063036 1|7+ JL6X30 BOLT, SOCKET M6X30

37 028060246 1|/ 3% H ~2-6 WASHER, SPRING 2-6

38 $15230001 1NYE-2TZ7Ik Y-MOTOR BRACKET

39 018061636 3|7 FHRILL6X16 BOLT, SOCKET M6X16

40 028060246 3|\ Y 1~2-6 WASHER, SPRING 2-6

41 018501436 4|7 FHRILREX14 BOLT, SOCKET M5X14

42 028050246 4| RYHYFHR2-5 WASHER, SPRING 2-5

43 025050236 AlESYARF LIS WASHER, PLAINM 5

44 $15268000 1|EZA>F7B PINION GEAR, B

45 012500536 2|7 ES5X5 SET SCREW, SOCKET (FT) M5X5
46 $15242000 2| TAYV-FS LY WIRE DRUM, Y

47 012500536 4|7 ES5X5 SET SCREW, SOCKET (FT) M5X5
48 S$31959051 1NWYORDIDY Y-DRIVING SHAFT

49 S06740101 1|RF7Y2 T ASPP202 BALL BEARING, ASPP202

50 018081636 2|7FHILE8xi6 BOLT, SOCKET M8X16

51 028080246 2[R HFH 12-8 WASHER, SPRING 2-8

52 025080236 2| HRFV8 WASHER, PLAIN M 8

53 076002800 1|RZT T U9/r600222 BALL BEARING, RADIAL 600222
54 S$31958001 URTITBhY SPACER

55 $15232000 1 7ARILEYA IDLER GEAR, A

56 012500536 2|7 FES5X5 SET SCREW, SOCKET (FT) M5X5

BE-0901E/1201B-243

42



J . %X Y EARR / Feed guide mechanism

B—8 s @

' Zﬁ‘gi’ j
© T~ l\ \% 39
—%\ ,_/

18—g
|
| 1935 = @—10
i
< ’/L ! ’/ @_31
/l/k'lﬂ) ®—32
i
AN 3
&S— 11
I~ o—60
z [
2
ﬁif@i = <L °/°°°?
d <
26 1 © 5/ 5 21 22
(A
5 \W—-6
7 4

43

BE-0901E/1201B-244




J. XY E£AB% / Feed guide mechanism

REF.NO CODE QTY mm NAME OF PARTS RM
1 536432001 1| R2RFL STAND, FL

2 018062036 2|7 FHRILH6X20 BOLT, SOCKET M6X20
3 028060246 2|\ H 12-6 WASHER, SPRING 2-6
4 S36431001 1|RE22FFR STAND, FR

5 018062036 2| 7FRILE6X20 BOLT, SOCKET M6X20
6 028060246 2| R HFHR2-6 WASHER, SPRING 2-6
7 521085000 2(74vT- WIRE PULLEY

8 521033009 1| R22FRR STAND, RR

9 018062036 2(7FRILE6X20 BOLT, SOCKET M6X20
10 028060246 2[R HFH12-6 WASHER, SPRING 2-6
11 048320242 1|k AT 7F372C32 RETAINING RING, INTERNAL C32
12 $21085000 1NTA4¥vT-Y WIRE PULLEY

13 521034052 1| X3 FRL STAND, RL

14 018062036 2|7 FRILR6X20 BOLT, SOCKET M6X20
15 028060246 2|\~ YH1r2-6 WASHER, SPRING 2-6
16 521085000 174 T-Y) WIRE PULLEY

17 $36425001 4| AT IR- STOPPER

18 018401036 87+ ILF4X10 BOLT, SOCKET M4X10
19 017501606 4|7/RJLR5X16 BOLT, M5X16

20 021500103 412,21 VUk5 NUT, 1 M5

21 $36426001 1B IS Ik SENSOR BRACKET
22 060400616 2[/31 R 4X6 SCREW, BIND M4X6
23 S36427001 117V ILX HOOK, LX

24 $36428001 117V oLy HOOK, LY

25 $36429001 1|7 YIRX HOOK, RX

26 $36430001 1|7V IRY HOOK, RY

27 018501436 8|7+ ILE5X14 BOLT, SOCKET M5X14
28 028050246 8|/ P HR2-5 WASHER, SPRING 2-5
29 025050236 8|ESHHARFIIS WASHER, PLAIN M 5
30 S36491001 4|7 FHRILE5X25 BOLT, SOCKET M5X25
31 018400836 4|7 FRILH4xs BOLT, SOCKET M4X8
32 028040246 4NN R2-4 WASHER, SPRING 2-4
33 515248000 1XTAX- X-WIRE

34 $15247000 2|YJ71V-R Y-WIRE, R

35 018400836 2|7FRILE4X8 BOLT, SOCKET M4X8
36 028040246 2[R Y H Rr2-4 WASHER, SPRING 2-4
37 515257000 2| =FHARY LINEAR GUIDE, Y

38 018401636 14| 7 FHRILE4X16 BOLT, SOCKET M4X16
39 $21037009 2(YFXYyo Y-CARRIAGE

40 018401236 8|7+ ILF4X12 BOLT, SOCKET M4X12
41 025040136 8l HH R IAV4 WASHER, PLAIN S 4
42 028040246 8|/ T 1r2-4 WASHER, SPRING 2-4
43 $21085000 12|74v7-Y) WIRE PULLEY

44 S$36423001 NWNToTURYT Y-AXIS HOME POSITION DOG
45 062400616 2|F204X6 SCREW, PAN M4X6
46 $15231000 2|7-)-TL-k PULLEY PLATE

47 018501636 4|7 FHILEEX16 BOLT, SOCKET M5X16
48 028050246 4[R2 HR2-5 WASHER, SPRING 2-5
49 025050236 AlESYHRF1I5 WASHER, PLAIN M 5
50 521038101 1NHAEHR-F GUIDE SUPPORT

51 018501036 6|7 FHRILE5X10 BOLT, SOCKET M5X10
52 S$15256000 1N=FHARX LINEAR GUIDE, X

53 018300836 9(7FRILE3X8 BOLT, SOCKET M3X8
54 S$15251001 1|XFV)vo X-CARRIAGE

55 018300836 8|7 FHRIL3X8 BOLT, SOCKET M3X8
56 028030246 8|\ HPFHR2-3 WASHER, SPRING 2-3
57 $21085000 2(74vT7-) WIRE PULLEY

58 $15252001 2[oL-LYA253 FRAME PLATE ASSY
59 S$17052001 4|+H SR 5X6 SCREW, FLAT M5X6
60 0A4300605 2|+FRHHI3X6DA SCREW, PAN (S/P WASHER) M3X6
61 062501016 2|F~R3a5x10 SCREW, PAN M5X10
62 028050246 2[R HFHR2-5 WASHER, SPRING 2-5
63 025050236 2(ESHHRFDS WASHER, PLAINM 5

BE-0901E/1201B-244

44



K. T#hBa{% / Lower shaft mechanism

< #mAs / For supply parts >

BE-0901E/1201B-305

45



K. T#hB84% / Lower shaft mechanism

REF.NO CODE QTY e NAME OF PARTS RM
1 S532544001 1ARLEYUIS BEVEL GEAR ASSY, U
2 S23651001 2|7 FES6X67RY A SET SCREW, SOCKET (FT) M6X6
3 S23651001 2|7 FES6X67RY A SET SCREW, SOCKET (FT) M6X6
4 S32547001 1| RRLENDYZ BEVEL GEAR ASSY, D
5 $23651001 2|7 FET6X67RY A SET SCREW, SOCKET (FT) M6X6
6 S23651001 2|7 FEZT6X67RY A SET SCREW, SOCKET (FT) M6X6
7 S32538101 112729 VERTICAL SHAFT
8 142708000 1279 A2)LU VERTICAL SHAFT BUSH, U
9 012060636 1|7 ES6X6 SET SCREW, SOCKET (FT) M6X6
10 142709000 12T 9 A2)LD VERTICAL SHAFT BUSH, D
11 012060636 1|7+ES56X6 SET SCREW, SOCKET (FT) M6X6
12 $32539101 114204 LOWER SHAFT
13 S32540000 1|29 A2)LL LOWER SHAFT BUSH, L
14 012060636 1|7 FES56X6 SET SCREW, SOCKET (FT) M6X6
15 104520000 12229 A4)LR LOWER SHAFT BUSH, R
16 012060636 1|7 FES56X6 SET SCREW, SOCKET (FT) M6X6
17 S32550001 1|vbh7—o= SET SCREW COLLAR ASSY
18 $32551001 1|tybh7—H= SET SCREW COLLAR ASSY
19 S23651001 2|7FEZ6X67RY A SET SCREW, SOCKET (FT) M6X6
20 S35584001 1|AREV-R 9= BOBBIN CASE ASSY
21 S$35583001 199 T7RI 1% ANTI-SPIN SPRING
22 181936001 1ARE-AFIA % TENSION SPRING
23 181937001 1|FAZLNRRFIIEYRD ADJUSTING SCREW
24 181938001 1UFIAIL IR ARD SET SCREW

<HHEFD> <For Supply parts>
25 SA1646001 1[S35595H</\aU= ROTARY HOOK ASSY, W/BOX S35595

BE-0901E/1201B-305

46



$8:m:;8;8B94% / Lubrication

L.

BE-0901E/1201B-350

47



L. #53:h;M;8884% / Lubrication

REF.NO CODE QTY mm NAME OF PARTS RM
152948001 2|F MR YRTR OIL GAUGE WINDOW

2 S$32555001 1F1oa9HTA OIL SUPPORT, A

3 060501016 2|/ (F5X10 SCREW, BIND M5X10

4 152969001 1|3-FyHTh=x CORD HOLDER

5 062300616 1[F~3X6 SCREW, PAN M3X6

6 $32552000 1[22EE6X6(750) WICK, 6X6 L=750

7 $32553000 1|E=JLF2-T(300) OIL TUBE, L=300

8 $32554000 1NF7HF1v27T)Lh FELT

9 $32556001 1|F21oa49H9IB OIL SUPPORT, B

10 060501016 2|73 1>k5X10 SCREW, BIND M5X10

11 117150001 1|3-FHSThr CORD HOLDER

12 062300616 1|F~03X6 SCREW, PAN M3X6

13 S$32557000 1|V 32EE4X4(330) WICK, 4X4 L=330

14 532558000 1|EZILF2-T(85) OIL TUBE, L=85

15 532559000 1[F102T7TILRA FELT, A

16 532561101 1F10aYHICH= SUPPOTER ASSY, C

17 $32564000 1|5 92E%E(500) WICK, FLAT L=500

18 $32565000 1|E=JLF21-T(230) OIL TUBE, L=230

19 152969001 13-k he CORD HOLDER

20 062300616 2|F~3X6 SCREW, PAN M3X6

21 $36482000 1|72 WICK

22 S$32557000 2| =EE4X4(330) WICK, 4X4 L=330

23 S$32570000 1|22 EE4X4(120) WICK, 4X4 L=120

24 $32571000 1|F21922xT)LEB OILFELT,B

25 S36494001 1A 1 ILH3-AA OIL COVER, LL

26 532603000 1[AZILTTIVEL FELT,L

27 $32604000 1|E =-JLF -7 (400) OIL TUBE, L=400

28 $32605000 1|V 2EE4X4(520) WICK, 4X4 L=520

29 532606001 1|¥F¥vH/N- GEAR COVER

30 $32554000 1N¥7F2192T7TI)Lk FELT

31 S40899000 1|NAEEDE OIL WICK ASSY

32 S21677000 11E=-ILFa2-T OIL TUBE

33 536481000 1|V=EE4X4(680) WICK, 4X4 L=680

34 117150001 2|a-FYHITHhx CORD HOLDER

35 062300616 2(F~203X6 SCREW, PAN M3X6

36 062400816 2|F~34X8 SCREW, PAN M4X8

37 S36477001 NAAILIRY OIL PAN

38 538735001 1NA AT OIL FEEDING PIPE

39 107155001 117Uk FELT

40 534012000 1[72EE4X4(240) WICK, 4X4 1.=240

41 060501016 17312 F5X10 SCREW, BIND M5X10

42 117150001 1|3-FHHITh> CORD HOLDER

43 062300616 1(F~3X6 SCREW, PAN M3X6

44 152883000 12T JL8X15.5 FELT, 8X15.5

45 S07876101 1| Fa1-TRMY/- TUBE CLIP

46 S29700000 UIDTI-INFUoFATTILE FELT

47 117006001 UPE =S WICK, L=60

48 S$36479000 2|7x)LF28X15 FELT, 28X15

49 S36480000 2|71 )Lh23X4 FELT, 23X4

50 S34325001 1AM ILh/N-B OIL COVER, B

BE-0901E/1201B-350

48



. %t YU BR / Thread trimmer mechanism

M

23 24 25

————, 7574

BE-0901E/1201B-403

49



M. %t Y B8{% / Thread trimmer mechanism

REF.NO| CODE QTY i NAME OF PARTS RM
$32451001 1| A+FUhL THREAD TRIMMER CAM

2 $23651001 3|7 FES6X67R A SET SCREW, SOCKET (FT) M6X6

3 532452001 1NIL/ARRIY (45 SOLENOID SETTING PLATE

4 060501016 2|/ 12 F5X10 SCREW, BIND M5X10

5 $32453100 NAF)IL /(K THREAD TRIMMER SOLENOQID

6 021400106 213> vk4 NUT, 1 M4

7 028040246 2(\RYHR2-4 WASHER, SPRING 2-4

8 S$32454001 1YL /ARLN-D3 SOLENOID LEVER ASSY

9 062351016 1|F~235X10 SCREW, PAN M3.5X10

10 $32456001 NIRILIN-FoFADY GUIDE SHAFT, ;D-LEVER

11 012060636 2|7 ES6X6 SET SCREW, SOCKET (FT) M6X6

12 532486001 NAFFADY POSITIONING SHAFT

13 012060636 17 FES6X6 SET SCREW, SOCKET (FT) M6X6

14 $32457001 NARFIIREILN-D3 DRIVING LEVER ASSY, TR

16 $32461001 1R ILN-EFI /R SPRING, COMPRESSION

17 $32462001 2[2YXTHRTB SHOULDER SCREW, B ;M6

18 $32463001 1/ F)BYRVIE THREAD TRIMMER ROD ASSY, V

21 021060106 2/t Vk6 NUT, 1 M6

22 S$32467001 1AbFL/N- THREAD TRIMMER LEVER

23 $32468001 HARF)L =29 LEVER SHAFT, TR

24 110367001 AR ES WASHER, PLAIN SPECIAL 8

25 048060342 1{FATTE6 RETAINING RING, E6

26 012060636 17 E>6X6 SET SCREW, SOCKET (FT) M6X6

27 §32462001 NAIYFTHERTB SHOULDER SCREW, B ;M6

28 021060106 11125 Uk6 NUT, 1 M6

29 S$32469001 1|4+ YFHY2 THREAD TRIMMER ROD ASSY, H

30 141331001 1|1Fa1oA T BUSH

31 021060106 1125 Vk6 NUT, 1 M6

32 018400836 2(7FRILH4axs BOLT, SOCKET M4X8

33 S$32471201 NAFILAD3 CONNECTING ROD ASSY, TR

34 S32474001 1AF2\ MOVABLE KNIFE

35 $32475001 1 ARD4 SCREW, M4

36 $32476001 R 2AV: o COLLAR, M-KNIFE

37 S§32477001 =k fA FIXED KNIFE

38 850674101 (AVEE Vi B o % T-PLATE GUIDE SCREW, M3X5.5 SP

39 S$36135101 1A RD145 THREAD HOLDING PLATE

40 544924001 1|2 ARTIMIX5.5 SCREW, M3X5.5

4 S$25310101 2| 9584 SCREW, FLAT M4

42 S42456051 1|h<k A ROTARY HOOK STOPPER

43 544924001 2|2 ARIIM3X5.5 SCREW, M3X5.5

44 S42461251 VR L NEEDLE PLATE BASE

45 047200542 1 R TEVAW2 PIN, SPRING ROLL AW2

46 062400816 4|F~104x8 SCREW, PAN M4X8

47 S47229100 1\ hTHhN-U= ROTARY HOOK COVER ASSY

48 S44518100 1h<Hh/N- ROTARY HOOK COVER

49 SA0171000 1|(h<h/ =D)Lk FELT

50 532488001 UAN-FH TR COVER HOLDER SPRING

51 018400836 1|7 FHRILE4X8 BOLT, SOCKET M4X8

52 S44519001 1| h/\-HHT COVER SUPPORT

53 u08671003 2|+-F~tLA3X5DB SCREW, PAN (S/P WASHER) M3X5

54 $32490000 1|EYh-YL/AF PICKER SOLENOID

55 021300106 2[12 VRS NUT, 1 M3

56 028030245 2[R HHR2-3 WASHER, SPRING 2-3

57 $32491001 1|PKYL/AF143 PICKER SOLENOID PLATE

58 062401016 2|F~34X10 SCREW, PAN M4X10

59 $32492001 (VIR EIN SOLENOID ARM

60 018400836 1|7 FHILh4axs BOLT, SOCKET M4X8

61 S$32493001 1| 7-LE> ARMPIN

62 018300536 1|7 FHRILE3X5 BOLT, SOCKET M3X5

63 S$32494001 1Hooroty CONNECTING WIRE

64 062300416 2|F~a3x4 SCREW, PAN M3X4

65 $32495001 1|EVA- PICKER

BE-0901E/1201B-403

50



. %)Y B8{% / Thread trimmer mechanism

M

————, 7574

BE-0901E/1201B-403

51



M. %tV B84% / Thread trimmer mechanism

REF.NO CODE QTY mf NAME OF PARTS RM
66 532496001 1|EYA-R-X PICKER BASE

67 048020342 2{FATTE2 RETAINING RING, E2

68 $32497001 113y CUSHION

69 S$32498001 1oV avEy SHOULDER SCREW, M3
70 532614001 1|PKIT S Yk PICKER BRACKET

71 060400816 2|73 1 R4ax8 SCREW, BIND M4X8

72 $32499001 1|1EYA-RbYR PICKER STOPPER

73 062300416 2|F~03X4 SCREW, PAN M3x4

74 025080132 NeFYHRIAI8 WASHER, PLAIN S 8

75 081007070 1101 P17 ORING, P7

76 $51245001 11222937/\ 45N NEEDLE PLATE, N :EMBRO.

BE-0901E/1201B-403

52



N1 . %34V \B3£% (BE-0901E-AC) / Thread wiper mechanism (BE-0901E-AC)

53

BE-0901E-AC-405




N1. %3A (VB3R (BE-0901E-AC) / Thread wiper mechanism (BE-0901E-AC)

REF.NO CODE QTY A NAME OF PARTS RM
S$32361201 1A A TIL/AFER-R SOLENOID BASE, ; T/GUIDE

2 060501016 3|/ N1 F5X10 SCREW BIND M5X10

3 028050246 2[R HPFH12-5 WASHER SPRING 2-5

4 025050236 2|ESYHRFI5 WASHER PLAINM 5

5 532362000 2|7-LV3AY ARM CUSHION

6 $52069001 2[99 3V NIV RY BOLT, SOCKET M4X14

7 021400106 211> arvka NUT 1 M4

8 532365101 B IAY A PASS THREAD WIPER SPRING

9 S$32366001 1WA AT IV /A4S SOLENOID PLATE, ;T/GUIDE

10 0A4300605 2[+F RHH=3X6DA SCREW PAN (S/P WASHER) M3X6

11 S$32367000 U PEAYI 24N WIPER SOLENOID

12 S47051101 NWIL/ART-LDZ SOLENOID ARM ASSY

13 S47052101 LIPZE VeI N SOLENOID ARM

14 018401036 1|7 FRILEX10 BOLT SOCKET M4X10

15 532386001 1L/ Mkt -1(4 SOLENOID SENSOR PLATE

16 S$32369001 1NEIHRAZ PLATE

17 S$25283001 HENESZ! SHOULDER SCREW, M4

18 $32371101 NHARAZIL GUIDE METAL

19 S$35711001 NAFFARR-YB POSITIONING SPACER, B

20 S$32373100 NAFFAhT- COLLAR, ;POSITIONING

21 S32374101 N2TAChTITI002 GUIDE HOOK ASSY, ;U-THREAD

22 $32387101 NWITANNTTII43 GUIDE HOOK PLATE, ;U-THREAD

23 532388100 1N2DAHTrIV5 GUIDE HOOK, ;U-THREAD

24 S32480001 2| ARI3X2.5 SCREW, M3X2.5

25 $35710101 U ENE X SHOULDER SCREW, M3

26 028030243 AR H 72-3 WASHER, SPRING 2-3

27 021300106 11227 vh3 NUT 1 M3

28 534452000 PR A 7 WIPER HOLDER PLATE

29 $32384101 119142 SENSOR PLATE

30 $36220001 128092 SENSOR PCB ASSY, CX

31 062400816 2|F~4X8 SCREW PAN M4X8

32 028040246 2[R HFHRr2-4 WASHER SPRING 2-4

33 026040236 2(ESYHRIST+4 WASHER PLAIN M 4

34 0A4300605 2[+F_RHHZ3X6DA SCREW PAN (S/P WASHER) M3X6

35 $32385101 1tEoY-h- SENSOR COVER

36 0A4300605 2[+FRHH23X6DA SCREW PAN (S/P WASHER) M3X6

41 S$32375201 A Y IA-RD=Z THREAD PRESSER BASE ASSY

42 S$32376201 1AbAHITA-X THREAD PRESSER BASE

43 $32377000 NIV T-T MAGIC TAPE

44 S$32380101 1A A ITT292 COVER ASSY, ;TR/IPRESSER

45 $32381101 1A A H IO COVER, ;TR/IPRESSER

46 S$32377000 NIV T-T MAGIC TAPE

47 062300616 1|7~Ra3x6 SCREW PAN M3X6

48 028030243 1AL HR2-3 WASHER, SPRING 2-3

49 025030233 NESHHRFLI3 WASHER, PLAIN M 3

50 544925001 174 H-H-FBY= FINGER GUARD ASSY, B

51 S44926001 11 74>7-7-FB FINGER GUARD, B

52 $36924001 1N9-=29<-7 INJURY MARK

53 $32383001 2[4 H-H-Fnx SPRING

54 $32363001 2| RX MY 2T SHOULDER SCREW, M3

55 S36714001 NITANIHIAR-H SPACER

56 062301006 1(F~33X10 SCREW PAN M3X10

57 S43505001 2074 H-A-F4M44% FINGER GUARD PLATE

58 018300636 1|7 FRILE3X6 BOLT SOCKET M3X6

59 028030243 /AR HR2-3 WASHER, SPRING 2-3

60 021300106 1122 vk3 NUT 1 M3

61 062400816 4|F~4X8 SCREW PAN M4X8

62 028040246 VAVAE S s A WASHER SPRING 2-4

63 026040236 2| YA RIS 4 WASHER PLAIN M 4

BE-0901E-AC-405

54



N2 . %3$A(\B36% (BE-1201B-AC) / Thread wiper mechanism (BE-1201B-AC)

BE-1201B-AC-405

55



N2. $%3$A(\E84% (BE-1201B-AC) / Thread wiper mechanism (BE-1201B-AC)

REF.NO|[ CODE QTY S NAME OF PARTS RM
$32361201 1A ATV /AER-X SOLENOID BASE, ;T/GUIDE

2 060501016 3|73/ F5X10 SCREW BIND M5X10

3 028050246 2[R HFHR2-5 WASHER SPRING 2-5

4 025050236 2| HARFaI5 WASHER PLAIN M 5

5 $32362000 2|7-LY 3V ARM CUSHION

6 S52069001 2093V RY BOLT, SOCKET M4X14

7 021400106 211aFvh4 NUT 1 M4

8 532365101 B IAV A IAYS THREAD WIPER SPRING

9 532366001 1A hTrIL /4544 SOLENOID PLATE, ; T/GUIDE

10 0A4300605 2[+F A+ 23X6DA SCREW PAN (S/P WASHER) M3X6

11 $32367000 PR ASVIVE I WIPER SOLENOID

12 S47051101 1N /ART-LD=Z SOLENOID ARM ASSY

13 S47052101 1NIL/ART-L SOLENOID ARM

14 018401036 1|7 FHRILF4X10 BOLT SOCKET M4X10

15 532386001 1L/t H -4 SOLENOID SENSOR PLATE

16 532369001 1NEVHTRAE PLATE

17 525283001 HENE 7 SHOULDER SCREW, M4

18 S32371101 HHAEAR)IL GUIDE METAL

19 S35711001 1AFFARR-HB POSITIONING SPACER, B

20 S$32373100 NAFFAhT- COLLAR, ;POSITIONING

21 S32374101 N2TANHTTIID=2 GUIDE HOOK ASSY, ;U-THREAD

22 S$32387101 NITANHTTII45 GUIDE HOOK PLATE, ;U-THREAD

23 S32388100 N2TANNTTIH GUIDE HOOK, ;U-THREAD

24 532480001 2|2 ART3X25 SCREW, M3X2.5

25 S35710101 NFoRT3 SHOULDER SCREW, M3

26 028030243 /ISR YH$#2-3 WASHER, SPRING 2-3

27 021300106 11227 vk3 NUT 1 M3

28 $34452000 NITAM/N-FHIT(E WIPER HOLDER PLATE

29 $32384101 11eoY9-1442 SENSOR PLATE

30 536220001 112X 92 SENSOR PCB ASSY, CX

31 062400816 2[F+~24x8 SCREW PAN M4X8

32 028040246 2[R HR2-4 WASHER SPRING 2-4

33 026040236 2|ESHHTRIT*4 WASHER PLAIN M 4

34 0A4300605 2[+F_H23X6DA SCREW PAN (S/P WASHER) M3X6

35 $32385101 11t H-h- SENSOR COVER

36 0A4300605 2|+FRHHZ3X6DA SCREW PAN (S/P WASHER) M3X6

40 545540001 1M YAhz12H2 THREAD NIPPER ASSY, 12

41 545541001 1A bAHYIA-R1292 THREAD PRESSER BASE ASSY, 12

42 S45542001 1A AT A-X12 THREAD PRESSER BASE, 12

43 $45543000 N2V T-712 MAGIC TAPE, 12

44 S45544001 1N A Y TI2129% THREAD PRESSER COVER ASSY, 12

45 545545001 1A bAHTT212 THREAD PRESSER COVER, 12

46 S45543000 NIV oT-712 MAGIC TAPE, 12

47 062300616 1(F~_23X6 SCREW PAN M3X6

48 028030243 AR YHR2-3 WASHER, SPRING 2-3

49 025030233 NESTHRFLV3 WASHER, PLAIN M 3

50 545546001 1|74 H-H-F129= FINGER GUARD ASSY, 12

51 S45547001 174 H-H-F12 FINGER GUARD, 12

52 S36924001 1N 7-=29<2-7 INJURY MARK

53 $32383001 2[4 H-H-Fixk SPRING

54 S32363001 2[RX MV r 2T SHOULDER SCREW, M3

55 S36714001 1NV TAMYHIAR-Y SPACER

56 062301006 1|F~2a3x10 SCREW PAN M3X10

57 S43505001 2|24 H-H-F143 FINGER GUARD PLATE

58 018300636 1|7 FHRILE3X6 BOLT SOCKET M3X6

59 028030243 /IR HH $#2-3 WASHER, SPRING 2-3

60 021300106 1(1 a5 vk3 NUT 1 M3

61 062400816 414 ~14X8 SCREW PAN M4X8

62 028040246 4[N T R2-4 WASHER SPRING 2-4

63 026040236 2(ESYHT RIS F4 WASHER PLAIN M 4

BE-1201B-AC-405

56



P1. k%@ LBI{% (BE-0901E-AC) / Upper threading mechanism (BE-0901E-AC)

P2 . k%@ UB3{%k (BE-1201B-AC) / Upper threading mechanism (BE-1201B-AC)

BE-0901E-AC-412

57

BE-1201B-AC-412




P1. k%% UB3{% (BE-0901E-AC) / Upper threading mechanism (BE-0901E-AC)

REF.NO CODE QTY LLES NAME OF PARTS RM
1 S49451001 1A RE2THEA993 COTTON STAND ASSY, 9
2 S$32508009 1AR2TE AL COTTON STAND, L

3 S32509009 1A L2TFAS COTTON STAND, S

4 060501016 4|31/ F5X10 SCREW BIND M5X10

5 $46972001 O|RT- LTy SPOOL SHAFT

6 028050246 9|/ \RHYHHR2-5 WASHER SPRING 2-5

7 021500103 91, a+Uks NUT, 1 M5

8 $32510001 NANToFALDRD THREAD GUIDE BAR

9 S15273001 1NAT7oFA42310k THREAD GUIDE JOINT

10 060501016 1|/ N1 F5X10 SCREW BIND M5X10

1 S15286101 1A 7T 1A THREAD GUIDE, A

12 $15287101 1|41 +7>F+1B THREAD GUIDE, B

13 062400816 2|F~104X8 SCREW PAN M4X8

14 $34450001 W7o FAoo44 GUIDE PLATE

15 062300616 1|5~ 213X6 SCREW PAN M3X6

16 $25391000 1|E=-LF2-T OIL TUBE, L=220
BE-0901E-AC-412

P2. %38 LB3{% (BE-1201B-AC) / Upper threading mechanism (BE-1201B-AC)
REF.NO CODE QTY hLES NAME OF PARTS RM
1 549450001 1A TFA1202 COTTON STAND ASSY, 12
2 S45588009 1A LETF 112 COTTON STAND, 12

3 S32509009 1|42 T54S COTTON STAND, S

4 060501016 4]/34>F5X10 SCREW BIND M5X10

5 S46972001 12| RF-ILSH SPOOL SHAFT

6 028050246 12|\ R HFH R2-5 WASHER SPRING 2-5

7 021500103 121122 +Jk5 NUT, 1 M5

8 S32510001 A vV i S Ny THREAD GUIDE BAR

9 S45590001 1NALFoFA423(M2 THREAD GUIDE JOINT, 12
10 060501016 2|73 K5X10 SCREW BIND M5X10

1" S46290001 1NAET7F1AA THREAD GUIDE, A

12 S46291001 1|M1+7F1B THREAD GUIDE, B

13 S45589001 1M+7F4C THREAD GUIDE, C

14 062400816 3|F~14X8 SCREW PAN M4X8

15 S25391000 1lE=-WFa2-T OIL TUBE, L=220

BE-1201B-AC-412

58



Q1. %58FB3% (BE-0901E-AC) / Thread tension (BE-0901E-AC)

BE-0901E-AC-418

59



Q1. %587 R8{% (BE-0901E-AC) / Thread tension (BE-0901E-AC)

REF.NO CODE QTY an % NAME OF PARTS RM
1 558170009 NFIAI AL A1HISHZ ADJUSTMENT BASE ASSY, 1H :9S
2 540702009 NFIAI AT AR-RSYZ ADJUSTMENT BASE ASSY, S

3 S$32394101 A R Tr~-R THREAD GUIDE BASE

4 008400806 2[+F3>X34X8 SCREW TRUSS M4X8

5 532395001 A ToFAFIAIYS THREAD GUIDE DISK

6 $34033001 9[FL T av R SPRING

7 S$32397001 QA TFoFAF D SHOULDER SCREW

8 155510001 (A +FIAITF VR TENSION NUT

9 S40709001 UNAbFLT-Y-142 THREAD BREAKAGE PULLEY PLATE
10 S40707000 9[A+FLT-)- THREAD BREAKAGE PULLEY

11 S40708001 lA4hFLT-Y-2H THREAD BREAKAGE PULLEY SHAFT
12 048020346 9|bATE2 RETAINING RING E2

13 008400806 3|+F5X34X8 SCREW TRUSS M4X8

14 S41030001 1A FLEoP-F NP3 TR-BRAKEAGE SENSOR PCB ASSY
15 008400806 3|+F5RX4X8 SCREW TRUSS M4X8

16 S40712001 12 TAhEFIT THREAD GUIDE, U :UPPER

17 008400806 2|+h5X24X8 SCREW TRUSS M4X8

18 S40713001 NI TAREF T THREAD GUIDE, C :UPPER

19 008400806 2|+h5X04X8 SCREW TRUSS M4X8

20 S37295401 O AFIAILRIFT A2 TENSION BRACKET ASSY

21 S40714101 A FAVIRIEA TENSION STUD BASE

22 S50013001 OlARFIADLARY TENSION STUD

23 100402004 9k ART357 SET SCREW, SM3.57

24 S37297101 9|A kAR THREAD TAKE-UP SPRING

25 S36300000 9|o-2-45 ROTARY DISC

26 144103009 QM +bFIAVLHIF T TENSION DISC PRESSER

27 S20680001 A rFIAVI /RS TENSION SPRING, S

28 520681000 O|FAILNRVIH IR WASHER

29 S20682103 9|4 bFaIF IR TENSION NUT

30 S48398000 (A bFIAVIRDA5L TENSION BAR PLATE, L

31 $36299001 25|/ FIAVHYITTIVE TENSION DISC FELT

32 008400806 18|+F5X34X8 SCREW TRUSS M4X8

33 S40715000 NAFIDIRIBL142 TENSION STUD BASE PLATE

34 008400806 4++>RX34X8 SCREW TRUSS M4X8

35 S40716001 [/ )R AB THREAD TAKE-UP SPRING PLATE
36 008400806 9|+F5X4X8 SCREW TRUSS M4X8

37 540740001 2| RAUR4X25 STUD, 4X25

38 S40717101 UEEPASECEr A ADJUSTMENT BASE COVER

39 008400806 4|+F5X24X8 SCREW TRUSS M4X8

40 S$17061000 1|7-AtE2120 GROUND WIRE, 120

41 S42643050 1AL Y-/N-RRYZ T-BREAKAGE SENSOR HARNESS ASSY
42 $52781000 NWFIAIIEAIN-FRARDZ HARNESS ASSY, A/B.H/PCB-HEAD
43 008400806 4|+F5AX34X8 SCREW TRUSS M4X8

44 S40718001 1NAREFHT THREAD GUIDE, U

45 008400806 2|+F5X104X8 SCREW TRUSS M4X8

BE-0901E-AC-418

60



Q2 . »EFR% (BE-1201B-AC) / Thread tension (BE-1201B-AC)

BE-1201B-AC-418

61




Q2. A FB{% (BE-1201B-AC) / Thread tension (BE-1201B-AC)

REF.NO CODE QTY A NAME OF PARTS RM
1 S$52034209 NFIVEAFA1HI2SD= ADJUSTMENT BASE ASSY, 1H:128
2 546286009 1| FIAV A (B12SH=2 ADJUSTMENT BASE ASSY, B :12S
3 S$51497001 12177223930 PRE-TENSION ASSY, C

4 551498001 12467 F4 THREAD GUIDE

5 S45563001 12(AFoFAFIILRY THREAD GUIDE TENSION STUD

6 551499000 122(4bF72F 495 TENSION DISC

7 $51499000 122(AT7oF 485 TENSION DISC

8 S$51440001 12|FL T3V RC SPRING, C

9 545567001 12[/bF30 Ik TENSION NUT

10 545568001 A rFLT-Y-1512 T-BREAKAGE PULLEY PLATE, 12
11 S40707000 12|/ LT-Y- THREAD BREAKAGE PULLEY

12 S40708001 12|/ bFLT--20 THREAD BREAKAGE PULLEY SHAFT
13 048020346 12| ATJE2 RETAINING RING E2

14 008400806 4|+F>X224X8 SCREW TRUSS M4X8

15 $45501001 (I RS s A R AV ] T-BREAKAGE SENSOR PCB ASSY
16 545501002 B % % = AW/ T-BREAKAGE SENSOR PCB ASSY
17 008400806 6|+F>X04X8 SCREW TRUSS M4X8

18 S45570001 2[>3aoTdAb2FF M2 UPPER THREAD GUIDE, C :12

19 008400806 9[+F>RX24X8 SCREW TRUSS M4X8

20 S46968001 WA TAREFL 412 UPPER THREAD GUIDE, D ;12

21 $37295401 12(MAbFIILRIFAD2 TENSION BRACKET ASSY

22 S40714101 12| +FIATIRIFA TENSION STUD BASE

23 $50013001 12|/ FI 2R TENSION STUD

24 100402004 12|k AR 357 SET SCREW, SM3.57

25 S$37297101 (KRR S THREAD TAKE-UP SPRING

26 536300000 12|a-2Y-45 ROTARY DISC

27 144103009 12|+ FIAISYSAYT TENSION DISC PRESSER

28 S20680001 12|/ ;FIAD RS TENSION SPRING, S

29 S$20681000 12(FIADVNRODIF AR WASHER

30 520682103 12|+ FI30TF Uk TENSION NUT

31 $48398000 12|AbFAIIRIA1EL TENSION BAR PLATE, L

32 S$36299001 3B|A+FIAIHSTTILE TENSION DISC FELT

33 008400806 24|+h5A04X8 SCREW TRUSS M4X8

34 $45571000 NAFIDLRI B (512 TENSION BAR PLATE, 12

35 008400806 6|+~ X34X8 SCREW TRUSS M4X8

36 S40716001 12| RN A3 THREAD TAKE-UP SPRING PLATE
37 008400806 12|+F5X04X8 SCREW TRUSS M4X8

38 S$45572001 NFIAVEAFE1D3-12 ADJ-BASE COVER, 12

39 008400806 5|+F5X34X8 SCREW TRUSS M4X8

40 $49396001 1A +FIADLaARIZAL2STN SETTING PLATE, CONNECTOR :STN
41 008400806 2|+F>X104X8 SCREW TRUSS M4X8

42 $17061000 2|7-At2120 GROUND WIRE, 120

43 008400806 1[++5AX204X8 SCREW TRUSS M4X8

44 S$45574001 2| A3 F4X50 STUD, 4X50

45 S37060001 3| 7-R<-Y LABEL, GROUNDING

46 546284000 1A FL D Y-N-RAIZ T-BREAKAGE SENSOR HARNESS ASSY
47 551151000 WFIAIIFAIN-RRIZ HARNESS ASSY, :H/PCB-HEAD

48 008400806 6|+~ >X14X8 SCREW TRUSS M4X8

BE-1201B-AC-418

62



R . §tAIE#RH2%BIR / Synchronizer

BE-0901E/1201B-501

S . TREPERSBIfR/ Machine head parts

BE-0901E/1201B-601

63



R. $HLEHR 23 B8R / Synchronizer

REF.NO| CODE |QTY X3 NAME OF PARTS RM
1 $20913000 | 1|m-%#y-Tra-4UK ROTARY ENCODER, JK

2 $15281001 |  1|Tra-4754 vk ENCODER BRACKET

3 0A5300805 |  2[++~+433X8DB SCREW, PAN (S/P WASHER) M3X8

4 $36436101 |  1|Ta-#r)usr44 ENCODER SETTING PLATE

5 UA0130001 |  1|&vxe SHOULDER SCREW

6 0A5400806 |  2[++~+424x8DB SCREW, PAN (S/P WASHER) M4X8

7 $36435001 | 1|/ \UAF LBV 1% SENSOR SETTING PLATE

8 $36220001 | 1|t 9%/ vps SENSOR PCB ASSY, CX

9 0A4300605 |  2[+F+ A+~ 33X6DA SCREW, PAN (S/P WASHER) M3X6

10 0A5400806 |  2[+FA+/434X8DB SCREW, PAN (S/P WASHER) M4X8
BE-0901E/1201B-501

S. BEERER AR / Machine head parts

REF.NO|] CODE _|QTY SR NAME OF PARTS RM
1 $39414009 | 1|RJLbAhss-AYE BELT COVER ASSY, A

2 S37058001 | 1|¥ii=-4 LABEL, ARROW

3 008400604 |  4|+h5x4X6 SCREW, TRUSS M4X6

4 S36438009 |  1|~JLRH/A-B BELT COVER, B

5 008400604 |  4[+F5Z714X6 SCREW, TRUSS M4X6

6 S32446009 | 1|7/ <-4 STOP MARK

7 $32445009 [ 1|F-UrZ-1L PULLEY SCALE

8 $36439000 | 1|7-Y1H PULLEY, 1H

9 012060636 |  2|7FES6X6 SET SCREW, SOCKET (FT) M6X6

10 S32536001 | 1|/ \UAFKY ZERO BIGHT NEEDLE LOCATION DOG
11 025040236 | 2|ESHHKRF1Y4 WASHER, PLAIN M 4

12 062401616 |  2|F~24x16 SCREW, PAN M4X16

BE-0901E/1201B-601

64



T1.arybra—-J)LRKy & XBBF(100V,120V A) / Control box mechanism(For 100V,120V)

BE-0901E/1201B-502

65




T1. 3> ba—JLR v o X (100V,120VHA) / Control box mechanism(For 100V,120V)

REF.NO CODE QTY LEES] NAME OF PARTS RM
1 555095001 1A FIRYIRI3EN CONTROL BOX ASSY, N

2 S$55096001 1|2/ FIRYIANIEN CONTROL BOX ASSY, NN

3 S$49390009 1|24/ F3IBOXV (1% CONTROL BOX BOTTOM PLATE

4 S$55985000 1|F52A698VA TRANSFORMEER, 698VA

5 018061236 3|7 FHRILR6X12 BOLT, SOCKET M6X12

6 028060246 [\ Y H 12-6 WASHER, SPRING 2-6

7 025060236 B|ESYHRF1LI6 WASHER, PLAIN M 6

8 021060106 3|13 FUke NUT, 1 M6

9 S49770201 NAF Y2 MAIN PCB ASSY

15 S42946000 1|DCT7 > FBAO6A24HS FAN MOTOR, DC :FBAO6A24HS

16 551150000 1{DCIT U /IN-RAIEM HARNESS ASSY, M :DC F/MOTOR
17 UL0233001 2|+F Rt L ZA3X30DA SCREW, PAN (S/P WASHER) M3X30
18 $52221001 NTUToFRNI2 POWER SUPPLY PCB ASSY

19 $41195201 NI THFND2 HEAD PCB ASSY

20 S00554000 6[HR-F6NS SUPPORT, 6NS

21 $52031000 8|H7R-F12NS SUPPORT, 12NS

22 $52166000 1|3 7NFR-161608 CORE, NFR-161608

23 552229000 RSV RIN-FRAPYZ TRANS P-SUPPLY HARNESS P ASSY
24 551141000 1, RIN-RRZDZ TRANS-M/PCB HARNESS Z ASSY
25 551142000 1SRN AMIE TRANS-M/PCB HARNESS M ASSY
26 $51143000 1T o7 - AMNI = HARNESS ASSY, MN :P/SUP.-M/PCB
27 551144000 1T T o N-RAMTYZ HARNESS ASSY, MT :P/SUP.-M/PCB
28 551145000 1| FoH 2 \-RAHDYT2 HARNESS ASSY, HD :P/SUP.-H/PCB
29 551146000 HToF - XSPYZ HARNESS ASSY, SP :P/SUP.-R/HA
30 $55636000 NITroFoaI83y FAN TERMINATOR

31 S$52032000 NANITROYF DR TERMINATOR, STOP SWITCH :M/PCB
32 S$36211100 1XYZY T IN-RARDZ AREA HARNESS ASSY, XY

33 $36213200 NEAZUT IN-RARYZ TIMING HARNESS ASSY

34 $51152000 S % VAR & &/ H] HERNESS ASSY, :H/PCB-HEAD

35 551155000 1YL /AR N-RRDZ SOLENOID HARNESS ASSY

36 536216100 1|INDEXE~R/\-RAIZ MOTOR HARNESS ASSY, INDEX
37 S$51157000 NI TIIOUIN-RRDZE MAIN-HEAD PCB HARNESS ASSY
38 543018000 1HS 93292 TERMINATOR ASSY, H

39 S$51158000 NELDE-RN-FRRYZ M-PCB MOTOR HARNESS ASSY

40 536218200 1A ETF/N-RRIZ B-WINDER HARNESS ASSY

41 511848000 4|a-FH352T#1 CORD CLAMP, 7N

42 150349001 2[3-Fo32710 CORD CLAMP, 10-L

43 150357001 2(a-F935>713 CORD CLAMP, 13-L

44 509142000 1|13-KFo5> 7200 CORD CLAMP, 20-L

45 SA3672001 2(3a-FH352FF1259 CORD CLAMP:F1259

46 $21057000 2a-F7via CORD BUSH

47 S49397000 1|3-F7Y21MG-4 CORD BUSH, MG-4

48 533923001 1[+F~t L A3X14DB SCREW, PAN (S/P WASHER) M3X14
49 008400604 4|+F7X04X6 SCREW, TRUSS M4X6

50 S37059001 1[PE=-9 LABEL, PE

51 S37060001 1 T7-R3-7 LABEL, GROUNDING

52 S$38353101 NTUTFINILT LABEL, ELEC. SHOCK JPN.

53 S38352101 T T7Xx5N)L.4h2a) LABEL, ELEC. SHOCK 4 LANG.

54 S$32954009 1|lSwW24 COVER, ;SWITCH

55 512481000 217143 F NYLATCH

56 $49391009 1|24 ¥3IBOXH/\- CONTROL BOX COVER

57 S$36202000 1|/ 4 X714 IJLZMYW1205 NOISE FILTER, MYW1205

58 0A5300605 2[+F R+ 4H=3X6DB SCREW, PAN (S/P WASHER) M3X6
59 S44341000 1|PROM960MTS = EPROM ASSY, 960 MT

61 S42946000 1|DC77 > FBAO6A24HS FAN MOTOR, DC :FBA06A24HS

62 S42947000 1|IDCT 7 U IN-FRARYZ F-MOTOR HARNESS ASSY, DC

63 S$55595001 UV FAN SETTING PLATE

64 UL0233001 2|+F R+t L X3X30DA SCREW, PAN (S/P WASHER) M3X30
65 0A5401006 1|+ _+-=4X10DB SCREW, PAN (S/P WASHE) M4X10
66 S47900000 1|7 L-H-M10A BREAKER, M :10A

67 616415001 NTUTZRN)L 239 LABEL, P-SUPPLY S

68 555987000 1|74 a-FUsS POWER SUPPLY HARNESS, US

BE-0901E/1201B-502

66



T1.3a>bO—=JbRy o ZEFH(100V,120VA) / Control box mechanism(For 100V,120V)

BE-0901E/1201B-502

67




T1. 3> bO—J)bR v & XEB (100V,120VA) / Control box mechanism(For 100V,120V)

REF.NO CODE QTY LLES] NAME OF PARTS RM
69 008400604 5|+F5X24X6 SCREW, TRUSS M4X6
140 018061636 4|7 FRILE6X16 BOLT, SOCKET M6X16
141 025060236 AleSHHRFLV6 WASHER, PLAIN M 6
142 028060246 4[N T 12-6 WASHER, SPRING 2-6
143 $04557000 1{/X>2APLTIM BAND, PLT1M
<100VA> <For 100V>
139 U34148001 1NN hTSTH# ADAPTER PLUG #1

BE-0901E/1201B-502

68



T2.ar bA—JLRy & AEE(220V-240V A ) / Control box mechanism(For 220V-240V)

BE-0901E/1201B-502

69



T2. a2 bA—ILR vy & XB% (220V-240VA) / Control box mechanism(For 220V-240V)

REF.NO CODE QTY A NAME OF PARTS RM
1 $55095002 1A FIRYIRI3EN CONTROL BOX ASSY, N

2 S55096001 1|/ FIARYIANIEN CONTROL BOXASSY, NN

3 549390009 1|24 ¥3IBOXYaM14 CONTROL BOX BOTTOM PLATE

4 555985000 1|FZ2X698VA TRANSFORMEER, 698VA

5 018061236 3[7FAILE6X12 BOLT, SOCKET M6X12

6 028060246 |\ HFH 12-6 WASHER, SPRING 2-6

7 025060236 6|EZ P HRFLI6 WASHER, PLAIN M 6

8 021060106 3113 Uk6 NUT, 1 M6

9 $49770201 NAFNDYE MAIN PCB ASSY

15 542946000 1|DCT7 > FBAO6A24HS FAN MOTOR, DC :FBAO6A24HS

16 S$51150000 1|IDCTT U IN-RAIEM HARNESS ASSY, M :.DC F/MOTOR
17 UL0233001 2|+F Rt L AX3IX30DA SCREW, PAN (S/P WASHER) M3X30
18 552221001 NToToFNYZ POWER SUPPLY PCB ASSY

19 S41195201 P PETAVAZH HEAD PCB ASSY

20 S00554000 6| H7R-b6NS SUPPORT, 6NS

21 552031000 8[HR-F12NS SUPPORT, 12NS

22 S$52166000 1|27NFR-161608 CORE, NFR-161608

23 $52229000 1;FZRN-2RAPYZ TRANS P-SUPPLY HARNESS P ASSY
24 S$51141000 1S RIN-RRZDZ TRANS-M/PCB HARNESS Z ASSY
25 551142000 1S RN-RAMYZ TRANS-M/PCB HARNESS M ASSY
26 S$51143000 1T T N~ AMNYZ HARNESS ASSY, MN :P/SUP.-M/PCB
27 S$51144000 1T oT D IN-RAMTYZR HARNESS ASSY, MT :P/SUP.-M/PCB
28 S$51145000 UToH - XHDY= HARNESS ASSY, HD :P/SUP.-H/PCB
29 $51146000 1N FUF o IN-RASPYZ HARNESS ASSY, SP :P/SUP.-RIHA
30 $55636000 NWITUroFoaI3y FAN TERMINATOR

31 $52032000 NRAMNITRAYFS A3 TERMINATOR, STOP SWITCH :M/PCB
32 $36211100 1XYZY) T IN-RRDZ AREA HARNESS ASSY, XY

33 $36213200 1NBAZT IN-RRYE TIMING HARNESS ASSY

34 $51152000 N TeoP/N-RRIZ HERNESS ASSY, :H/PCB-HEAD

35 551155000 1L/ AEN-RRDZ SOLENOID HARNESS ASSY

36 $36216100 1|INDEXE-2/\-R A2 MOTOR HARNESS ASSY, INDEX
37 $51157000 NbDTIIUIN-RRDZ MAIN-HEAD PCB HARNESS ASSY
38 S43018000 1 HY 932932 TERMINATOR ASSY, H

39 $51158000 NEDUE-F/IN-RARDZ M-PCB MOTOR HARNESS ASSY

40 S$36218200 1A +TF/N-RRYZ B-WINDER HARNESS ASSY

41 511848000 4la-FHZTH#T CORD CLAMP, 7N

42 150349001 2(a-Fo352710 CORD CLAMP, 10-L

43 150357001 2(a-FH372713 CORD CLAMP, 13-L

44 509142000 1|3-Fo3> 7201 CORD CLAMP, 20-L

45 SA3672001 2(a-F935>TFF1259 CORD CLAMP:F1259

46 $21057000 2(a-k7via CORD BUSH

47 S49397000 1|3-F7 V2 21MG-4 CORD BUSH, MG-4

48 533923001 1[+F L AX3X14DB SCREW, PAN (S/P WASHER) M3X14
49 008400604 4|+F5RX04X6 SCREW, TRUSS M4X6

50 S37059001 1|PE=-Y LABEL, PE

51 S37060001 1\ 7-R3-7 LABEL, GROUNDING

52 $38353101 NTFUTHEINILT LABEL, ELEC. SHOCK JPN.

53 S$38352101 1N ToT7F5N)L.4hay LABEL, ELEC. SHOCK 4 LANG.

54 $32954009 1|SW2% COVER, ;SWITCH

55 $12481000 21743V F NYLATCH

56 549391009 1|24 FIBOXAH/ N~ CONTROL BOX COVER

57 $36202000 1|/ 4 X T4 ILFZMYW1205 NOISE FILTER, MYW1205

58 0A5300605 2[+F~HH=3X6DB SCREW, PAN (S/P WASHER) M3X6
59 $44341000 1{PROM960MTY = EPROM ASSY, 960 MT

61 542946000 1|DCT7 > FBAO6A24HS FAN MOTOR, DC :FBA06A24HS

62 S42947000 1|IDCTT U IN-FRARI=Z F-MOTOR HARNESS ASSY, DC

63 $55595001 UPZZ V) FAN SETTING PLATE

64 UL0233001 2|+ R+t L A3X30DA " |SCREW, PAN (S/P WASHER) M3X30
65 0A5401006 1|+F~49=4X10DB SCREW, PAN (S/P WASHE) M4X10
66 552437000 1|7 L-H-M5A BREAKER, M :5A

67 616415001 NTUTZR)L 237 LABEL, P-SUPPLY S

68 $55988000 1\ Foyra-Favh4 POWER SUPPLY HARNESS, EX

BE-0901E/1201B-502

70



T2.ar bO—-JbiRy & AR (220V-240VH) / Control box mechanism(For 220V-240V)

——
-
s

LD

BE-0901E/1201B-502

71



T2. 3> bO—Juiky & A% (220V-240VA) / Control box mechanism(For 220V-240V)

REF.NO CODE QTY (RS NAME OF PARTS RM
69 008400604 5|+F>RX24X6 SCREW, TRUSS M4X6

140 018061636 4|7 FHRILR6X16 BOLT, SOCKET M6X16

141 025060236 AlESYHRF L6 WASHER, PLAIN M 6

142 028060246 4[N T R2-6 WASHER, SPRING 2-6

143 S04557000 1|/ 322 (PLTIM BAND, PLT1M

BE-0901E/1201B-502

72



U1. B mBIfR/ Power supply equipment mechanism

BE-0901E/1201B-515

73



U1. BERZE% / Power supply equipment mechanism

REF.NO CODE QTY an NAME OF PARTS RM
1 S$55097301 1|V HIRRILIZ1H OPERATION PANEL ASSY, 1H

2 559001101 IRV FINUNDZ PANEL PCB ASSY, N

3 XA9639001 1|FDDFD—-05HG-5661 FDD:FD-05HG-5661

4 555002000 1[LCDEY-JLR LCD MODULE, R

5 545186001 1-FRAYFDZ SHEET SWITCH ASSY

6 559652000 1|LCDIAV A/ 3-5-F1A INVERTER, LCD :F1A

7 S$45175000 NFXYTRLYFIZ CAP SWITCH ASSY

8 551148000 /SRILIN-RRDZ PANEL HARNESS ASSY

9 XA9640001 1|FFCSML2CD-26 FLEXIBLE FLAT CABLE:SML2CD-26
10 S45174000 NADIN-F-I\-RADZ INVERTER HARNESS ASSY

11 S43270000 1|3-F7Y2 21KR51 CORD BUSH, KR51

12 $45179109 A% 1% PANEL

13 S58151109 1/ 3RIJLAR-R PANEL BASE

14 S58153101 1 o-kF-HR-+ SHEET KEY SUPPORT

15 S45177000 2(RR-H$TL-+ SPACER PLATE

16 S45176001 117~k PLATE

17 $46364001 4lESHHR1.6 WASHER, PLAIN 1.6

18 S46833001 4|FRRIM1.6X4 SCREW, PAN M1.6X4

19 052400605 2|F R\ EF4X6 SCREW, PAN (S/P WASHER) M4X6
20 052300605 5|FRa/3RES53X6 SCREW, PAN (S/P WASHER) M3X6
21 002260405 4|+ ~1026X4 SCREW, PAN M2.6X4

22 S46363000 2|AR-H18 SPACER, L=8

23 0A4300605 4|+F RHFH23X6DA SCREW, PAN (S/P WASHER) M3X6
24 0A4300805 4|+F Y HZ3X8DA SCREW, PAN (S/P WASHER) M3X8
25 008400604 4|+bZ5A204X6 SCREW, TRUSS M4X6

26 S43114001 1|Z-~JLBES(1) LABEL, BES (1)

27 S46362009 1 AHDT5 COVER PLATE

28 008300504 2|+k5X13X5 SCREW, TRUSS M3X5

29 554783001 1|LCDF A7 A F /U= RELAY PCB ASSY, LCD

30 002260405 4|+F~R026X4 SCREW, PAN M2.6X4

31 S46363000 2| AR-HL8 SPACER, L=8

32 $55004000 1| RFYTNRSG110 SNAP BAND, SG110

33 S$58152001 1|FDDRY YT Bt Y FDD SETTING BRACKET

34 002260505 4|+F~R326X5 SCREW, PAN M2.6X5

35 028260245 4| IR Y 1R2-2.6 WASHER, SPRING 2-2.6

36 026260235 AlEZHHRISHF2.6 WASHER, PLAIN M 2.6

37 $59270001 1(Z5~)L0101 LABEL, 0101

40 $36220001 R = VAV SENSOR PCB ASSY, CX

41 $36220001 (IR AV SENSOR PCB ASSY, CX

42 S$36220001 (iR = AN/ SENSOR PCB ASSY, CX

50 516452000 1| X731 5L 450L SPIRAL, 450L

51 146202000 11 F1a29U97 CORD HOLDER, 6N

52 554482000 1|3-RRILE#12 CORD HOLDER, #12

53 $21083001 5|+F R/ E54X10 SCREW, PAN (S/P WASHER) M4X10
54 S00480000 1|3-FRILT#5 CORD HOLDER, 5N

55 521083001 1[+FRa/\REZ4X10 SCREW, PAN (S/P WASHER) M4X10
56 $04557000 1|/ 2 A(PLTIM BAND, PLT1M

57 S$11848000 1\3-Fo52T#7 CORD CLAMP, 7N

58 150349001 3(a-Fo35>710 CORD CLAMP, 10-L

59 S09142000 2|a-Ko3> 7200 CORD CLAMP, 20-L

60 S$10243000 1|F482952TNK-3N CORD HOLDER, NK-3N

61 149547000 2|a-FAHT CORD HOLDER, 4N

62 554482000 1|a-FRILE#12 CORD HOLDER, #12

63 552908000 1|2-FRILF#14 CORD HOLDER, #14

64 $21083001 5|+FRa/\1rE54X10 SCREW, PAN (S/P WASHER) M4X10
65 552907000 3|3-FHRILF#10 CORD HOLDER, #10

BE-0901E/1201B-515

74



U2. EZ MBI/ Power supply equipment mechanism

< USA —fgm/ For USA & general >

< 3—nvy/s@/ For Europe >

< 3—nvy/<A/ For Europe >

S — — — — — —— — — —

— — — — — — — — — — —— — —— — —

75

BE-0901E/1201B-515




U2. 8% 5 R81% / Power supply equipment mechanism

REF.NO CODE QTY % NAME OF PARTS RM
<USA & —#EFD> <For USA & general>

70 008400604 4+ X04X6 SCREW, TRUSS M4X6

71 $S00480000 4|a-FRILF#5 CORD HOLDER, 5N

72 $21083001 A+ F R/ ET4X10 SCREW, PAN (S/P WASHER) M4X10
g—ay/fD> <For Europe>

80 008400806 4|++5X104X8 SCREW, TRUSS M4X8

81 149287000 AlFanro507 CORD HOLDER, 7N

82 $21083001 41+ R\ E74X10 SCREW, PAN (S/P WASHER) M4X10

83 S$52026001 1|EMI VA U SWHS CUT OFF SWITCH ASSY, EM

84 $43270000 1|3-F 7Y 1KR51 CORD BUSH, KR51

85 008400604 3|+F5X04X6 SCREW, TRUSS M4X6

86 008400604 2|+F5X04X6 SCREW, TRUSS M4X6

87 S49414009 1N ARAYFRYIRTL-k SWITCH BOX SETTING PLATE

88 004400803 2(+H324X8 SCREW, FLAT M4X8

89 021400106 2113 F1IkM NUT, 1 M4
<A—ay\@> <For Europe>

90 $52033002 1|2 A JEMCEYRMH EMC SET, 1H

91 552163000 4137NF-130 CORE, NF-130

92 S$52166000 18|37NFR-161608 CORE, NFR-161608

93 552164000 1|23 7NFC-28 CORE, NFC-28

94 0A5401605 1|+ R4 424X16DB SCREW, PAN (S/P WASHE) M4X16

95 021400106 1M rvhk4 NUT, 1 M4

96 S36457000 1|h/\-B COVER, B

97 008400806 4|1+ A204X8 SCREW, TRUSS M4X8

98 S47341200 1|/ 4 X T A JLFEMCY3EN NOISE FILTER ASSY, N :.EMC

99 S47342000 1| /14X TAILE6A NOISE FILTER, 6A

100 S47343200 1ITAIFIN-RR FILTER HARNESS

101 0A4400806 4|+FRHFH=4X8DA SCREW, PAN (S/P WASHER) M4X8

102 $51160000 1[3>42943S-N109= CONNECTOR ASSY, S-N10

103 S46551000 1|3>249432S-N10 AC12 CONNECTOR:S-N10 AC12

104 0A5401605 2|+ _R+H924X16DB SCREW, PAN (S/P WASHE) M4X16

105 S51156000 1|F52 X18VA TRANSFORMER, 18VA

106 0A4400806 2|+ 24X8DA SCREW, PAN (S/P WASHER) M4X8

107 S11848000 2|13-KH5274#7 CORD CLAMP, 7N

108 S04557000 2/ 32APLTIM BAND, PLT1M

BE-0901E/1201B-515

76



U3 . BERBER (7> 3>, #1B8A) / Power supply equipment mechanism (Option & Supply parts)

< kSRE&HhIRA / < KSREELAR |
For Mercury Warning Area > For Non-Mercury Warning Area >
IR

8 |
| J ¥ 150
| ? '. |
| K% |
L \ |

120

< 3—-nvy/siA/l For Europe >

130
<USA —#&R/ For USA & general >

BE-0901E/1201B-515
77



U3. BEMBREA T3

, 8% ) / Power supply equipment mechanism (Option & Supply parts)

REF.NO CODE QTY mA NAME OF PARTS RM
<USA & — &> <For USA & general>

110 SA4504001 1|[EMSWEYk SWITCH SET, EM

111 S$52027001 1|EMSWZ= SWITCH ASSY, EM

112 008400604 2|1+h5X34X6 SCREW, TRUSS M4X6

113 008400806 41+ RX04X8 SCREW, TRUSS M4X8

114 149287000 4lFqarHs507 CORD HOLDER, 7N

115 $21083000 4l+FRa/\RxE54X10 SCREW, PAN (S/P WASHER) 4X10

116 549414009 1R YFRYIRT -+ SWITCH BOX SETTING PLATE

117 004400803 2|+H534X8 SCREW, FLAT M4X8

118 021400106 21> arvk4 NUT, 1 M4
O-—-Aav/f/> <For Europe>

120 $51916001 1|=YET-91YRH NETWORK SET, 1H

121 §52765000 1|CA-CXF /N U= PCB ASSY, CA-CX

122 S$52766000 1|SWT 42 VS10B-5 POWER PCB, SW :VS10B-5

123 $52767000 1S RIN-FRANTZ TRANSFORMER HARNESS ASSY, N

124 S$52768000 1| FoH o N-RANYZ POWER SUPPLY HARNESS ASSY, N

125 S$52769000 1|DOSVRS4-T JLH= RS CABLE ASSY, DOS/V

126 S46533000 6| AR-H12 SPACER, 12

127 533527002 12|+ R+, X3X8DB SCREW, PAN (S/P WASHER) M3X8
<USA & —f& > <For USA & general>

130 S51916002 1|2V I7-01 Y H NETWORK SET, 1H

121 S52765000 1|CA-CXF /= PCB ASSY, CA-CX

122 S52766000 1|SWF %42 VS10B-5 POWER PCB, SW :VS10B-5

123 S52767000 1FSRIN-FRANT= TRANSFORMER HARNESS ASSY, N

124 S52768000 1T N-FRANTZ POWER SUPPLY HARNESS ASSY, N

125 S52769000 1|DOSVRS7-JILY= RS CABLE ASSY, DOSIV

126 S46533000 6| R~R-H12 SPACER, 12

127 533527002 12+ R+t L X3X8DB SCREW, PAN (S/P WASHER) M3X8

131 149287000 AlFaarHs5207 CORD HOLDER, 7N

132 $21083000 4|+ F RO/ 0 EF4X10 SCREW, PAN (S/P WASHER) 4X10
KRS & s D> <For Mercury Warning Area>

140 $55989201 1|MBYH /3R JLYZ1H PERATION PANEL ASSY, 1H :MB

141 S55097301 1|V9H /R ILDZ1H OPERATION PANEL ASSY, 1H

142 $52582001 1RAF 714295 )LP2 MERCURY WARNING LABEL 14X70 P2
KERE & Hbigt > <For Mercury Warning Area>

150 S53127101 1|MBLCDEY 3-)LY= LCD MODELE ASSY, MB

153 S55003000 1|[LCDTFAI/N-R KX RELAY HARNESS, LCD
OKERE S LIS D> <For Non-Mercury Warning Area>

161 S55001001 1|LCDEY 3-JLRYZ LCD MODULE ASSY, R

162 S55002000 1|LCDEY 2-JLR LCD MODULE, R

163 S55003000 1|LCDIFIAI/ -1 R RELAY HARNESS, LCD

BE-0901E/1201B-515

78



V . E—4B8{% / Motor mechanism

BE-0901E/1201B-650

W . fTB&ERR (72 3 > E85) / Attachment set (Option parts)

615

— — — — —— e it mtna et i

79

BE-0901E/1201B-940




V. —4B8{% / Motor mechanism

REF.NO| CODE _|QTY 23 NAME OF PARTS RM

1 $36230201 | 1|/LRE-8H3 PULSE MOTOR ASSY

2 $36230202 | 1|/LRE-242 PULSE MOTOR ASSY

BE-0901E/1201B-650

W. ([1ELEERR (72 3> 88&) / Attachment set (Option parts)

REF.NO| CODE Q7Y T NAME OF PARTS RM
<BE-100, BE-200f> <For BE-100 & BE-200>

465 S47059000 | 1|DOSV/A—HRZEMHZ DOS/V HARNESS ASSY, 5M

612 SA2999001 |  1|4*-TTM-343 GUAGE TM-3 ASSY

614 S59636000 |  1|Friav s —TTM-3 TENTION GUAGE, TM-3

615 142443001 |  1|5<731.9%52 SCREW-DRIVER, 1.9X52

BE-0901E/1201B-940

80



. B HEE8{% / Power table

81

BE-0901E/1201B-652




X. E1/1E£B84% / Power table

REF.NO[ CODE |QTY e NAME OF PARTS RM
S$36452309 ES ¢y STAND

2 $55092000 4|F VY RE- CASTER

3 S$36470000 4|7 R452-20 ADJUSTER, 20

4 $55248001 13V E-2200VH = MOTOR ASSY, 3P-200V AC

5 018061036 4|7FRILR6X10 BOLT, SOCKET M6X10

6 028060246 4N HFH 12-6 WASHER, SPRING 2-6

7 025060336 4lESHHRE 16 WASHER, PLAIN L 6

8 S$36466201 1|E-5-~R-X MOTOR BASE

9 018501036 4|7 FRILR5X10 BOLT, SOCKET M5X10

10 028050246 4N HR2-5 WASHER, SPRING 2-5

11 $48381000 2|F3H/\UB HINGE, B

12 018501036 4|7 FRILEEX10 BOLT, SOCKET M5X10

13 S53900001 1|N65F-1)- PULLEY, N65

14 014761030 2|7+ 4 H2595-28X10 SET SCREW, SOCKET SM5.95-28X10

15 025050236 AlESHHARFLD5 WASHER, PLAIN M 5

16 S37060001 1| 7-R<-9 LABEL, GROUNDING

17 028050246 4 N H R2-5 WASHER, SPRING 2-5

18 018082536 4|7+ HRILF8X25 BOLT, SOCKET M8X25

19 028080246 4N R2-8 WASHER, SPRING 2-8

20 $21064000 1N1E=ZLFa-T VINYL TUBE

21 114486002 1 RUFA5-324 OILER

22 144508001 1|7R)AAS5-7 X)L A CAP

23 133172003 Vo OILER BASE

24 008400604 1|+;5A34X6 SCREW, TRUSS M4X6

25 $53204001 1|LAZARILEMI0 BOLT, L-TYPE M10

26 021100206 2|23 Uk0 NUT, 2 M10

27 028100246 1R HFH R2-10 WASHER, SPRING 2-10

28 025100236 2|lESHAHRFD10 WASHER, PLAIN L 10

29 S$18707141 1|VAR LM O BELT, VM WHITE

30 S$36442009 17-T L1442 TABLE PLATE

31 $55277001 2|v<=HRILEM6 THUMB BOLT, M6

32 025060236 2|ESHHAF 16 WASHER, PLAIN M 6

33 $15321001 41> PIN

34 S$36445109 117-7 LR TABLE, R

35 008400604 5|+F5x04X6 SCREW, TRUSS M4X6

36 S$36441001 1|3 LTvsa RUBBER BUSH

37 S36446009 1|57-7ILL TABLE, L

38 008400604 5|+;F5ZX204X6 SCREW, TRUSS M4X6

39 S$36444001 1|57-TIL945L TABLE SUPPORT, L

40 004400803 3|+4524xX8 SCREW, FLAT M4Xx8

41 S$36443001 117-TIL95R TABLE SUPPORT, R

42 004400803 3|+H-534X8 SCREW, FLAT M4X8

43 $21056001 2| AR-Z R M6-4 SPACER SCREW, M6-4

44 028060246 2|/ H 4 2-6 WASHER, SPRING 2-6

45 S36478001 2|/RZXkS POST, S

46 S36454001 2| RR ML POST, L

47 S49392209 1|F-R-KF5 A KEYBOARD BASE

48 149483001 AVEEG IS KNOB BOLT, M6

49 S36455109 2|3FHhs\- SHELF COVER

50 008400604 4|+F5A04X6 SCREW, TRUSS M4X6

51 S36447009 1|h/3-RU COVER, RU

52 008400604 4|+ 5 X04X6 SCREW, TRUSS M4X6

53 S36448009 1|H/8-LU COVER, LU

54 008400604 4|+~5AX04X6 SCREW, TRUSS M4X6

55 S36451109 1|h/3-F COVER, F

56 008400604 7|+ X04X6 SCREW, TRUSS M4X6

57 S36449009 1|Ah/3-LR COVER, LR

58 008400604 7|+F52204X6 SCREW, TRUSS M4X6

59 S$36450009 1|73/73-LL COVER, LL

60 008400604 7[+F5>x4X6 SCREW, TRUSS M4X6

61 S15243209 1|Fv) T h- CARRIAGE COVER

62 008400604 6[+F52x204X6 SCREW, TRUSS M4X6

BE-0901E/1201B-652

82



. B H&RE% / Power table

83

BE-0901E/1201B-652




X. i hE& 1%k / Power table

REF.NO[ CODE |QTY ES NAME OF PARTS RM
63 052400606 4|FRa/\RES4X6 SCREW, PAN (S/P WASHER) M4X6

64 $21055151 2|H-K/x- GUARD BAR

65 018061636 4|7+ RILA6X16 BOLT, SOCKET M6X16

66 025060236 4ESHFHRFL6 WASHER, PLAIN M 6

67 028060246 4|\ H 26 WASHER, SPRING 2-6

68 $36456000 1| E-5-H/\- MOTOR COVER

69 008400604 4|+F5204X6 SCREW, TRUSS M4X6

70 S17069000 2[-)L(1) SEAL, 1

BE-0901E/1201B-652

84



Y1 . WBFREB (AT 3> 8&; 180 X 70mm) / Cap frame device (Option parts ; 180 X 70mm)

<£T 1 7180mm X 70mm / Sewing area "180 X 70mm” >

BE-0901E/1201B-940

85



Y1. Il§F#HES (7> 3 2& ; 180X70mm) / Cap frame device(Option parts ; 180X70mm)

REF.NO CODE QTY mf NAME OF PARTS RM
1 S$52829001 1|/RI2 D14 FSWN2 CAP FRAME DEVICE SET, 1 :SWN2
2 S44351101 1S /3-0= DRIVER ASSY

3 S44251000 NHAET-LW GUIDE ARM, W

4 $32862000 NY=FHR-IWRTYT BALL BEARING, ;LINEAR

5 S536498001 2|FADF7 3021 RETAINING RING, INTERNAL C21
6 544253000 1NR-ZFLR (45 BASE GUIDE PLATE

7 S$44248001 2|ap3avEVA PIN, A

8 S44344001 2|ap3vEUD PIN, D

9 070606800 6|RET V7’76062 BALL BEARING, RADIAL 606ZZ

10 S44249001 2|h5- COLLAR

11 060400616 4111 4X6 SCREW, BIND M4X6

12 S44638000 2(a-3- ROLLER

13 048170242 2|FAD7F3IDC1T RETAINING RING, INTERNAL C17
14 012500832 6|7 E>5%8 SET SCREW, SOCKET (FT) M5X8
15 $32859000 1|L-7Bvyy RAIL BLOCK

16 004401003 2|+4734X10 SCREW, FLAT M4X10

17 544655001 NIRIVTW DRIVING RING, W

18 S$39497101 UR-RLFFA/EW BASE POSITIONING PLATE, W

19 062300416 2|F~2a3x4 SCREW, PAN M3X4

20 025030236 2|ESHHARF I3 WASHER, PLAIN M 3

21 $32871100 5|0-5-~"-XJ=2 ROLLER BASE ASSY

22 u08671003 8|+t L X3X5DB SCREW, PAN (S/P WASHER) M3X5
23 S41223000 1A-5-R-Z AR SPACER

24 $42583000 1|7 4wWB WIRE, WB

25 144784002 UG RS ES WASHER

26 U08671003 1|+=F R+t L RX3X5DB SCREW, PAN (S/P WASHER) M3X5
27 S44640000 2|Fo1yB-3- FEEDING ROLLER

28 052300606 2{FRa/\RES3X6 SCREW, PAN (S/P WASHER) M3X6
29 $43486000 NRITD OISR IT (3 SETTING PLATE, C-FRAME SASH
30 $43487101 1NRISToH Iy CAP FRAME SASH

31 544262001 2| YTz RIMS SCREW, KNOB M5

33 $43490001 1|7 A4 ¥-~-ZR WIRE BASE, R

34 $43489001 1|7 A4 ¥-~-ZL WIRE BASE, L

35 004400814 4|+5534X8 SCREW, FLAT M4X8

36 $43491001 124X hr WIRE HOOK

37 060400616 1|/ 312 4X6 SCREW, BIND M4X6

38 062402016 1{F+~234X20 SCREW, PAN M4X20

39 060400616 17312 F4X6 SCREW, BIND M4X6

40 060400416 1|/ X1 F4X4 SCREW, BIND M4Xx4

41 544344001 11283 EUD PIN, D

42 070606800 1|RE<T T 972/760622 BALL BEARING, RADIAL 60627

43 060400616 1|/31 > F4X6 SCREW, BIND M4X6

44 S$32863001 NT-LToFARD ARM GUIDE BAR

45 S04438001 2|V hS- SET SCREW COLLAR

46 012060632 4|7 FES6X6 SET SCREW, SOCKET (FT) M6X6
47 $32870000 3|RAMYIN-T L STOPPER RUBBER

48 $44246000 2| RIS Y HITARIVRY CAP HOLDER PLATE BAR

49 S44643000 1NRIIHHITAHL CAP HOLDER PLATE, L

50 S44644000 NARIIHYYITA5R CAP HOLDER PLATE, R

51 0A5400806 4|+F R4 34X8DB SCREW, PAN (S/P WASHER) M4X8
52 S44636000 2| RIS Y YT 27T C-HOLDER PLATE TAPE

53 S44261001 AVEEE S L SCREW, KNOB M4

54 S$44262001 1YITIRIMS SCREW, KNOB M5

56 025060236 2|lESHHRFLV6 WASHER, PLAIN M 6

57 028060246 2[R H2-6 WASHER, SPRING 2-6

58 021060206 2(222Vk6 NUT, 2 M6

BE-0901E/1201B-940

86



i@ (A4 7> 3 >8&; 180 X 70mm) / Cap frame device (Option parts ; 180 X 70mm)

Y1 .18

<HETY 7180mm X 70mm / Sewing area "180 X 70mm" >

BE-0901E/1201B-940

87



Y1. I§F#REF (472 3 > 88E& ; 180X70mm) / Cap frame device(Option parts ; 180X70mm)

REF.NO CODE QTY R NAME OF PARTS RM
59 S44352001 2|z YRI VAV SEMI-SETTING FRAME ASSY, A
60 $53088001 2|z YRIOU= SEMI-SETTING FRAME ASSY

61 S39469101 2|R-XTVAUZ180W BASE FRAME ASSY, A 180W

62 S39471101 2|R-XUBSYZ180W BASE FRAME ASSY, BS 180W

63 S$32861016 8|t5726X3 SCREW, FLAT M2.6X3

64 S39474100 2|2%27-B180W FRAME COVER, B 180W

65 S32890001 4RILER-ZH=2 BOLT BASE ASSY

67 S$39475100 2|73 IASTZ180W FRAME COVER ASSY, AS 180W
68 S$32896001 2(952TR-X CLAMP BASE

69 532897000 2[R Fo3am SNAP LOCK

70 061300616 4[+523X6 SCREW, FLAT M3X6

71 026030236 AESHARIHEI WASHER, PLAIN M 3

72 021300203 4122257 UK3 NUT, 2 M3

73 532898001 2(2309hFT HINGE

74 048050346 8|~ ATJES RETAINING RING, E5

75 532866000 8|FIV U3 WING NUT, M3

76 026030236 8lESYHRIHF3 WASHER, PLAIN M 3

77 028030246 8|\ R HHR2-3 WASHER, SPRING 2-3

78 532886101 2|V IND I R=-X VISOR HOLDER BASE

79 062300506 4|F~a3X%5 SCREW, PAN M3X5

80 535551001 2(yNAHITIL RUBBER

81 S44861001 NEYNIO7-OE393 SETTING FRAME GAUGE ASSY, SEMI
82 544841001 Wr-oUog o= GAUGE RING ASSY

83 S$44851001 1NTOANYIN-(52 FRAME STOPPER PLATE

84 544847001 2|F1T5 SHOULDER SCREW, M5

85 544848001 2|\ Hhr SPRING HOOK

86 544849001 1|lEF /% SPRING, EXTENSION

87 544852000 v Lok 2 FRAME HOLDER PLATE

88 0A5400806 4|+ RH24X8DB SCREW, PAN (S/P WASHER) M4X8
89 S44854001 122977 COVER FRAME HOOK

90 0A5400806 2[+F <4 24X8DB SCREW, PAN (S/P WASHER) M4X8
91 544859001 N7-2F 54448 GAUGE COPYING PLATE, §

92 052400606 4|FRa/ARET4X6 SCREW, PAN (S/P WASHER) M4X6
93 S44846001 1Y I99507 CLAMPER

94 S39499000 1|t YrI o3 LW SET FRAME RUBBER, W

95 544853001 1EYRIDIOFH AW WASHER

96 $16691000 1|/ THRILF8X25 KNOB BOLT, M8X25

97 018500836 47 FHRIL5X8 BOLT, SOCKET M5X8

98 025050236 4|lESHHRFLI5 WASHER, PLAINM 5

99 S44860001 NIVAFFAE FRAME POSITIONING PLATE

100 u08671003 2|+=F "t L A3X5DB SCREW, PAN (S/P WASHER) M3X5
101 $32858001 1L-ILEA RAIL BRACKET

102 018401036 2(7FHRILR4X10 BOLT, SOCKET M4X10

103 $55277001 1|V 3HRILMB THUMB BOLT, M6

104 S$55276001 2[YTIRIMS THUMB SCREW, M5

105 S44345001 N7-LIFEI9T1 DRIVING ARM, 1

106 060400816 2(/x1F4x8 SCREW, BIND M4X8

107 028050246 NI\ RHFH R2-5 WASHER, SPRING 2-5

108 551247001 PP PZAVEC C-FRAME NEEDLE PLATE, N

109 025050236 NESYHRFLD5 WASHER, PLAIN M 5

BE-0901E/1201B-940

88



Y2 B FHEEB (AT 3 8, 360 X 85mm)/ Cap frame device (Option parts ; 360 X 85mm)

114

<#5T Y 7360mm X 85mm / Sewing area "360 X 85mm" >

BE-0901E/1201B-940

89



Y2. i FRERB (472335 ; 360X85mm) / Cap frame device(Option parts ; 360X85mm)

REF.NO CODE QTY m NAME OF PARTS RM
114 552830001 1RSI 714U FWN2 CAP FRAME DEVICE SET, 1 :WN2
115 S44351101 A AR DRIVER ASSY

116 544251000 NHART-LW GUIDE ARM, W

117 $32862000 NY=ZFHR-WRTYT BALL BEARING, ;LINEAR

118 S36498001 2|FAD 733021 RETAINING RING, INTERNAL C21
119 S44253000 NR-ZTAR 1% BASE GUIDE PLATE

120 S44248001 2(AR3AVEVA PIN, A

121 S44344001 2(ap3vEYD PIN, D

122 070606800 6|RZTTV™/76062Z BALL BEARING, RADIAL 60627
123 544249001 2\h3- COLLAR

124 060400616 4{/X 1 F4X6 SCREW, BIND M4X6

125 S44638000 2(A-5- ROLLER

126 048170242 2(FAD7FIDC1T RETAINING RING, INTERNAL C17
127 012500832 6|7 FE>5%8 SET SCREW, SOCKET (FT) M5X8
128 $32859000 1L-Ln7ayy RAIL BLOCK

129 004401003 2|+5534X10 SCREW, FLAT M4X10

130 544655001 HoR2UTW DRIVING RING, W

131 539497101 UAR-ZRALF X ALZW BASE POSITIONING PLATE, W
132 062300416 2| ~03x4 SCREW, PAN M3X4

133 025030236 2[5 HRFLI3 WASHER, PLAIN M 3

134 532871100 5(O-5-~-RH= ROLLER BASE ASSY

135 U08671003 8|+~ LLA3X5DB SCREW, PAN (S/P WASHER) M3X5
136 541223000 1(A-5-R-ZAAR-Y SPACER

137 $42583000 1|74-vWB WIRE, WB

138 144784002 1N ¥ T Y IR WASHER

139 u08671003 1[+-F L RX3X5DB SCREW, PAN (S/P WASHER) M3X5
140 S44640000 2(Aon-5- FEEDING ROLLER

141 052300606 2|FRa/\RES3X6 SCREW, PAN (S/P WASHER) M3X6
142 543486000 NROSDOH YNV (445 SETTING PLATE, C-FRAME SASH
143 543487101 NRDL D8Iy CAP FRAME SASH

144 S44262001 2| YTERIMS SCREW, KNOB M5

146 $43490001 1|7 4v¥-~-ZR WIRE BASE, R

147 $43489001 1T A¥-~-AL WIRE BASE, L

148 004400814 4]+455734X8 SCREW, FLAT M4X8

149 543491001 174 hr WIRE HOOK

150 060400616 1|7 \1>4X6 SCREW, BIND M4X6

151 062402016 1(F~34X20 SCREW, PAN M4X20

152 060400616 1|/ X1 F4X6 SCREW, BIND M4X6

153 060400416 1|\ 1 R4Xa SCREW, BIND M4Xx4

154 S44344001 112a3HED PIN, D

155 070606800 1RETTU/r6062Z BALL BEARING, RADIAL 606ZZ
156 060400616 1|71 F4X6 SCREW, BIND M4X6

157 532863001 NF-LTF7oFHARD ARM GUIDE BAR

158 S04438001 2|IMHTS- SET SCREW COLLAR

159 012060632 4|7 ES6X6 SET SCREW, SOCKET (FT) M6X6
160 532870000 3[RbY-T L STOPPER RUBBER

161 544246000 2[RI HHYITAEIIRD CAP HOLDER PLATE BAR

162 544643000 RIS TAEL CAP HOLDER PLATE, L

163 544644000 1R HITA4R CAP HOLDER PLATE, R

164 0A5400806 4[+F~_H934X8DB SCREW, PAN (S/P WASHER) M4X8
165 S44636000 2[RI HYTA2T-T C-HOLDER PLATE TAPE

166 S$544261001 2[ywzrIMa SCREW, KNOB M4

167 544262001 1YIIRIMS SCREW, KNOB M5

169 025060236 2(ESYHAFLV6 WASHER, PLAIN M 6

170 028060246 2|\ FH 1~2-6 WASHER, SPRING 2-6

171 021060206 2|22V 6 NUT, 2 M6

BE-0901E/1201B-940

90



Y2 . FREBE (AT 3 > 8&; 360 X 85mm) / Cap frame device (Option parts ; 360 X 85mm)

114

<HH T 7360mm X 85mm / Sewing area "360 X 85mm" >

BE-0901E/1201B-940

91



Y2. I FHEF (7> 3 85 ; 360X85mm) / Cap frame device(Option parts ; 360X85mm)

REF.NO CODE QTY mm NAME OF PARTS RM
172 544354001 2|74 VNI IOADR WIDE SETTING FRAME ASSY, A
173 S$53090001 2|74 YRD 093 WIDE SETTING FRAME ASSY

174 544254001 2|R-RATIUWI=Z BASE FRAME ASSY, W

175 S44257000 2|92 9W COVER FRAME, W

176 S44256001 2|F3AoW HINGE, W

177 061300616 6|Y>23X6 SCREW, FLAT M3X6

178 026030236 BlEZHHRIHX3 WASHER, PLAIN M 3

179 021300203 6[22 2 Vk3 NUT, 2 M3

180 S$39459001 4| Fo T4 SHOULDER SCREW, M4

181 021400206 412224V M NUT, 2 M4

182 $44255001 2[5 TR-ZW CLAMP BASE, W

183 532897000 2|\F237 SNAP LOCK

184 062300506 4[F~a3X5 SCREW, PAN M3X5

185 021300203 4[222F1VUK3 NUT, 2 M3

186 S44258001 6|72V IWHARE Y GUIDE PIN

187 028030246 6|/ N\ R HFH R2-3 WASHER, SPRING 2-3

188 $44645001 2[Ry HITRD Y= CAP HOLDER BAR ASSY

189 U08671003 8|+t LA3X5DB SCREW, PAN (S/P WASHER) M3X5
190 539460100 B|INAFZ ) IT BINDER CLIP

191 532886101 2{ VIR R-X VISOR HOLDER BASE

192 062300506 414 ~203X5 SCREW, PAN M3X5

193 S$35551001 2 YNAHIITL RUBBER

194 S44356101 1NE2YRD97-002 SET FRAME GAUGE ASSY

195 $44841001 W7r-o)oJg o= GAUGE RING ASSY

196 $44851001 NI IARYIN-(42 FRAME STOPPER PLATE

197 S44847001 2|55 SHOULDER SCREW, M5

198 544848001 VAVAY &l SPRING HOOK

199 544849001 (== A S SPRING, EXTENSION

200 544852000 Aoy S 6 FRAME HOLDER PLATE

201 0A5400806 4[+F~4424X8DB SCREW, PAN (S/P WASHER) M4X8
202 544858101 WT7-2F2445W GAUGE COPYING PLATE, W

203 052400606 4|F R/ RET4X6 SCREW, PAN (S/P WASHER) M4X6
204 544846001 1Y 99507 CLAMPER

205 S39499000 1Y T o3 LW SET FRAME RUBBER, W

206 $44853001 12 IR OHFH W WASHER

207 S$16691000 1|/ RILI8X25 KNOB BOLT, M8X25

208 018500836 4[7FRILR5X8 BOLT, SOCKET M5X8

209 025050236 4lESYHRFLYS WASHER, PLAIN M 5

210 S44860001 NIVAFFAE FRAME POSITIONING PLATE

211 U08671003 2|+t L A3X5DB SCREW, PAN (S/P WASHER) M3X5
212 532858001 1|L-LFA RAIL BRACKET

213 018401036 2|7F+HRILR4x10 BOLT, SOCKET M4X10

214 $55277001 1< 3HRILIME THUMB BOLT, M6

215 $55276001 2|YIIRIMS THUMB SCREW, M5

216 S44345001 NP-LIRIIT1 DRIVING ARM, 1

217 060400816 2|\ 1 F4X8 SCREW, BIND M4X8

218 028050246 NN\ FH12-5 WASHER, SPRING 2-5

219 S$51247001 PP PAVEE C-FRAME NEEDLE PLATE, N

220 025050236 NESHFHRFLD5 WASHER, PLAIN M §

BE-0901E/1201B-940

92



3 #&; 160 X 75mm) / Cap frame device (Option parts ; 160 X 75mm)

~
~

Y3 B FREE (AT

<HHT 1Y 7160mm X 75mm / Sewing area "160 X 75mm" >

BE-0901E/1201B-940

93



Y3. lBFREE (47 3 8& ; 160X75mm) / Cap frame device(Option parts ; 160X75mm)

REF.NO| CODE |QTY e NAME OF PARTS RM
225 $52831101 1RSI 914 Y FSSN2 CAP FRAME DEVICE SET, 1 :SSN2
226 S44351101 1|FSA/\-93 DRIVER ASSY

227 S44251000 1 HART-LW GUIDE ARM, W

228 $32862000 1) ZFR-IWARFYLY BALL BEARING, ;LINEAR

229 $36498001 2|k AT 7H3IHC21 RETAINING RING, INTERNAL C21
230 S44253000 1R-ZAHAK (% BASE GUIDE PLATE

231 $44248001 2|an3aE A PIN, A

232 S44344001 2|33y ELD PIN, D

233 070606800 6|RETH46062Z BALL BEARING, RADIAL 606ZZ
234 S44249001 2|h5- COLLAR

235 060400616 4|31 K4X6 SCREW, BIND M4X6

236 S44638000 2{a-5- ROLLER

237 048170242 2|k AT FFIDC1T RETAINING RING, INTERNAL C17
238 012500832 6|7 FE>5%8 SET SCREW, SOCKET (FT) M5X8
239 $32859000 1|IL-L7avy RAIL BLOCK

240 004401003 2|+4534X10 SCREW, FLAT M4X10

241 S44655001 P DPZA DRIVING RING, W

242 $39497101 1AR-RAF X AW BASE POSITIONING PLATE, W
243 062300416 2| F~Ra3x4 SCREW, PAN M3x4

244 025030236 2|ESHHRFLD3 WASHER, PLAIN M 3

245 $32871100 5|A-5-R-XJ3 ROLLER BASE ASSY

246 U08671003 8|+-+~_+ L A3X5DB SCREW, PAN (S/P WASHER) M3X5
247 S41223000 1|A-5-R-ZZAR-H SPACER

248 $42583000 117 4¥WB WIRE, WB

249 144784002 1FTAHY AR WASHER

250 U08671003 1|+-F R+t L X3X5DB SCREW, PAN (S/P WASHER) M3X5
251 S44640000 2|AHa-5- FEEDING ROLLER

252 052300606 2|FRa/NRES3X6 SCREW, PAN (S/P WASHER) M3X6
253 S43486000 1RO IoH IR (42 SETTING PLATE, C-FRAME SASH
254 S43487101 1RITI99 Y CAP FRAME SASH

255 S44262001 2|YTIARIMS SCREW, KNOB M5

257 S43490001 1|7 A4¥-R-ZXR WIRE BASE, R

258 S43489001 1|7 A -~_R-ZL WIRE BASE, L

259 004400814 4|+4-54X8 SCREW, FLAT M4X8

260 S43491001 174 hy WIRE HOOK

261 060400616 1781 F4X6 SCREW, BIND M4X6

262 062402016 1|F~34X20 SCREW, PAN M4X20

263 060400616 1[/31>F4X6 SCREW, BIND M4X6

264 060400416 1731 K4X4 SCREW, BIND M4Xx4

265 S44344001 1[an3HED PIN, D

266 070606800 1|[RAI V9460622 BALL BEARING, RADIAL 606ZZ
267 060400616 1[/31F4X6 SCREW, BIND M4X6

268 S$32863001 1N 7-LT7oFARYD ARM GUIDE BAR

269 S04438001 ARVl b SET SCREW COLLAR

270 012060632 4|7+ ES56X6 SET SCREW, SOCKET (FT) M6X6
271 S$32870000 3| AR -T L STOPPER RUBBER

272 S44246000 2| RO H T EIIHRD CAP HOLDER PLATE BAR

273 S44643000 1R HHITAHL CAP HOLDER PLATE, L

274 S44644000 1R HHITA4R CAP HOLDER PLATE, R

275 0A5400806 4|+F_RH424X8DB SCREW, PAN (S/P WASHER) M4X8
276 S44636000 2|1 R TA457-T C-HOLDER PLATE TAPE

277 S44261001 2[YTIRIM4 SCREW, KNOB M4

278 S44262001 1[YRIRIM5 SCREW, KNOB M5

280 025060236 2|lESHHARF 16 WASHER, PLAIN M 6

281 028060246 2|7\ R H 426 WASHER, SPRING 2-6

282 021060206 2|22+ vr6 NUT, 2 M6

BE-0901E/1201B-940

94



Y3 . WFREB (AT 3 8E&; 160 X 75mm) / Cap frame device (Option parts ; 160 X 75mm)

225

<#3T!) 7160mm X 75mm / Sewing area "160 X 75mm" >

339I
337 335

336
o5 ®

BE-0901E/1201B-940

95



Y3. i FREE (47> 3 85 ; 160X75mm) / Cap frame device(Option parts ; 160X75mm)

REF.NO CODE QTY mm NAME OF PARTS RM
283 $S40224001 2|R-RJ Ut U RS160W BASE FRAME SET, S160W

284 540233001 2[F YT IIR-XAYZ CAP FRAME BASE ASSY, A

285 540234000 4| R-ZAT L RUBBER A BASE

286 540235001 2(FV YT IHR-ZBYZ CAP FRAME BASE ASSY, B

287 $40236000 2|R-ZBI L RUBBER A BASE

288 $32866000 8|FIAVF U3 WING NUT, M3

289 540247001 2(F VYT IIR-XC CAP FRAME BASE, C

290 052300606 8|FRa/\REF3X6 SCREW, PAN (S/P WASHER) M3X6
291 540239001 2\ R-ZB VISOR HOLDER BASE, B

292 052300606 4|F RO/ EF3X6 SCREW, PAN (S/P WASHER) M3X6
293 S$35551001 21 YNRFHITTL RUBBER

294 S40227001 2|9 kA VISOR HOLDER

295 052300606 4|FR3/AREF3X6 SCREW, PAN (S/P WASHER) M3X6
296 540240000 2|73 UAS160WH= COVER FRAME (AS) ASSY, 160W
297 $40241000 2| 743 LS160W COVER RUBBER (S), 160W

298 532889000 2|747748B COVER FRAME, B

299 540242001 4|7RILEAR-X160WH = BOLT BASE ASSY, 160W

300 540243000 4|RILER-ZT L RUBBER, BOLT BASE

301 540244000 2(F3AVNRY HINGE

302 S40231001 2[435~ COVER FRAME PLATE, L

303 052300606 8| FRa/ARES3X6 SCREW, PAN (S/P WASHER) M3X6
304 $32866000 8{FIAF U3 WING NUT, M3

305 $40228000 2(28797L-FR COVER FRAME PLATE, R

306 532896001 2|95 TR-X CLAMP BASE

307 052300606 4|F RO/ ES3X6 SCREW, PAN (S/P WASHER) M3X6
308 540245001 2| YrA4EM3 NUT PLATE, M3

309 532897000 2|\Foaw SNAP LOCK

310 061300616 4[H53X6 SCREW, FLAT M3X6

311 026030236 AlESYHRIHFS WASHER, PLAIN M 3

312 021300206 8[22 V3 NUT, 2 M3

313 $40246001 1| E2YhD95-O1 Y W SETTING FRAME GAUGE SET, W
314 539462001 11 YRTI~R-AW SETTING FRAME BASE, W

315 532871100 2|0-5-~-RY= ROLLER BASE ASSY

316 052300606 4|FRa/NRES3X6 SCREW, PAN (S/P WASHER) M3X6
317 $40232001 NF¥VVTF-OR-Z CAP GAUGE BASE

318 018500836 4(7FAILE5X8 BOLT, SOCKET M5X8

319 516691000 2(/THRILE8X25 KNOB BOLT, M8X25

320 S$32858001 1|L-ILEA RAIL BRACKET

321 018401036 2|7 FHILk4x10 BOLT, SOCKET M4X10

322 $55277001 1|3 HRILEME THUMB BOLT, M6

323 $55276001 2[YTzRIMS THUMB SCREW, M5

324 S$44345001 1N 7-LIRIIT1 DRIVING ARM, 1

325 060400816 2|/\A1F4X8 SCREW, BIND M4X8

326 559991001 HAVEEZ! NEEDLE PLATE, 4N

327 028050246 1N/IARYHR2-5 WASHER, SPRING 2-5

328 025050236 1NeSHHRFLI5 WASHER, PLAINM 5

333 544359001 2|A-3-BY= ROLLER ASSY, B

334 544358000 2|0-5-B ROLLER, B

335 S44248001 2|aR3vEVA PIN, A

336 070606800 4|RET U /r6062Z BALL BEARING, RADIAL 606ZZ
337 S44249001 2|h>- COLLAR

338 060400616 2|/\A4X6 SCREW, BIND M4X6

339 048170242 2|k AT F7F3IADC1T RETAINING RING, INTERNAL C17

BE-0901E/1201B-940

96



AA  REBEE (47> 3 > 8&) / Bobbin winder mechanism (Option parts)

BE-0901E/1201B-940

97



AA. %% EE (72 3 > 88&) / Bobbin winder mechanism (Option parts)

REF.NO CODE QTY RS NAME OF PARTS RM
1 $36410001 1A= FUID3C BOBBIN WINDER SET, C

2 S$31973109 NARTFIYDFIZ BOBBIN WINDER ASSY

3 539902001 NARIFE-RIDA(E BOBBIN WINDER MOTOR BRACKET
4 008300604 4|+F5X03X6 SCREW TRUSS M3X6

5 535032101 2|2 ART2.6X5.5 SCREW, M2.6X5.5

6 028260242 2[R HH 12-2.6 WASHER SPRING 2-2.6

7 539901001 &322 B-WINDER SHAFT

8 014300332 2|7 FHHRI3X3 SET SCREW SOCKET (CP) M3X3
9 154024001 1|FRE>AH T BOBBIN PRESSER

10 154092001 NARRFYAT Y H BOBBIN WINDER CLAW

11 014680432 2|7+ HR=437-40X4 SET SCREW SOCKET SM4.37-40X4
12 152361001 NI FLA- B-WINDER LEVER

13 152362001 NARZFTRD SHOULDER SCREW

14 111942001 UEETATS PLATE SPRING

15 111943001 NAFN\RHFH R WASHER

16 060660512 1|73/ 318-40X5 SCREW BIND SM3.18-40X5

17 152363001 U ESDIA .\ SPRING, TWIST A

18 047301042 1NRTYUTEAWS PIN SPRING ROLL AW3

19 152364001 2|h3- COLLAR

20 146197001 W Z B THREAD NIPPER ASSY

21 146198001 1A MYHEAX THREAD NIPPER KNIFE

22 146199001 1AM YHEYS THREAD NIPPER DISC

23 146200001 1|FATCS4 RETAINING RING, CS4

24 144505000 NACToF A% THREAD GUIDE SPRING

25 118764002 1|F 2437 SHOULDER SCREW, SM4.37

26 S$39847001 1A FE-2D2 BOBBIN WINDER MOTOR ASSY
27 539908000 1A FE-42 BOBBIN WINDER MOTOR

28 152507000 1|\*A4VB8XALJFD MICRO SWITCH, D

29 152508000 1A 79FIT-43 MICRO ACTUATOR

30 152509000 1|F/B>ary3E NYLON CONNECTOR, E

31 552851001 2|E2A-3F)L#1854 TERMINAL PIN, #1854

32 152645001 1 REVAHTA% BOBBIN HOLDER PLATE

33 062300616 1]17-~13X6 SCREW PAN M3X6

34 025030236 1ESHHARF1I3 WASHER PLAIN M 3

35 158597001 1A FRY/- STOPPER, B-WINDER

36 $21103000 1A+ F/\-RRC B-WINDER HARNESS, C

37 S16669000 17 BT9%05A PROTECTOR, 0.5A

38 504557000 1|/ 22 (PLTIM BAND, PLT1M

39 S$31960009 RO E v T COVER, ;B-WINDER

40 052300606 2|FRa/ARES3X6 SCREW, PAN (S/P WASHER) M3X6
1 $32617001 NARTFYDTFAZ PLATE, B-WINDE DEVICE

42 018400836 2|7 FHRILh4X8 BOLT SOCKET M4X8

43 028040246 2[R HFHRr2-4 WASHER SPRING 2-4

44 062501016 2[F~Ra5x10 SCREW PAN M5X10

45 145571101 NACRFTUFTAFAI3 BOBBIN WINDER GUIDE BASE ASSY
46 145446001 2 MbFIAIYS DISC, TENSION

47 100401001 1NALFIADT 2R TENSION SPRING

48 100136001 1NAMFIADFT IR TENSION NUT

49 S34347001 NAMRFTUFAA45 GUIDE PLATE, ;B-WINDER

50 052400806 1{F R/ RET4X8 SCREW, PAN (S/P WASHER) M4X8
51 062501016 2|F~3a5X10 SCREW PAN M5X10

52 S46972001 1NRT-WS9 SPOOL SHAFT

53 028050246 /IR HR2-5 WASHER SPRING 2-5

54 021500103 112+ Yks NUT, 1 M5

55 S$55279000 1N RT-ILTYk SPOOL MAT

56 025060236 1|ESHYFHRF16 WASHER PLAIN M 6

BE-0901E/1201B-940

98



.IR—=Y &y b (BE-0901E-AC ; 72 3 885 ) / Boring device set (BE-0901E-AC ; Option parts)

AB1

BE-0901E-AC-940

AB2 . R—V &ty b (BE-1201B-AC ; /< 3 8B ) / Boring device set (BE-1201B-AC ; Option parts)

BE-1201B-AC-940

99



AB1.:R—U > &+ w b (BE-0901E-AC ; 7 3 > &R &) / Boring device set (BE-0901E-AC ; Option Parts)

REF.NO CODE QTY e NAME OF PARTS RM
1 $36393001 1R-U> 5+ YrH BORING DEVICE SET, 1H

2 S55099001 1{BIINJAENYZIH N-PLATE ASSY, N :1H B-DEVICE

3 S$55100001 1|7R-J> 539\ (45N NEEDLE PLATE, N :B-DEVICE

4 336404000 1NYALRAARD T NEEDLE PLATE KNIFE SUUPPORT

5 S$32482001 HN\JTFFA50 NEEDLE HOLE PLATE, T=0

6 100360003 2|U54%2.38 SCREW

7 S36409101 1R-U2TFH-FH9= B-DEVICE F-GUARD ASSY

8 S$36924001 17-=25<-5 INJURY MARK

9 S19951001 1HR-U2T ARV BORING KNIFE SET

BE-0901E-AC-940

AB2. ;R—V >4t b (BE-1201B-AC ; 73 3 >8R f) / Boring device set (BE-1201B-AC ; Option Parts)
REF.NO CODE QTY mf NAME OF PARTS RM
1 $51256001 1{AR-U>5 e Yk12N BORING DEVICE SET, 1H-12:N

2 S55099001 1|BII/N\JAEINYZ1H N-PLATE ASSY, N :1H B-DEVICE

3 S55100001 S P7E W IAVEE I\ NEEDLE PLATE, N :B-DEVICE

4 S36404000 NJALRARD NEEDLE PLATE KNIFE SUUPPORT

5 S32482001 HN)TFFA1320 NEEDLE HOLE PLATE, T=0

6 100360003 2|1Y512.38 SCREW

7 S48397001 1|/R-1)> P FGH=12 BORING FINGER GUARD ASSY, 12

8 S36924001 17-=v <=9 INJURY MARK

9 S19951001 1AR-Y T ARV BORING KNIFE SET

BE-1201B-AC-940

100



Z . /& FB{% / Accessories

"AF 38R/ OPTION PARTS "

A
a ST T T T \ A
£ _ = < S
o M _ 4_ =
B o3 0 % _ & U
e P =
E O [FF WS || 4
-~ AW
_.:nmv.. B _ o~ 3_ sw
Mww:m. .A\nv \ ~ ~ Mrm ©
< S5 N J/ o Ry <
v v v
©
P
o
rs]

-))
e

NN

ﬁ
N

0
- »,,ﬁ
@ v %v 72

)g,_q/
SN ZNV 7
WOV

&

(

D

2 é
)

57

BE-0901E/1201B-910

101



Z. -t/E A8 {% / Accessories

REF.NO CODE QTY AEES NAME OF PARTS RM
1 122991001 1|17V o R 7490 ACCESSORY BAG
2 415814001 2|GEa-X5AST G FUSE (5AST)
3 S02887000 1|lE2-X15A FUSE, 15A
4 142443001 1| R T1.9X52 SCREW-DRIVER, 1.9X52
5 118837001 1|+ 73,3.4X70 SCREW-DRIVER, 3.4X70
6 101572101 1| 3,5.5X190 SCREW-DRIVER, 5.5X190
7 150332001 1[FZARZA73-NO.2 SCREW DRIVER, 2X100
8 150335001 1{6hORDIR/NF5 HEXAGONAL WRENCH, 5
9 118064001 1|69 HRH R854 HEXAGONAL WRENCH, 4
10 142721001 169K R/3F3 HEXAGONAL WRENCH, 3
11 154125001 160D R/3F25 HEXAGONAL WRENCH, 2.5
12 142002001 1{6hoRDI R/ \F2 HEXAGONAL WRENCH, 2
13 546430001 116hRORIIT15 HEXAGONAL DRIVER, 1.5
14 107780001 1| R78F10X12 WRENCH, 10X12
15 142205001 1| R73F7X8 WRENCH, 7X8
16 S08132001 1|&x/8F55 WRENCH, 5.5
17 SA1649011 11815629/\1)10a41) 9= NEEDLE 10PIECE ASSY, $15629
18 184783001 VAN S SCISSORS
19 117466000 11>t Yk PINCETTE
20 121156001 1|A745-BY= OILER
21 S00966100 1|151)-ZX4%>430 GREASE TANK, 30
22 S08170001 1|1ZH3Ro<TL SCREW-DRIVER, Z-TYPE
24 S32841051 1hoT7o5-2 BOTTOM DEAD CENTER GAUGE
25 S$32656051 AFF AN~ POSITIONING BAR
26 S32672001 1ATITF7IA PRESSER FOOT, A
28 S46758001 AL FINAR— MOVABLE KNIFE SPACER
29 122992001 1122075 BRUSH
<BE-0901E-AC> <BE-0901E-AC>
27 S34455000 10|~V k160L NET, 160L
30 $55579000 1|RAFT-IL=YROE SPOOL MAT ASSY, 9
31 S55279000 9|RF-IL Yk SPOOL MAT
32 S55580000 1| R T-ILYRS9U= SPOOL MAT ASSY, 9
33 S55280000 9|RT-ILTUkS SPOOL MAT, S
<BE-1201B-AC> <BE-1201B-AC>
27 S34455000 15|~*Y160L NET, 160L
30 S55577000 1|RT-ILYURS1293 SPOOL MAT ASSY, 12
31 S$55279000 12| R F-IL= Uk SPOOL MAT
32 S55578000 1|RT-ILYRS9U= SPOOL MAT ASSY, 9
33 $55280000 12[RTF-)ILIRS SPOOL MAT, S
<—f&. I—Ov/\f> <For general & Europe>
35 159794001 4|7;RE > BOBBIN
<USAHR> <For USA>
40 S35584001 1|AREV-X 9= BOBBIN CASE ASSY
41 S35583001 "I 9T7oRD IR ANTI-SPIN SPRING
42 181936001 1|REVH-ZAFIA I 1\F* TENSION SPRING
43 181937001 1FIAINKFIATEYRY ADJUSTING SCREW
44 181938001 1|FAGUIINRIARD SET SCREW
<USA AXORD <For USA & Mexico>
46 S04926100 1|5)-R%5>49BR2 GREASE TANK, BR2

BE-0901E/1201B-910

102



Z . {18 5 B84% / Accessories

BE-0901E/1201B-910

A
: P — N
E ) _@ s 30| ¢
<
13 ) w
mm ) w 5 2 /«\\%VIL@:% “ mw
Y S r\, ~. 2
TP R s
)] o |
&5 g | S Q|| <s
I o \___ AR <
v v A"
3
S
2

=

=

NI

NN

«

D)

)

«
«

57

" 473 3R OPTION PARTS "

103



Z. {12 BB3{% / Accessories

REF.NO| CODE |QTY EE3 NAME OF PARTS RM
"ATa S "OPTION PARTS"

50 SA1649009 |  1[S15629/\1J10a(1Y 4= NEEDLE 10PIECE ASSY, $15629
51 SA1649010|  1|s15629/\J10011 4= NEEDLE 10PIECE ASSY, 515629
52 SA1649012 |  1[s15629/\1)10a41) 5= NEEDLE 10PIECE ASSY, $15629
53 SA1649013|  1|s15620/\1J10a114= NEEDLE 10PIECE ASSY, $15629
54 SA1649014 |  1|s15620/\1J10a11 4= NEEDLE 10PIECE ASSY, $15629
55 SA1649016 |  1|s15629/\1J10011 4= NEEDLE 10PIECE ASSY, $15629
56 SA1649018 |  1|s15620/\1)10a11%= NEEDLE 10PIECE ASSY, 515629
57 S50689000 | 1|/rH> T NH= THREAD SAMPLE ASSY

58 $33244001 1751270V YR DESIGN FLOPPY SET, 3

BE-0901E/1201B-910

104



Ga. o —Ebm—EZ / Gauge parts list

#Lw > AN / Needle plate, N ;embro.
S$51245001

" F7 a5 OPTION PARTS

vg7#:/H / For Cap frame device

87 mstREN / Needle plate, N ;C-frame
S$51247001

$t#4 / Needle plate, 4

536298001

$t7vk / Needle hole plate

S32482001
1.2 N SN SN
o D | N
g@ )
mx< 2.38 / Screw, flat SM2.38
100360003
$32611001 25
%% N
= . [\
g =) I
92
$32612001 —ay @5
4 !
1.2 &= ‘ N‘m
62
25
\| \
N/ Needle plate, N ° '
itk eedle plate, \ ‘
S51243001 1.2 &= Nm
22
0.5
Q 1.7 == N i Nm\j

105

BE-0901E/1201B-Ga




Op.#Lw>8 (7 3> 8&) / Embroidery frame (Option parts)

ADJUSTING SCREW, L

CODE & % /NAME OF PARTS g3y 7/ Sewing area
S EQRRA

DEIRILTY :

S15612000 SPIDER NET FRAME HOLDER, PFH2-2 / For holding

the spidernet frame

I RIH—07

S15613000 SPIDER NET FRAME, SPFH-07 | | e
FhI5—07

§15618000 INNER ROUND FRAME, SPF-07 ¢30mm
YEIRADH—09

S15614000 SPIDERNETFRAME,SPFH09 | 27 NN\ | ==
Fh75—09

S$15619000 INNER ROUND FRAME, SPF-09 ¢ 50mm
SEIRTH—12

$15615000 SPIDER NET FRAME, SPFH-12 | = | ==
FNDo—12

S$15620000 INNER ROUND FRAME, SPF-12 ¢ 80mm
2EIRADH—15

S$15616000 SPIDERNETFRAME,SPFH-15 | -~ | ==~
Fho5—15

$15621000 INNER ROUND FRAME, SPF-15 ¢110mm
SE/ZD5—18

S15617000 SPIDER NET FRAME, SPFH-18 | | e
FhH—18

$15622000 INNER ROUND FRAME, SPF-18 ¢140mm

wemme / For supply parts

Do FavtqxI21 _ _

$33207000 FE i S S=8mm, L=21mm
DoF vt 523 _ _
DHF 2l RT27 _ B

$29634001 797304 %IL L S=8mm, L=31mm

BE-0901E/1201B-Op

106



Wa. 245 X)L/ Warning labels

EE 5 ~NJ)b [ Warning labels fn$a / Name of parts Size(mm) Code
BRESHITINT,
& ppneresen BESAL - A 40 X 64 $38353-101
R tmohe
[c3 & 2N
ADANGER AGEFAHR A DANGER APELIGRO
/6\ gy masce [omntmg |7 Label, elec. shock 4 lang. 35X118 S$38352-101
AXER
BBATHHET S,
RHARETEL, BEFESNI -BASH 40X 64 S38357-001
DR, BE. REE
THIL
A CAUTION
‘ e Label, operation (BAS) Eng. 40X 64 $38571-001
CAUTlONA
e et e WARNING LABEL, EN 40X 64 $36921-001
ACHTUNGA
o i WARNING LABEL, DE 40X 64 $36922-001
:::::al,“::r;ngenmw. Hauptschalter N
ADANGERA
o pas availor s garde-d0gts WARNING LABEL, FR 40X 64 S$36923-001
===
L=16 S$36924-001
Mark, injury
KEIT—24
< ! 10X 30 $37058-001
Mark, arrow
T7—AN—Y
¢ 12 S37060-001
Label, grounding

107

BE-0901E/1201B-Wa



#z5| / INDEX

CODE REF.NO Page CODE REF.NO Page CODE REF.NO Page CODE REF.NO Page
002260405(U1 - 21 74]1008400806(Q2 -17 62}1018061236(T1 -5 66]1018501436|H -30 42
U1 -30 74 Q2 -19 62 T2 -5 70 H -4 42
002260505(U1 -34 74 Q2 -33 62]1018061636({D1 -53 8 J  -27 44
004400803|U2 -88 76 Q2 -35 62 D2 -53 12]]018501636|J  -47 44
us -117 78 Q2 -37 62 F6 -115 36]}021060106({G -26 40

X -40 82 Q2 -39 62 H -39 42 M -21 50

X -42 82 Q2 -41 62 T1 -140 68 M -28 50
004400814{Y1 -35 86 Q2 -43 62 T2 -140 72 M -3 50
Y2 -148 90 Q2 -48 62 X -65 84 T -8 66

Y3 -259 94 U2 -80 76]|018062036|E1 -7 16 T2 -8 70
004401003(E1 -21 16 u2 -97 76 F6 -102 36] | 021060206|Y1 -58 86
E2 -21 18 u3 -113 78 H -2 42 Y2 -171 90

Y1 -16 86]1012060632|Y1 -46 86 H -34 42 Y3 -282 94

Y2 -129 90 Y2 -159 90 J -2 4411021060306|F6 - 96 36

Y3 -240 94 Y3 -270 94 J -5 44 F6 -116 36
008300504(U1 -28 7411012060636|B -4 4 J -9 4411021080306{F6 -101 36
008300514(D1 -20 8 B -6 4 J -14 4411021100206|X -26 82
D1 -78 10 B -41 411018063036|H -36 42|]021300103fF3 -378 32

D2 -78 14 G -7 40§1018081636(F6 -98 36]]021300106|M  -55 50

008300604 (AA -4 98 K -9 46 H -50 42 N1 -27 54
G -35 40 K -1 46]]018082536(X -18 82 N1 -60 54

G -37 40 K -14 46]]1018103032|A -2 2 N2 -27 56

S -3 64 K -16 46| }018300536|M -62 50 N2 -60 56

S -5 64 M -11 50]§018300636|D1 -76 10]1021300203|Y1 -72 88

T1 -49 66 M -13 50 D2 -76 14 Y2 -179 92

T1 -69 68 M -26 50 N1 -58 54 Y2 -185 92

T2 -49 70 S -9 64 N2 -58 56| }021300205|F3 - 300 30

T2 -69 72§]012300536|H -14 42]1018300836(J -53 44 F3 -389 32

ut -25 7411012400636|H -21 42 J -55 4411021300206]|Y3 -312 96

U2 -70 76| |012500536|E2 -28 18]]018301036{D1 -8 8]1021400106|M -6 50

U2 -85 76 G -4 40 D1 -62 8 N1 -7 54

U2 -86 76 H -5 42 D2 -8 12 N2 -7 56

U3 -112 78 H -7 42 D2 -62 12 U2 -89 76

X -24 82 H -9 4211018400836|J -31 44 uz -95 76

X -35 82 H -16 42 J -35 44 u3 -118 78

X -38 82 H -23 42 M -32 504 1021400206|F1 -492 20

X -50 82 H -45 42 M -51 50 F2 -48 24

X -52 82 H -47 42 M -60 50 F2 -192 28

X -54 82 H -56 42 AA -42 98 F2 -231 28

X -56 82{]1012500832|Y1 -14 86]1018401036(J -18 44 F7 -442 38

X -58 82 Y2 -127 90 N1 -14 54 F7 -464 38

X -60 82 Y3 -238 94 N2 -14 56 F7 -475 38

X -62 82{]014300332|AA -8 98 Y1 -102 88 F7 -486 38

X -69 84]1014400636|D1 - 36 8 Y2 -213 92 Y2 -181 92
008400806(D1 -21 8 D1 -44 8 Y3 -321 96]|021500103|C -12 6
D1 -22 8 D2 -36 12}]018401236|E1 - 11 16 E1 -20 16

D1 -24 8 D2 -44 12 E2 -11 18 E2 -20 18

D1 -30 8 E1 -3 16 J -40 44 J -20 44

D2 -22 12 E1 -15 16]1018401636(J -38 44 P1 -7 58

D2 -24 12 E1 -17 16| ]018500836|Y1 -97 88 P2 -7 58

D2 -30 12 E2 -3 18 Y2 -208 92 AA -54 98

Q1 -4 60 E2 -15 18 Y3 -318 96§ ]021500316|F6 -87 36

Q1 -13 60 E2 -17 18]1018501036|C -3 6]1021670203|F3 -299 30

Q1 -15 60 E2 -26 18 D1 -70 10§1025030233|F3 -303 30

Q1 -17 60 G -2 40 D2 -70 14 F3 -377 32

Q1 -19 60| J014680432|AA - 11 98 F6 -130 36 N1 -49 54

Q1 -32 60]|014761030(X -14 82 J -51 44 N2 -49 56

Q1 -34 60{]017061006|F6 -95 36 X -9 82|]1025030236{F2 -67 24

Q1 -36 60} J017062006|E2 -7 18 X -12 82 F2 -67 26

Q1 -39 60]]017501606(J -19 4411018501236|C -8 6 F2 -221 26

Q1 -43 60]|018061036(X -5 82 D1 -71 10 F2 -221 28

Q1 -45 60]]018061236|D1 -65 8 D2 -7 14 Y1 -20 86

Q2 -14 62 D2 -65 14]1018501436|G -28 40 Y2 -133 90

108



#35| / INDEX

CODE REF.NO Page CODE REF.NO Page CODE REF.NO Page CODE REF.NO Page
025030236|Y3 -244 941]1028030243|N1 -59 54]1028060246(X -67 8441060400616{Y3 -235 94
AA -34 98 N2 -26 56 Y1 -57 86 Y3 -261 94
025040136|D1 -14 8 N2 -48 56 Y2 -170 90 Y3 -263 94
D2 -14 12 N2 -59 56 Y3 -281 94 Y3 -267 94

J -4 44}1028030245|M -56 504 1028080246|F6 -99 36 Y3 -338 96
0250402361S - 11 64]1028030246|J -56 44 H -51 4211060400816|M -71 52
025050236|D1 -72 10 Y1 -77 88 X -19 82 Y1 -106 88
D2 -72 14 Y2 -187 92]11028100246|X -27 82 Y2 -217 92

F6 -132 36]1028040246|E1 -12 16] ] 028260242|AA -6 98 Y3 -325 96

G -33 40 E2 -12 18] 1028260245|U1 -35 74]|060501016(A -12 2

H -32 42 F5 -33 3411028350243 (F3 -291 30 G -22 40

H -43 42 J -32 44]1047200542|M -45 50 G -31 40

J -29 44 J -36 44]11047301042|AA -18 98 L -3 48

J -49 44 J  -42 4411047501242|D1 -63 8 L -10 48

J -63 44 M -7 50 D2 -63 12 L -41 48

N1 -4 54 N1 -32 5411048020342|M -67 52 M -4 50

N2 -4 56 N1 -62 5411048020346|Q1 -12 60 N1 -2 54

X -15 82 N2 -32 56 Q2 -13 62 N2 -2 56

Yt -98 88 N2 -62 56]]048025346|B -22 4 P1 -4 58

Y1 -109 88 AA -43 98] 1048040342|F6 -125 36 P1 -10 58

Y2 -209 92§1028050246|D1 -73 10] | 048050346{Y1 -74 88 P2 -4 58

Y2 -220 92 D2 -73 14]1048060342|M -25 50 P2 -10 58

Y3 -328 96 E1 -22 16| 1 048060346|F6 - 127 361 | 060660512|AA - 16 98
025060236|D1 -54 8 E2 -22 18{1048110142|G -40 4011061300616]Y1 -70 88
D2 -54 12 F2 -19 2411048170242|Y1 -13 86 Y2 -177 92

E1 -9 16 F2 -23 24 Y2 -126 a0 Y3 -310 96

E2 -9 18 F6 -131 36 Y3 -237 94}1061400816|A -6 2

™ -7 66 G -32 40 Y3 -339 96| ] 062060806|F6 - 114 36

™ -141 68 H -31 42]11048320242|H -12 4211062300416|D1 -66 10

T2 -7 70 H -42 42 J -1 44 D2 -66 14

T2 -141 72 J -28 44} 1052300605|U1 -20 74 M -64 50

X -32 82 J -48 441 1052300606|Y1 -28 86 M -73 52

X -66 84 J -62 44 Y2 -141 90 Y1 -19 86

Y1 -56 86 N1 -3 54 Y3 -252 94 Y2 -132 90

Y2 -169 90 N2 -3 56 Y3 -290 96 Y3 -243 94

Y3 -280 94 P1 -6 58 Y3 -292 96} | 062300506fY1 -79 88

AA -56 98 P2 -6 58 Y3 -295 96 Y2 -184 92
025060336(F6 -93 36 X -10 82 Y3 -303 96 Y2 -192 92
F6 -113 36 X -17 82 Y3 -307 961§ 062300616|F6 - 122 36

X -7 82 Y1 -107 88 Y3 -316 96 L -5 48
025080132|M -74 52 Y2 -218 92 AA -40 98 L -12 48
025080236|F6 -100 36 Y3 -327 961 ]052400605{U1 -19 74 L -20 48
H -52 42 AA -53 98] 1 052400606(X -63 84 L -35 48
025100236|E1 -34 16]1028060243|D1 -55 8 Y1 -92 88 L -43 48
E2 -34 18 D2 -55 12 Y2 -203 92 N1 -47 54

X -28 82 E1 -8 16]]052400806|G -19 40 N2 -47 56
025350236|F3 -292 30 E2 -8 18 AA -50 98 P1 -15 58
026030236|Y1 -71 88 G -25 40} 1060300616|F2 -66 24 AA -33 98
Y1 -76 88]1028060246|F6 -92 36 F2 -66 26§ 1062300806|F3 -302 30

Y2 -178 92 H -3 42 F2 -220 26 F3 -376 32

Y3 -311 96 H -35 42 F2 -220 2811062301006|N1 -56 54
026040136|F1 -491 20 H -37 4211060400416]Y1 -40 86 N2 -56 56
F5 -32 34 H -40 42 Y2 -153 90]1062350816|D1 -10 8
026040236|E1 -13 16 J -3 44 Y3 -264 94 D2 -10 12
E2 -13 18 J -6 441]1060400616(J -22 4411062351016|B -35 4

N1 -33 54 J -10 44 Y1 -1 86 M -9 50

N1 -63 54 J -15 44 Y1 -37 86§1062400616|D1 -52 8

N2 -33 56 T1 -6 66 Y1 -39 86 D2 -52 12

N2 -63 56 T1 -142 68 Y1 -43 86 E2 -36 18
026050136|F2 -20 24 T2 -6 70 Y2 -124 90 F1 -256 20
026260235|U1 -36 74 T2 -142 72 Y2 -150 90 F4 -6 34
028030243|N1 -26 54 X -6 82 Y2 -152 a0 J -45 44
N1 -48 54 X -44 82 Y2 -156 90] ] 062400806 |F5 - 31 34

109




25| / INDEX

CODE REF.NO Page CODE REF.NO Page CODE REF.NO Page CODE REF.NO Page
062400816|A -15 2] |0A4300605|N2 - 34 56| 140726000|B -2 411157199201|F3 -307 30
B -28 4 N2 -36 56] | 140890009|A - 16 2§1157200201{F3 -306 30

B -29 4 R -9 64]|141331001|{M -30 50]| 157201201|F3 -318 30

D1 -13 8 Ut -23 74} 14200200112 -12 102| | 157202201|F3 -317 30

D1 -32 8] |0A4300805(U1 -24 7411142205001]1Z -15 102]| 157203201 |F3 -329 30

D2 -13 12] J0A4400806|U2 -101 76] | 142443001|W -615 80 F3 -340 30

D2 -32 12 U2 -106 76 Z -4 102] | 157204201|F3 -328 30

E1 -31 16] JOA5300605{T1 -58 66] | 142708000(K -8 461 157275001{F3 - 349 32

E2 -31 18 T2 -58 70]|142709000/K -10 461157276001 (F3 -350 32

F1 -495 20] |0OA5300805(R -3 64)]142721001(Z -10 102] | 157344201(F3 -339 30

L -36 48| |0A5400806|H -25 42]|144103009({Q1 -26 60] | 158597001 |AA -35 98

M -46 50 H -28 42 Q2 -27 62]] 159150000|A -10 2

N1 -31 54 R -6 64] | 144505000 (AA -24 98 A -13 2

N1 -61 54 R -10 64| | 144508001(X -22 82| 159486001|F6 -109 36

N2 -31 56 Y1 -51 86| 144784002|Y1 -25 86{1159794001|Z -35 102

N2 -61 56 Y1 -88 88 Y2 -138 90]1181936001|K -22 46

P1 -13 58 Y1 -90 88 Y3 -249 94 Z -42 102

P2 -14 58 Y2 -164 90| | 145446001 |AA - 46 98] 181937001|K -23 46
062401016(B  -32 4 Y2 -201 92| 145465001(B -17 4 Z -43 102
D1 -34 8 Y3 -275 94} | 145466001(B  -15 4]1181938001|K -24 46

D2 -34 12{ J0A5401006|T1 -65 66] | 145571101|AA -45 98 Z -44 102

G -14 40 T2 -65 70]1146197001|AA -20 98| 1847830012 -18 102

M -58 50] |0A5401605(U2 - 94 76]] 146198001 |AA -21 98| [415814001|Z -2 102

062401216 |F7 - 441 38 U2 -104 76]| 146199001 |AA -22 98]]533527002(U3 -127 78
F7 -463 38| | 100136001 {AA -48 98] | 146200001 (AA -23 98] ]533923001|T1 -48 66

F7 -474 38| ]100360003|AB1 -6 100} | 146202000{U1 -51 74 T2 -48 70

F7 -485 38 AB2 -6 100] | 146354001|F6 - 106 36) | 552851001 (AA - 31 98
062401416{F2 - 191 28 Ga 105]| 146924100|D2 -20 12§ 1552907000|U1 -65 74
F2 -230 28] | 100401001 |AA -47 98 D2 -26 12| 1552908000|U1 -63 74
062401616(F2 - 47 24f]1100402004|Q1 -23 60§} 147777000|B -16 4]|554482000{U1 -52 74
S -12 64 Q2 -24 62|]148782001|C -6 6 U1 -62 74
062402016|Y1 -38 86{]101572101|Z -6 1021 149287000|U2 -81 76]|616415001|T1 -67 66
Y2 -151 90} | 104520000(K - 15 46 us -114 78 T2 -67 70

Y3 -262 94§ 107155001|L -39 48 u3 -131 781]625010000{A -14 2
062500816|F2 -22 2411107550002|C -4 6]]149483001(X -48 82| | S00480000|U1 -54 74
062501016(J - 61 4441107780001|Z -14 102} 149547000{U1 -61 74 uz2 -7 76
AA -44 98|1110367001|M -24 50]| 1503320012 -7 102] | S00554000(T1 -20 66

AA -51 98{]110793001|F6 -107 36] 1503350012 -8 102 T2 -20 70
062501416(F2 -18 24]1111865009|G -8 40| 1150349001|T1 -42 66 | S00966100(Z -21 102
062670814 (F3 -290 30§ 111942001|AA -14 98 T2 -42 70] | S02887000{Z -3 102
070606800{Y1 -9 86| | 111943001 |AA -15 98 U1 -58 7411S04438001|Y1 -45 86
Y1 -42 86]]113431002|C -13 6]1150357001|T1 -43 66 Y2 -158 90

Y2 -122 90 D1 -60 8 T2 -43 70 Y3 -269 94

Y2 -155 90 D2 -60 12|]152361001|AA -12 98] | S04557000T1 -143 68

Y3 -233 94]]1114486002|X -21 82|} 152362001 (AA -13 98 T2 -143 72

Y3 -266 94§1117006001|L  -47 48]]152363001|AA -17 98 Ut -56 74

Y3 -336 96) | 117150001|L - 11 48] 152364001|AA -19 98 Uz -108 76
070699800(D1 -67 10 L -34 48|} 152507000|AA -28 98 AA -38 98
D2 -67 14 L -42 48| ] 152508000]AA -29 98] | S04926100|Z -46 102
076002800(H -11 42§1117466000{Z -19 102] | 152509000|AA -30 98] |S06740101|H  -49 42
H -53 42]1117934001(A -9 2|1152632001|F3 -352 32§1S07876101|[L  -45 48
076204659(B  -44 4]1117936001(A -8 2]1152633001|F3 -363 32]|S08132001|Z -16 102
081003870(B -21 41]1118064001|1Z -9 102] | 152645001 |AA -32 98} ]S08170001{Z -22 102
081006070|(G -16 401 118735002(D1 -5 8]1152883000|L -44 48]1S08421000|E2 -30 18
081007070({M  -75 52 D2 -5 12]1152948001|L -1 48] |S09142000|T1 -44 66
0A4300605|H -18 42]1118764002|AA -25 98] ]152969001|L -4 48 T2 -44 70
H -26 42§1118837001(Z -5 102 L -19 48 Ut -59 74

H -29 4211121156001(Z -20 102] | 154024001|AA -9 98] 1S09774001(F6 -86 36

J -60 4411121764001|{F3 -297 30} | 154092001 |AA -10 98] 1S09815001|F3 - 301 30

N1 -10 54{1121765001|F3 -298 30f ) 15412500112 - 11 102 F3 -375 32

N1 -34 54|1122991001|Z2 -1 102} 155510001|Q1 -8 60} | S09816001|F3 -312 30

N1 -36 54{1122992001|2 -29 102| | 157044201 |F3 -295 30]1S09817001{F3 -345 30

N2 -10 56|1133172003(X -23 82|} 157047201|F3 -296 30]1S09818001{F3 -323 30

110



#35| / INDEX

CODE REF.NO Page CODE REF.NO Page CODE REF.NO Page CODE REF.NO Page
S09818001jF3 -334 304 1S15622000{Op 106] 1S21085000(J -43 4411S32375201|N1 - 41 54
F3 -399 30)1S15623000(F2 -274 26 J -57 441 1S32376201{N1 -42 54
S09823101{F3 -286 30} 1S15624000|{F2 -274 26] | S21103000|AA -36 98] 1S32377000{N1 -43 54
S09827001(F3 -288 30] | S15625000|F2 -274 26 1S21677000|L -32 48 N1 -46 54
S09828101|F3 -289 30 1S15626000|F2 -274 26 1S23418001|A -4 2§1S32378001|D1 -27 8
S09830101|F3 -287 30] | S15627000{F2 -156 26}1523651001|1B  -12 4 D2 -27 12
S09834000(F6 - 121 36] ] S15628000{F2 - 156 26 B -43 4]1S32379001|D1 -28 8
S09848001(F3 -348 32]1515629011|D1 -49 8 E1 -6 16 D2 -28 12
$10243000{U1 -60 74 D2 -49 12 E2 -6 18§ 1S32380101|N1 -44 54
S10820000(A -21 2| 1S15642001|F4 -257 34 E2 -24 181 1S32381101|N1 -45 54
S10820004|A -21 2] 1S15646001|F4 - 257 34 K -2 46] | S32383001|N1 -53 54
S10820009|A - 21 2/ 1S15650001|F1 -7 20 K -3 46 N2 -53 56
S$11848000|T1 -41 66 F4 -259 34 K -5 46 1S32384101|N1 -29 54
T2 -41 70§ 1S15654001(F1 -7 20 K -6 46 N2 -29 56

Ut -57 741 1S15658001|F1 -7 20 K -19 46]]1S32385101|N1 -35 54

uz -107 76]1S15660001|F1 -7 20 M -2 50 N2 -35 56
$12481000(T1 -55 66§ §S16452000jU1 -50 7411S25283001|N1 - 17 54§1S32386001|N1 -15 54
T2 -55 701 1S16669000|AA - 37 98 N2 -17 56 N2 -15 56
S$15225101|H -1 42§1S16691000{Y1 -96 8811525310101 |M - 41 5011S32387101(N1 -22 54
$15229001|H -33 42 Y2 -207 9211S25391000|P1 -16 58 N2 -22 56
S15230001(H -38 42 Y3 -319 96 P2 -15 58] 1S32388100|N1 -23 54
$15231000(J -46 44§1S17052001)J -59 44}11525439101|F6 -108 36 N2 -23 56
S15232000|H -6 4211S17061000|Q1 -40 60]1S25773001|1B  -26 4] §S32394101|Q1 -3 60
H -55 42 Q2 -42 62§ 1S27910001|F5 -35 3411S32395001|Q1 -5 60
S15233000/H -8 42§1S17069000{X -70 84} 1S29634001|F2 -280 28]1S32397001|Q1 -7 60
S15234000|H -10 4211S17390101|E1 -5 16 F4 -280 34| 1S32435001|B -42 4
S15235001fH -20 42 E2 -5 18 Op 1061 ]S32445009(S -7 64
S15236001|H -22 424 1S17399152|E1 -14 161 |S29700000|L -46 48]1S32446009|S -6 64
S15237001|H -24 42 E2 -14 18] | S30580001|F3 - 391 30]§S32451001fM -1 50
S15239000fH -15 42§1S17401051|E1 - 16 16| 1S30581001|F3 -392 30]]S32452001(M -3 50
S15240101|H -19 42 E2 -16 18| | S30582000|F3 -393 30]§S32453100|M -5 50
S15241001/H -27 4241S18707141|X  -29 82J 1S30583000|F3 -394 30]§S32454001(M -8 50
S15242000(H -46 4211S19604000|F3 - 351 3211S31958001|H -54 42§1S32456001|M  -10 50
S15243209{X -61 82]1S19951001|AB1 -9 100] |S31959051|H -48 4211S32457001({M  -14 50
S15247000{J -34 44 AB2 -9 100} | S31960009|AA -39 98]§S32461001|M -16 50
S15248000{J -33 4411S20012001|F3 -285 30 |S31973109]AA -2 9811S32462001(M  -17 50
S15251001|J -54 4411S20680001|1Q1 -27 60} 1S32257001{D1 -77 10 M -27 50
S15252001|J -58 44 Q2 -28 62 D2 -77 14]1S32463001|M -18 50
S15256000(J -52 4411S20681000|]Q1 -28 60] 1S32296001|F3 -294 3011S32467001|M  -22 50
S15257000{ -37 44 Q2 -29 62} 1S32297001|F3 -305 30]§S32468001(M -23 50
S15259001|G -38 4011S20682103|1Q1 -29 601 1S32298001|F3 -316 301 §S32469001({M -29 50
S$15267000(H -13 42 Q2 -30 62 1S32299001|F3 -327 3041S32471201|M  -33 50
S15268000|H -4 4211S20878000|A -17 2| 1S32300001|F3 -338 30]§S32474001(M -34 50
H -44 4211S20913000|R -1 64 1S32361201|N1 -1 5411S32475001|M  -35 50
S15273001|P1 -9 58] 1S21033009{d -8 44 N2 -1 56}1S32476001|M -36 50
S15281001|R -2 64]11S21034052|J -13 444 1S32362000|N1 -5 54]§S32477001|M -37 50
S15284000({F1 -254 2011S21037009|J -39 44 N2 -5 561 1S32480001|N1 -24 54
F4 -4 34§1S21038101(J -50 441 1S32363001|N1 -54 54 N2 -24 56
S15285000(F1 -255 2011S21055151{X -64 84 N2 -54 56)1S32482001|AB1 -5 100
F4 -5 34 1S21056001|X -43 82]1532365101|N1 -8 54 AB2 -5 100
S$15286101|P1 - 11 58 1S21057000|T1 -46 66 N2 -8 56 Ga 105
S15287101|P1 -12 58 T2 -46 701 1S32366001{N1 -9 5411532486001|M -12 50
S$15321001{X -33 82]1S21064000|X -20 82 N2 -9 56]1S32488001|M -50 50
$15612000|0p 106} |S21083000|U3 -115 7811S32367000|N1 - 11 541 1S32490000({M -54 50
S15613000{Op 106 U3 -132 78 N2 -11 561 1S32491001|M -57 50
S15614000|0p 106} 1S21083001|]U1 -53 741 1S32369001{N1 -16 5411S32492001|M -59 50
S15615000|0p 106 Ut -55 74 N2 -16 561 ]S32493001(M -61 50
S15616000|0Op 106 U1 -64 741 1S32371101|{N1 - 18 54]11S32494001|M -63 50
S15617000|0p 106 uz -72 76 N2 -18 56| |S32495001fM -65 50
S$15618000{0Op 106 U2 -82 761 1S32373100|N1 -20 541 1S32496001|M -66 52
S$15619000{0p 106§ 1S21085000{J -7 44 N2 -20 56| 1S32497001{M -68 52
S$15620000|0p 106 J -12 44]1S32374101|N1 - 21 54| 1S32498001|M -69 52
S15621000|Op 106 J -16 44 N2 -21 561 1S32499001fM -72 52

11




#5| / INDEX

CODE REF.NO Page CODE REF.NO Page CODE REF.NO Page CODE REF.NO Page
§32501001|B  -19 411532587001|D2 -7 12|]S32674101|C - 11 6]1S32871100|1Y1 -21 86
$32502000{B -20 4]1532588101|D1 -9 811S32675001|G -15 40 Y2 -134 90
§32503001|B  -23 4 D2 -9 12]1S32676000{G -20 40 Y3 -245 94
S§32504001|B -25 411S32592009|D1 -23 8]1532677001|G  -24 40 Y3 -315 96
S$32505001(B  -27 4]1S32593001|{D1 -25 8]15S32678001|G  -23 40{1S32877101|F2 - 21 24
§32507101|B  -18 41 1S32595001|D1 - 31 8]1532680101|G  -27 40[|S32886101)Y1 -78 88
§32508009|P1 -2 58] | S32596001(D1 -33 8]1S32682001|G -30 40 Y2 -191 92
$32509009{P1 -3 58] | S32597001|D1 -35 8]1S32683100|G  -29 40} S32889000{Y3 -298 96

P2 -3 58] |S32598001{D1 - 61 8]1S32775000|F2 - 11 24]1S32890001]Y1 -65 88
$32510001{P1 -8 58] | S32599001(D1 - 64 8 F2 -15 24]1S32896001|Y1 -68 88

P2 -8 58 D2 -64 12} 1S32791000|F5 -36 34 Y3 -306 96
S32511409|A -1 2}1S32600001|D1 -37 8]15S32793101|F2 -41 2411532897000(Y1 -69 88
S532514001|A -3 2]1S32603000|L -26 48] 1S32795201|F2 -40 24 Y2 -183 92
S32515001|A -5 2]1832604000|L -27 48| 1S32797001|F2 -46 24 Y3 -309 96
§32517101([B -1 411S32605000|L -28 48 F2 -190 28]1S32898001|Y1 -73 88
$32518001{B -3 411S32606001(L  -29 48] ]S32798001|F1 -504 20} 1S32945001|F3 -293 30
§32519001|B -5 4§1S32611001|Ga 105 F1 -504 22| |S32946001]F3 -304 30
$32521001|B  -10 4]1S32612001|Ga 105 F1 -539 22||S32947001{F3 -315 30
§32522101B - 11 4]1532613001(Ga 105 F2 -42 24]1S32948001|F3 -326 30
$32523001(B - 14 411S32614001|M  -70 52 F2 -61 24{1S32949001|F3 -337 30
$32525201|B  -33 4]1S32617001|AA - 41 98 F2 -61 26| | S32954009|T1 -54 66
§32526001(B  -34 411S32631001{D1 - 38 8 F2 -215 26 T2 -54 70
$32527101|B - 36 4 D2 -38 12 F2 -186 28}1S33149000(D1 - 11 8
§32530201|B  -37 411S32632000|D1 -42 8 F2 -215 28 D1 -15 8
$32531101|B  -38 4 D2 -42 12 F2 -225 28] 1S33207000(F2 -280 28
$32532001|B  -13 4]1S32633000|D1 -40 8 F7 -435 38 F4 -280 34
$32533001|B -39 4 D2 -40 12 F7 -457 38 Op 106
§32536001{S -10 64} S32634001|D1 -45 8 F7 -468 38] |S33208000(F2 -280 28
§32538101(K -7 46]15S32635001({D1 - 46 8 F7 -479 38 F4 -280 34
S$32539101|K  -12 46 D2 -46 12]1S32799001|F1 -505 20 Op 106
§32540000(K  -13 46| | S32637000|D1 -47 8 F1 -505 22| }S33209000|F2 -280 28
§32544001(K -1 46 D2 -47 12 F1 -540 22 F4 -280 34
§32547001|K -4 46 |S32638001|D1 -48 8 F2 -43 24 Op 106
S§$32550001|K  -17 46 D2 -48 12 F2 -62 24}1S33244001{Z -58 104
8$32551001(K - 18 46]1S32639001|D1 -68 10 F2 -62 26 |S33630009|G - 34 40
$32552000|L -6 48 D2 -68 14 F2 -216 26]1S33631001|G  -36 40
§32553000(L -7 48] ]S32640001|D1 -69 10 F2 -187 28]1S33673000(B  -40 4
$32554000|L -8 48 D2 -69 14 F2 -216 28]1S33802001{F1 - 506 20

L -30 48| ]S32643201(E1 -1 16 F2 -226 28 F1 -506 22
S§32555001|L -2 48 E2 -1 18 F7 -436 38 F1 -541 22
S$32556001|L -9 48]1S32644101|E1 -2 16 F7 -458 38 F2 -44 24
§32557000|L -13 48|1S32645101|E1 -4 16 F7 -469 38 F2 -63 24

L -22 48]1S32647001|E1 -18 16 F7 -480 38 F2 -63 26
$§32558000|L -14 48]} S32648001|E1 -19 16]1S32841051|2 -24 102 F2 -217 26
§32559000(L -15 48 E2 -19 18] 1S32858001|Y1 -101 88 F2 -188 28
S32561101|]L  -16 48]1S32651001|{D1 -39 8 Y2 -212 92 F2 -217 28
§$32564000|L -17 48} 1S32652001|D1 -58 8 Y3 -320 96 F2 -227 28
S$32565000|L -18 48 D2 -58 12]1S32859000(Y1 -15 86 F7 -437 38
S$32570000|L -23 48] 1S32653001|D1 -59 8 Y2 -128 90 F7 -459 38
S32571000|L  -24 48 D2 -59 12 Y3 -239 94 F7 -470 38
S32574101|C -2 6]1S32654001|D1 -12 8]1532861016{Y1 -63 88 F7 -481 38
S32575001|C -5 6] 1S32655001|A - 11 2}1S32862000[Y1 -4 86] |S33803201(F2 -39 24
§32576001|C -7 6]1S32656051|1Z -25 102 Y2 -117 90} | S33805001{F7 -483 38
S32577001iC -9 6]1S32662101|G -1 40 Y3 -228 94| |S33806001|F7 -484 38
$32580001|C -10 6]1S32663001|G -5 40]1S32863001|Y1 -44 86]|S34012000/L  -40 48
S$32581301|D1 -2 8]1S32664201|G -17 40 Y2 -157 90} | S34032001|D1 -29 8
§32582101|D1 -56 8]1S32665001|G  -13 40 Y3 -268 94 D2 -29 12
S$32583101|D1 -57 8]1S32667001|G -10 40| | S32866000{Y1 -75 88| | S34033001{Q1 -6 60
$32584101|D1 -3 8]1S32668001|G - 11 40 Y3 -288 96| |S34200000/B  -30 4

D2 -3 12]1S32669001|G  -12 40 Y3 -304 96| 1S34325001|L  -50 48
§32585001|D1 -4 8]1S32672001|G -18 40} 1S32870000(Y1 -47 86| |S34347001|AA -49 98

D2 -4 12 Z -26 102 Y2 -160 90| | S34450001|P1 -14 58
S32587001|D1 -7 8]1S32673001|G  -21 40 Y3 -271 94| 1S34452000|N1 -28 54

112



#5| / INDEX

CODE REF.NO Page CODE REF.NO Page CODE REF.NO Page CODE REF.NO Page
S§34452000|N2 -28 56| | S36396001|F4 -3 34} }S36494001]L  -25 48| |S39497101|Y2 -131 90
§34455000{Z -27 102} | S36397001|F1 -252 20§ | S36495001|{F2 - 156 26 Y3 -242 94
$34807001|Ga 105] | S36398001|F4 -2 34]1S36498001|Y1 -5 861 |S39499000|Y1 -94 88
S35032101j]AA -5 98] 1S36399001|F3 -284 30 Y2 -118 90 Y2 -205 92
$35551001|Y1 -80 88| | S36400001|F3 -283 30 Y3 -229 94| |S39531001|F6 -77 36

Y2 -193 92| 1S36401001|F5 -26 34}1S36505001|D1 - 16 8]1S39532101|F6 -78 36
Y3 -293 96| | S36404000(AB1 - 4 100 D2 -16 12| |S39533001|F6 -79 36
S$35583001|K - 21 46 AB2 -4 100] | S36714001(N1 -55 541 1S39534000|F6 -80 36
zZ -41 102} | S36405001|F2 -403 24 N2 -55 56] | S39535000(F6 - 81 36
$35584001|K  -20 46]|1S36406001(F5 -24 34]1S36921001({A -19 2| 1S39536001|F6 -82 36
Z -40 102} | S36408000|F5 -37 34 Wa 107]|S39537001|F6 -84 36
§35632001|D1 -50 8] 1S36409101|AB1 -7 100] | S36922001|A - 19 2]1S39538001|F6 -85 36
D2 -50 12]]S36410001|AA -1 98 Wa 107] | S39539001|F6 - 88 36
$35646001|B  -24 4] 1S36418000{F5 -34 34]|S36923001|A -19 2]1S39540001|F6 -89 36
S35655001|F2 - 274 26 | S36421001(F5 -30 34 Wa 107]1S39541001|F6 -94 36
S§35710101|N1 - 25 5411S36422001(F5 -25 34]1S36924001(N1 -52 541 1S39542000{F6 -97 36
N2 -25 56| [|S36423001|1J -44 44 N2 -52 56| S39543001(F6 - 103 36
S35711001|N1 -19 5411S36425001(J -17 44 AB1-8 100 F6 -105 36
N2 -19 56]1S36426001(J -21 44 AB2 -8 100} | S39544001|F6 - 104 36
S36043000|F1 -507 20| 1S36427001|J -23 44 Wa 107]1S39545001|F6 -118 36
F1 -507 22} 1S36428001|J -24 4411S36925001(A -20 2]1S39546001|F6 -119 36
F1 -542 22| | S36429001|J -25 44| |S37058001|S -2 64| [S39547001|F6 - 120 36
F2 -45 2411536430001 -26 44 Wa 107]|S39548001|F6 -123 36
F2 -64 24(1S36431001|J -4 44| |S37059001|T1 -50 66] | S39549001(F6 -126 36
F2 -64 26] | S36432001{J -1 44 T2 -50 70]{S39550001|F6 -129 36
F2 -218 26| 15S36434001|D1 - 51 8]1S37060001{Q2 -45 62| |S39551001|F6 - 111 36
F2 -189 28| S36435001|IR -7 64 T -51 66 | S39552001(F6 -112 36
F2 -218 28] |S36436101|R -4 64 T2 -51 70] |1 S39553001|F6 -110 36
F2 -228 28] | S36438009(S -4 64 X -16 82| | S39561001(F6 - 124 36
F7 -438 381]S36439000|S -8 64 Wa 107| | S39804001|F6 - 128 36
F7 -460 38| |S36441001(X -36 82| |S37277000|{B - 31 4]11S39807000|F6 -83 36
F7 -471 38]1S36442009(X -30 82]|S37295401|Q1 -20 60] | S39847001|AA -26 98
F7 -482 38]1S36443001(X -41 82 Q2 -21 62| | S39901001|AA -7 98
S36135101|M -39 50} | S36444001|X -39 82|1S37297101|Q1 -24 60} | S39902001]AA -3 98
S36153100|D1 -6 8] |S36445109|X -34 82 Q2 -25 62| | S39908000|AA - 27 98
D2 -6 12]1S36446009(X -37 82]}1S38352101|T1 -53 66] | S40063001(F2 -156 26
$36202000|T1 -57 66§ 1S36447009|X -51 82 T2 -53 70]1S40224001|Y3 -283 96
T2 -57 70§ 1S36448009|X -53 82 Wa 107]1S40227001|Y3 -294 96
§36211100|T1 -32 66| ] S36449009|X -57 82]|S38353101|T1 -52 66 1S40228000(Y3 -305 96
T2 -32 701} S36450009|X -59 82 T2 -52 7011S40231001|Y3 -302 96
§36213200|T1 -33 66} jS36451109|X -55 82 Wa 107]1S40232001|Y3 -317 96
T2 -33 70]1S36452309(X -1 82]|S38357001|A -19 2]1S402330011Y3 -284 96
$36216100|T1 -36 66| |S36454001{X -46 82 Wa 107]1S40234000[Y3 -285 96
T2 -36 70]§S36455109(X -49 82]|S38571001|A -19 2]1S40235001{Y3 -286 96
S$36218200|T1 -40 66| | S36456000{X -68 84 Wa 107} | S40236000(Y3 -287 96
T2 -40 70} ]S36457000|U2 -96 76] | S38735001|L - 38 48] | S40239001|Y3 -291 96
$36220001|N1 - 30 54]S36466201|X -8 82]1S39101301|F2 -59 26| §S40240000|Y3 -296 96
N2 -30 56]|S36470000{X -3 82| 1S39103101|F2 -60 26]S40241000{Y3 -297 96
R -8 64]|S36475000(F6 -90 36] | S39104001{F2 -65 24]1S40242001|Y3 -299 96
ut -40 74 F6 -117 36 F2 -65 26| |S40243000|Y3 -300 96
Ut -41 7411S36477001|L -37 48|1S39105301{F2 -59 26| |S40244000|Y3 -301 96
ut -42 74]1S36478001(X -45 82§1S39107101|F2 -60 26| §S40245001|Y3 -308 96
§36230201|V -1 80} 1S36479000|L -48 48]1S39414009(S -1 64]1S40246001|Y3 -313 96
$36230202|V -2 80| | S36480000|L  -49 48] |S39415301|D1 -18 8] 1S40247001)Y3 -289 96
S$36264001|D1 -17 8]1S36481000|L  -33 48| §S39459001|Y2 -180 9211S40702009(Q1 -2 60
D2 -17 12| |S36482000|L  -21 48]} S39460100{Y2 -190 92] | S40707000{Q1 -10 60
$36298001|Ga 105} | S36483001|F2 -8 2411S39462001{Y3 -314 96 Q2 -1 62
$36299001|1Q1 - 31 60| | S36484000|F2 -17 24]1S39469101{Y1 -61 88]|S40708001{Q1 -11 60
Q2 -32 62| |S36485001|F2 -9 24{1S39471101{Y1 -62 88 Q2 -12 62
$36300000|1Q1 -25 60] | S36486001(F2 -10 2411S39474100{Y1 -64 88| 1S40709001|Q1 -9 60
Q2 -26 62| |S36488001|F2 -13 24 1S39475100|Y1 -67 88| 1S40712001{Q1 -16 60
S36391001|F1 -253 20} | S36489001|F2 -14 24|1S39488001|H -17 42]|s40713001|Q1 -18 60
S$36393001|AB1 - 1 100] | S36491001|J -30 44]]1S39497101|Y1 -18 86) | S40714101|Q1 -21 60

113




5| / INDEX

CODE REF.NO Page CODE REF.NO Page CODE REF.NO Page CODE REF.NO Page
S40714101)Q2 -22 62| 15S44248001|Y1 -7 86] 1 S44644000{Y1 -50 86] | S45507001|D2 -12 12
$40715000{Q1 -33 60 Y2 -120 90 Y2 -163 90§ 1S45508109|D2 -18 12
$40716001|1Q1 -35 60 Y3 -231 94 Y3 -274 9411545512009|D2 -23 12

Q2 -36 62 Y3 -335 96 | S44645001|Y2 -188 9211S45515001|D2 - 31 12
§40717101|1Q1 -38 60| | S442490011Y1 -10 86| | S44655001|1Y1 -17 86]|S45516001|D2 -33 12
$540718001|Q1 -44 60 Y2 -123 90 Y2 -130 90]|1S45517001|D2 -35 12
S40719101|D1 -19 8 Y3 -234 94 Y3 -241 941]S45518001|D2 -37 12
S40720001|E1 -29 16 Y3 -337 96§ | S44700201|F2 -59 24)1S45519001|D2 -45 12
S$40721000|E1 -33 16]|S44251000{Y1 -3 86| | S44702001|F2 -60 2411S45520001|D2 - 51 12
S40728100|E1 - 32 16 Y2 -116 90] | S44703201|F2 -59 2411545522101|D2 -57 12

E2 -32 18 Y3 -227 94} ]S44705001|F2 -60 24]1S45523101|D2 -61 12
$40740001|Q1 -37 60] | S44253000(Y1 -6 86} ]S44713001|F2 -185 28] 1S45527001|E2 -18 18
540899000|L - 31 48 Y2 -119 90 F7 -456 38]1S45528001(E2 -2 18
$41030001|Q1 - 14 60 Y3 -230 94| |S44714001|F2 -184 28] |S45530001|E2 -23 18
S$41195201|T1 -19 66f | S442540011Y2 -174 92 F7 -455 38] | S45531001|1E2 -25 18

T2 -19 70} | S44255001(Y2 -182 92|]S44715001|F2 -183 28}1545532101|D2 -56 12
$41223000{Y1 -23 86]|S44256001|Y2 -176 92| | S44716001|F7 -454 38]]S45533001|E2 -27 18

Y2 -136 90} | S44257000(Y2 -175 92| |S44718001|F7 -467 38] | S45539000|E2 -33 18

Y3 -247 94| 1S44258001|Y2 -186 92| 1S44719001|F7 - 466 38} |S45540001|N2 -40 56
S42331001{F7 -433 38]|S44261001|Y1 -53 86| |S44721001|F7 -465 38| 1S45541001|N2 - 41 56
S$42332001(F7 -434 38 Y2 -166 90§ | S44723001|F2 -224 28] |S45542001|N2 -42 56
S42456051|M  -42 50 Y3 -277 94 F7 -478 38] | S45543000|N2 -43 56
S42461251M - 44 501 | S44262001|Y1 - 31 86| |S44724101(F2 -223 28 N2 -46 56
$42583000|Y1 -24 86 Y1 -54 86 F7 -477 38| | S45544001|N2 - 44 56

Y2 -137 90 Y2 -144 90| | S44726001|F7 -476 38] | S45545001|N2 - 45 56

Y3 -248 94 Y2 -167 90] | S44733001|F7 -462 38} | S45546001|N2 -50 56
$42643050{Q1 - 41 60 Y3 -255 94)1S44734001(F7 - 461 38]}S45547001|N2 - 51 56
$42946000({T1 -15 66 Y3 -278 94]1S44841001|Y1 -82 88]1S45563001}1Q2 -5 62

T1 -61 66]1S44341000|T1 -59 66 Y2 -195 92]15S45567001(Q2 -9 62

T2 -15 70 T2 -59 70]|S44846001|Y1 -93 88] 1S45568001|Q2 -10 62

T2 -61 70{1S44344001|1Y1 -8 86 Y2 -204 921]S45570001|1Q2 - 18 62
S42947000|T1 -62 66 Y1 -44 86| 1S44847001{Y1 -84 88]15S45571000{Q2 -34 62

T2 -62 70 Y2 -121 90 Y2 -197 92]1S45572001(Q2 -38 62
S43018000|T1 -38 66 Y2 -154 90| | S44848001)Y1 -85 88]1S45574001|1Q2 -44 62

T2 -38 70 Y3 -232 94 Y2 -198 92]|S45584301|D2 -19 12
$43114001|U1 - 26 74 Y3 -265 94]1S44849001{Y1 -86 88| | S45587001|E2 -4 18
$43270000|U1 - 11 74]§S44345001|Y1 -105 88 Y2 -199 92| | S45588009|P2 -2 58

U2 -84 76 Y2 -216 92| | S44851001|Y1 -83 88] | S45589001|P2 -13 58
S43471001|F7 -439 38 Y3 -324 96 Y2 -196 92] 1S45590001|P2 -9 58

F7 -472 38]|S44351101|Y1 -2 86] | S44852000|Y1 -87 88| | S46284000({Q2 -46 62
S43472001|F7 - 440 38 Y2 -115 90 Y2 -200 92]1S46286009|Q2 -2 62

F7 -473 38 Y3 -226 94] | S44853001|Y1 -95 88]1S46290001|{P2 -11 58
S43473001|F7 -432 38]1544352001|Y1 -59 88 Y2 -206 92]1S46291001|P2 -12 58
$43486000{Y1 - 29 86} ] S44354001|Y2 -172 92| ]S44854001|Y1 -89 88]1S46294101|D2 -25 12

Y2 -142 90| |S44356101|Y2 -194 92| 15S44858101|Y2 -202 92]1546362009(U1 -27 74

Y3 -253 941 |S44358000|Y3 -334 96| | S44859001{Y1 -91 88} |S46363000{U1 -22 74
$43487101|Y1 -30 86] | S44359001(Y3 -333 96| | S44860001|Y1 -99 88 ut -31 74

Y2 -143 90]|S44514101|G -6 40 Y2 -210 92]1S46364001(U1 -17 74

Y3 -254 94]]S44515001|G -39 40]1S44861001|Y1 -81 88]1S46404001|D1 -43 8
S43489001|Y1 -34 86] | S44518100|M -48 50) | S44924001(M  -40 50 D2 -43 12

Y2 -147 90] | S44519001({M  -52 50 M -43 50] | S46430001|1Z2 -13 102

Y3 -258 94}1S44636000(Y1 -52 86| | S44925001|N1  -50 54]1S46533000(U3 - 126 78
$43490001|Y1 -33 86 Y2 -165 90} | S44926001|N1 - 51 54]1S46551000{U2 -103 76

Y2 -146 90 Y3 -276 94| | S45174000|U1 -10 74]1S46758001|Z -28 102

Y3 -257 94}]1S44638000{Y1 -12 86| | S45175000)U1 -7 74}1S46833001|U1 -18 74
S434910011Y1 -36 86 Y2 -125 90| 1S45176001{U1 -16 74]1S46947001|E2 -35 18

Y2 -149 90 Y3 -236 941 }S45177000|U1 -15 74]|S46948001|E2 -29 18

Y3 -260 941 | S44640000{Y1 -27 86]|S45179109|U1 -12 74]|S46959001|D2 -2 12
S43505001|N1 - 57 54 Y2 -140 90| 1S45186001{U1 -5 74]1S46960501|D2 -1 12

N2 -57 56 Y3 -251 94[1S45501001|Q2 -15 62]|S46961001|D1 -74 10
S44246000(Y1 -48 86| | S44643000|1Y1 -49 86| 1S45501002|Q2 -16 62 D2 -74 14

Y2 -161 90 Y2 -162 90] | S45506000(D2 - 11 12]1S46962001|D1 -75 10

Y3 -272 94 Y3 -273 94 D2 -15 12 D2 -75 14

114



%:5| / INDEX

CODE REF.NO Page CODE REF.NO Page CODE REF.NO Page CODE REF.NO Page
$46968001|Q2 -20 62] | S49397000|T1 - 47 66 | S52032000|T2 - 31 70]}S55277001]Y1 -103 88
S46972001{P1 -5 58 T2 -47 70]1S52033002(U2 -90 76 Y2 -214 92

P2 -5 58] | S49414009|U2 -87 76| 1S52034209|1Q2 -1 62 Y3 -322 96

AA -52 98 U3 -116 78] 1S52042001(C -1 6] |S55279000{AA -55 98
S46999001|F1 -1 20} | S49450001{P2 -1 58] | S52069001(N1 -6 54 zZ -3 102

F1 -490 20} | S49451001(P1 -1 58 N2 -6 56| [S55280000|1Z -33 102
S47051101IN1 - 12 54]1|S49770201|T1 -9 66]1S52163000{U2 -91 76 | S55577000{Z -30 102

N2 -12 56 T2 -9 70} 1S52164000|U2 -93 76| S55578000(Z -32 102
S§47052101|N1 -13 54]1S50013001|Q1 -22 60] | S52166000(T1 -22 66 | S55579000(Z -30 102

N2 -13 56 Q2 -23 62 T2 -22 70] | S55595001|T1 -63 66
S47059000|W - 465 80]1S50019001|G -9 40 uz -92 76 T2 -63 70
S47229100|M  -47 50]|S50020001(B -7 4]1852221001|1T1 -18 66 | S55636000(T1 -30 66
§547341200|1U2 -98 76{]S50021001|B -8 4 T2 -18 70 T2 -30 70
$47342000|1U2 -99 76{}S50022000/B -9 411552229000|T1 -23 66] | S55985000(T1 -4 66
S47343200|U2 -100 76] | S50023000|A -7 2 T2 -23 70 T2 -4 70
S47900000|T1 -66 66| |S50024001(G -3 40]1S52437000(T2 -66 70] | S55987000(T1 -68 66
$48381000|1X - 11 82]1S50674101(M -38 50 |S52582001(A -22 2]1S55988000|T2 -68 70
$48397001|AB2 - 7 10011S50689000{Z2 -57 104 U3 -142 78] 1S55989201|U3 -140 78
$48398000jQ1 -30 60}1S51141000|T1 -24 66 | S52765000{U3 - 121 78]1S58151109|U1 -13 74

Q2 -31 62 T2 -24 70}1S52766000{U3 -122 78] |S58152001(U1 -33 74
$48399001]D2 - 21 12]1551142000({T1 -25 66]1S52767000{U3 -123 78}1S58153101|U1 - 14 74
S49342001|F1 -487 20 T2 -25 70§1S52768000(U3 -124 78]1S58170009|Q1 -1 60
S49343001|F1 -488 20| | S51143000{T1 -26 66 | S52769000{U3 - 125 78] |S59001101{U1 -2 74
S49345001|F1 -489 20 T2 -26 70]|S52781000{Q1 -42 60] | S59270001{U1 -37 74
S49346001|F1 -493 20} 1S51144000|T1 -27 66| | S52829001(Y1 -1 86| | S59636000(W -614 80
S49347001|1F1 -494 20 T2 -27 70| 1S528300011Y2 -114 90] | S59652000(U1 -6 74
S49348001|F1 -496 20| 1S51145000|T1 -28 66]§S52831101|Y3 -225 94]1S59991001(Y3 -326 96
§549349101|F1 - 501 20 T2 -28 70} |S53088001(Y1 -60 88| |SA0171000/M  -49 50
$49351101|F1  -502 20} 1S51146000{T1 -29 66| S53090001|Y2 -173 92| |SA1646001|K  -25 46
S49352101|F1 -503 20 T2 -29 70 §S53127101|U3 - 150 78] |SA1649009|Z -50 104
$49353001|F1 -496 20| ]S51148000/U1 -8 74| S53204001|X -25 82| |SA1649010(Z -51 104
$49354101|F1 - 501 20| }S51150000(T1 -16 66] | S53900001(X -13 82| |SA1649011|Z -17 102
S$49356101|F1 -502 20 T2 -16 70]|S54783001(U1 -29 74| |SA1649012)Z -52 104
S$49357101|F1  -503 20} |S51151000{Q2 -47 62| | S55001001(U3 - 161 78| |SA1649013|Z -53 104
549358001|F1 -496 22]1S51152000(T1 -34 66| ] S55002000|U1 -4 74] |ISA1649014|Z -54 104
S49359101|F1 - 501 22 T2 -34 70 U3 -162 78] |SA1649016{Z -55 104
S49361101|F1  -502 22{1S51155000|T1 -35 66| | S55003000{U3 - 153 78| |SA1649018|Z - 56 104
S49362101)F1 -503 22 T2 -35 70 U3 -163 78| |SA2999001|W -612 80
S49363001|F1 -496 22| ]S51156000|U2 -105 76] | S55004000(U1 -32 74]{SA3672001|T1 -45 66
S49364101|F1 - 501 22| 1S51157000|T1 -37 66] ] S55030001|{F2 -229 28 T2 -45 70
S49366101|F1 -502 22 T2 -37 70} |S55031001|F2 -222 28] |SA4504001|U3 -110 78
S49367101)F1 -503 22)1S51158000{T1 -39 66| | S55035001(F3 -379 32]juU08671003|F2 -12 24
S49368001|F1 -496 22 T2 -39 70} | S55036001(F3 -381 32 F2 -16 24
S49369101|F1  -501 22]1S51160000{U2 -102 76] | S55037001(F3 -382 32 M -53 50
S49371101)F1  -502 2211S51243001|Ga 105] | S55092000(X -2 82 Y1 -22 86

F2 -214 26]1S51245001|[M  -76 52| ]S55095001|T1 -1 66 Y1 -26 86
S49372101}F1 -503 22 Ga 105] ] S55095002)T2 -1 70 Y1 -100 88
S49373101|F1 -536 22]1S51247001|Y1 -108 88| | S55096001|T1 -2 66 Y2 -135 90
S49375101|F1  -537 22 Y2 -219 92 T2 -2 70 Y2 -139 90

F2 -214 28 Ga 105} |S55097301|{U1 -1 74 Y2 -189 92
S49376101|F1 -538 22| | S51256001|(AB2 - 1 100 us -141 78 Y2 -211 92
S49377201|F2 -212 26]|S51440001|Q2 -8 62| ] S55099001|AB1 - 2 100 Y3 -246 94
S49378201|F2 -213 26| |S51497001(Q2 -3 62 AB2 -2 100 Y3 -250 94
S49379001|F2 -219 26| 1S51498001(Q2 -4 62| 1S55100001|AB1 -3 100§ JU34148001|T1 -139 68

F2 -219 28]1S51499000|Q2 -6 62 AB2-3 100§ JUAO130001|R -5 64
S49380201|F2 -212 28 Q2 -7 62| 1S55233001|F3 -386 32| |UL0233001(T1 -17 66
S49381201|1F2 -213 28] |S51916001|U3 - 120 78] | S55240001(F3 -380 32 T1 -64 66
S49390009|T1 -3 66]1S51916002]U3 -130 78]|S55248001(X -4 82 T2 -17 70

T2 -3 70] | S52026001(U2 -83 76| 1S552760011Y1 -104 88 T2 -64 70
S49391009|T1 -56 66| | S52027001|U3 - 111 78 Y2 -215 92| | XA9639001(U1 -3 74

T2 -56 70{1S52031000|T1 -21 66 Y3 -323 96| | XA9640001(U1 -9 74
S49392209|X -47 82 T2 -21 70} 1S55277001|F6 -91 36| ]Z225701001|E1 -10 16
$49396001|1Q2 -40 62}1S52032000|T1 - 31 66 X -3 82 E2 -10 18

115




_an

£

N=UTvs
PARTS BOOK

JSY-T RN

BROTHER INDUSTRIES, LTD.

BE-0901E, 1201B-AC
SA3676-001
2004.12. ZB(1)



	Cover
	CONTENTS
	A. Machine body
	B. Upper shaft mechanism
	C. Needle bar and driving clutch mechanism
	D1. Needle bar mechanism (BE-0901E-AC)
	D2. Needle bar mechanism (BE-1201B-AC)
	E1. Needle bar flip-up mechanism (BE-0901E-AC)
	E2. Needle bar flip-up mechanism (BE-1201B-AC)
	F1. Presser foot mechanism (Embroidery frame)
	F2. Presser foot mechanism (Tubular frame; Option parts)
	F3. Presser foot mechanism (Name frame set; Option parts)
	F4. Presser foot mechanism (Embroidery frame set; Option parts)
	F5. Presser foot mechanism (Border frame set; Option parts)
	F6. Presser foot mechanism (Clamping frame set; Option parts)
	F7. Presser foot mechanism (Option parts)
	G. Presser foot lifter mechanism
	H. Drive, feed mechanism
	J. Feed guide mechanism
	K. Lower shaft mechanism
	L. Lubrication
	M. Thread trimmer mechanism
	N1. Thread wiper mechanism (BE-0901E-AC)
	N2. Thread wiper mechanism (BE-1201B-AC)
	P1. Upper threading mechanism (BE-0901E-AC)
	P2. Upper threading mechanism (BE-1201B-AC)
	Q1. Thread tension (BE-0901E-AC)
	Q2. Thread tension (BE-1201B-AC)
	R. Synchronizer
	S. Machine head parts
	T1. Control box mechanism (For 100V, 120V)
	T2. Control box mechanism (For 220V-240V)
	U1. Power supply equipment mechanism
	U2. Power supply equipment mechanism
	U3. Power supply equipment mechanism (Option & Supply parts)
	V. Motor mechanism
	W. Attachment set (Option parts)
	X. Power table
	Y1. Cap frame device (Option parts; 180 X 70mm)
	Y2. Cap frame device (Option parts; 360 X 85mm)
	Y3. Cap frame device (Option parts; 160 X 75mm)
	AA. Bobbin winder mechanism (Option parts)
	AB1. Boring device set (BE-0901E-AC; Option parts)
	AB2. Boring device set (BE-1201B-AC; Option parts)
	Z. Accessories
	Ga. Gauge parts list
	Op. Embroidery frame (Option parts)
	Wa. Warning labels
	INDEX
	Back Cover

